Directions for use of Parts Catalogue

All ‘component and option parts used for SG133 lawn & garden tractor are listed in

this parts catalogue.

NOTES : E20:weeeeereeeeruescenserennaanee FOR GERMANY -
BAQeveereersesivernvnneiiionanin. FOR UK
BBQeeererrenseernesenrernncranees FOR FRANCE
EXCEPT S:eeeveeeneesences E255 — G (ENGINE)
Sroeerernrnrnsieeneieiieniensenss E255 — GO1 (ENGINE)

2. Explanation for _head_paragraph

TYPE OF MODEL I{c
KEY | PART CODE DESCRIPTION  {aTY[— .
. TFIS | TF17° | TF19 E f ? REMARKS
126 | 1614-508-200-00 | FILTER(SUCTION) ASSY| 1 * 4E
127 | V721-103-103-50 | 0-RING 1 *
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY| 1 PR
129 | 1614-508-262-00 | FILTER(LH) | d * FIG. 164
ASSY| 1| * * * 4E{ A
\ 1 ] ¥ %
il . .
-1999 3
X

Tl el 5]
il

KEY shows the location of parts diagramed in the illustration.

Parts numbers begin with "V ~ and "W ~ are standard parts of the market.

® ® 6

"LH "~ and RH ~ on the parts name are described against the moving direction
of the machine or are described on the condition how to install parts on the
machines.

@ QTY shows the number of parts to be used for one unit of machine.

"M is indicated for parts supplied by a meter long.

" £~ is indicated for parts supplied by liter.

AR ~ is indicated for parts need to be adjusted or regulated.



The following symbol classifies parts to be used for machines.

" %~ means standard parts.

" T~ shows that the parts can be installed as optional parts.

"R~ shows that the parts can be used as applicable parts to replace originally

equipped parts.

Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1999.

ITC : Interchangeability

1 --OLD < NEW
New parts can be used in place of the old parts.

"2 -0OLD — NEW
Old parts can be used in place of the new parts.

"3 -0OLD —< NEW

Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.

Exsample‘ : Parts marked @ can be replaced by parts marked ®, and ® for
©, so the rest follow in the same alphabetical order.

Remarks : -
% Other maker’s part code number is shown in this cblumn.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



The following colors are used for color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS

CODE CODE NUMBER 4K DRUM 16K DRUM
4G GRYSTAL BLUE 1300-957-001-10 [ 1300-957-003-00 | 1300~-957-004-00
6 G SUMMER WHITE 1300-958-001-00 [ 1300-958-003-00 | 1300-958-004-00
7F MIRROR BLACK 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00
8 E SILVER MIST 1300-968-001-10 | 1300-968-003-00 | 1300-968-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color parts.

4. Serial_Numbers :
1) For engines serial number is stamped on CYLINDER BODY ASSY.
Please see Fig.No. 6 — 1.
2) For chassies serial number is shown on the LABEL.

Please see

sl SRR S

ISEKI & CO,LTD. MADE IN JAPAN

5. Parts_Order
1) Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.
2) When you order parts, please make sure of correct numbers.
3) When substitute parts is available, the part number ordered will be automatically
turned to a new part number.
4) Please be sure to use “ISEKI GENUINE PARTS”.
Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P. 1 k% STRUCTURE TABLE OF MODEL L2 1
H{S
G
0| 14444 44
38888 88
D | 3EEEE| EE
2244 55
E 0000] 00
S§ S
L
F
I
G
1 kkkK Kk
2 Rkl Kok
3 *okokk| sk
4 doRRRK] WK
5 sokokok] ok
SR et Bt B it SEEEEE EEEEES DS YU R R P
7 kKR Kk
3 *okokok] s
g ***ﬂ k%
10 Rk KK
R e B R R e h TN ()N VRO U DU N
12 Kkkk %k
13 dKokkekl %ok
14 KkEkK Kk
15 KKK KK
BV e e e Bl et B B e e S
17 ***ﬂ %%
18 Kk Kk
19 kR Kk
20 ] s b _**Q x| _
U N S % 15 & S AN Salneted Sl EEDELS EESESE EETEEE BEEEEE ST S
22 TTTT TT
23 Rkkok Kk
24 Kdkkk] K
25 Kk kk
""“2"5 ————— % _*"*-*' "*_*__"‘V' ------------------------------ Sttty Shadhediedadhady My f— -9
27 *Ek%kk Ekxk
28 dodkdek] ek
289 ®okkok] Kk
30 KEEH k%
BET R B xxkk *%x | ] T T T T
32 dRododek] K%
33 okl k%
34 kkdk] Kk
35 dERH %k
L — _3..6 ______ . ..*_*..*.. _*_* _________________ [ RN S R R T PRI (U AR
37 wAkkR Kk
38 Rk Kk
39 TTTT TT
40 ¥ % | %
S s e R Bt B B B B T Tuuuy U W
42 RkkK kX
43 ¥k
44 *k
45 * %




P. 2 x%%  STRUCTURE TABLE OF MODEL %%

0 | 14444 44
38838 88
D | 3EEEE| EE
2244 55
El 0000 0O

46 TTTT TT

ekt kil Rl Rl S ke R Ry T e SR EA A iy iy iy NV UG (UG S RN

R e T TRyt ARy SIS

A y—

e it didl R e et . e e U op eyt NV SUNERpUSG S RS ANV AU

el ek e e R il il el T R Rpuiyy. SIPEINpII PSPPI SPNIIN SIS SUUUUIPUIIIN SNSRI




FIG. 26

FIG. §
FIG. 27, 38
FICG. 3, 4 FIG. 36
FIG. 39 FIG. 30
FIG. 34
FIG. 35
FIG. 1, 2
FIG. 4, 37
N\ s \ | FIG. 18
| i | FIG. 9~16, 21, 22
FIG. 20, 24, 25, 29,31 .~ - FIG. 37
FIG. 28 FIG. 7
‘ FIG. 8

FIG. 23, 32, 33

FIG. 19




CONTENTS

SG133
ENGINE (E255—-G)

CYLINDER HEAID  creoeeeeseesestaretionserenstrencrsesessensiosusssensecsoonsosnses rerereeerearereeiea Fig.
CYLINDER HEAD COVER  ceereeereseacuerseratertenteeoentesseessncnecnseasenss eresesssessini. Fig
INLET MANIFOLID  ceveereereeseoseserorncenns RN Fig.
EXHAUST MANIFOLLD  ecercereeseesuocnacuernranneusnenrseniscississensescsosncenses eeurerenenieans Fig -
CYLINDER BLOCK  seeeeeeresressrtateruorernsaoricacsosuorsensoscaseesncesss eereenenenenns ereerernrnn Fig
BEARING,UNDER SIZE (OPTION) N Fig.
OIL, PAN teeerettstetettttttateneormmenterusrstrnettttetiostessetsratsssssrssssastssnsassstantornsessasnsanansans Fig
REAR PLATE  cececetrtrtcrttittucutniuttiottiiioietetnmioismenstrrortriereieeiotsncnsucsssssonsasssncnnes Fig.
TIMING GEAR CASE  cettecererterrerontuscntienirurueenseiiutsiasmsisssssomssnssnraorsensaessesesnenns Fig.
HANGER  ceetetesesestuttttettetteetaeanitottotetnerornsreenttnruemtructsressssstssnaansnsassnrasansarsasnss Fig.
VALVE  ceereoretetetututtniuitititittiitietreetiontiiretisatstsseeststetessiassssesnessrsensasensnssnsnsnns Fig.
CAM SHATFT  cececerretusestttatetnrattetonttnitetatterirteetsariomeiosssssonsncessneresasasrnssenesnsserns Fig.
PISTON  ceeceeectcereneuttuenitntutetttureotmuscrenatornriieesneasssesrmesessensssessssssinsnsassnsassesaenns Fig
PISTON,OVER SIZE (OPTION)  ceceerereersrtetistiontiatnrmoeneustorionrensssssnsassssisninenss Fig.
CRANK SHATFT  ceceserteststotrnttnmuntortrtetomieritmieieierismrettssentaseotssssessassornsnssasaonorsess Fig.
OIL PUMP  croeveesssressnssonteentt ittt e Fig.

" WATER PUMDP  reetecererenttettutitiiiiiiiiiioiiteiiataerninertetssrnsaitierossstnesetssessosesesasasnns Fig.
COOLING FAN teceteveceresterasnarseorarteneesenraresmiesseiosssnrasesessessssasnss ettt Fig.
INJECTION NOZZIE  scestectrrererarnetnttorettetsrnsercasercsssisisrssasesesssosssnssasnrassnsassssnsans Fig
INJECTION PUMP  cetereescetonttucttentiutitoiaco ontonsrasurestssesscsssrasssssssrocscosssscnsossonans Fig
FUEL PIPE  ceecreterestotatttttttttititiiiitnetirnorireratenriententstitetsrorssssistssensnsasrssnsresnenns Fig
ELECTRIC (1)  -eeeeeee e et ettt e et e te e eaet et e b bt tatattae e easaannns Fig.
ELECTRIC (2)  +ereeccecrmnnns N R et e eeeneenes Fig.
REPATIR KIT  +eeerveereeesseesssessseesseesseeneesseensesnseesseesssessesassensessssssnsesssesssessseessesns Fig.
B215-300=005—00 - ooeermrrrrerrrmmmmiiii e Fig.
B215 600 057 =0 reoerereerrrerernrretreierateiimrerseetscaceotarnerasnsnsresnsassnees Fig.
B281 =100 =003 =0 cooeerrrrrrsereermmmereeeertruaeeeermnnmeessrsseseesrsrneeessmmmnnns Fig.

6281_200_007__00 ........................................................................ Flg

W 0 N O Ul = W DD

DO DN DD DN NN ke b e kel et ped peed o ped e
O 3 O T W N = O W 0 O U W N =



CONTENTS

SG133-S
ENGINE (E255-G01)

CYLINDER HEAD  ceoreereeecessenseutttuttmittttuiiiiiiitiiiiittuiiiiiiiiiioiiiiimiiii
CYLINDER HEAD COVER recceccescarsoccsrascassncrnceas eeeirrnmrserrereseseisssrernreresesseeerans
INLET MANIFOLD  seereeserseeserresseranensannenas estateseesiatsscesiatistisotetniseotastaseronterenres
EXHAUST MANIFOLID  ceccecresreceesserastastortettortoriostaruetastastartostosiseassssssassassassnses
CYLINDER BLOCK  sreetessectnsesettustuttuttstteittruiiiitettostastsmittititiotmimcermstsmisn
BEARING,UNDER SIZE (OPTION) ettt
OIL, PPAIN -vvceeeeerreneranrestastassossssstastustastitsssensistissssssssstestassostssessassastosestossostastasens
REAR PLATE  rerrererreeerssrseststassttinttintusttitstteissriisnttssrmstisestotistsiosistetioisistsisseis
TIMING GEAR CASE  cecteeeetentuttututtuitiiiiiiiiitiiiiiiiiiiiiisiiiitiiiiisoe
HANGER  reeseoeereeteereeraseuntotestsstasrestiotosestsssaststestestestastustsstoststestastssessastaseasense
VALVE  ceveereesssscrosasscetenstmstussunstustssionsssssiostesssssssestssstsstssstsssusssosssssssstsssasssssess
CAM SHATFT  crererroreeesnsracsasnosssaetssustomassstiresearnstssasronsnsnssnssonssestssasassasasssrsnanass
PISTON ettt e eeeeirreeeeeseeeseeeeseieseeeeeeiaereeeni ateeeeahareeeaaarreeeesraareeeiaaraaereeeaanrrreeeen
PISTON,OVER SIZE (OPTION)  ceeesetetersusntrtotatnuantantnsncittesutrrstscsntssssristiesses
CRANK SHAFT  roevererereoresesrorerosesstcsesrnresasrosnresessassssasrasesnesssnseosasnssssnressssasces
OIL PUMDP  eereererrrovsseatostsstrsssstssucsostssssssosesssssssssssossosnsssssestrstsssssasssssassrsrssassnss
WATER PUMDP  eeereresrecesnsearocnsessssesrosssnerssessstossssosssnssssassossses ereeseesaesnerasirsiroas
COOLING FAN .................... ——
INJECTION NOZZLE  reeereereeeseseorerastosasaasnaens eeteeierierierteeetirrracieserastreraeaeanans
INJECTION PUMP  -vrerroeseererescresasenssccnsmesenreasresrsnesesses e
FUEL PIPE  +eeererees s vttt nanaeas ettt rns
ELECTRIC (1)  eeeeerereresernnoneetnttttiietttiinttitiitii ittt esttsetieeriiees
ELECTRIC (2)  eeveeererrretntetmtttmtttittiiiiiiiiiitiiiiitiittiitiesiierietiierireiesi
REPAIR KIT  cceteeececasesesneusnsusetusnsnoestototesarrenereresesasasasarosssasesesssssasnsonasnsnsasosssas
B215—-—300—0005— (0 errorererrorrensercersesaseteussrenstarisrorssssusesssessissrneensass
B215-6B00 =057 cecereorerececrecnaercrrtiensascnsnsrasnsasrnsnssssnensrasnsassisrerases
B281 100 =003 = ererereererercsrsreatasusrseisriersusrssrsastesissssresssssissasasaares
B281 —200—=016—0 0 correeresorrrerersrsncsurrsestetssessrossssssssssssessrensrensasssnesss

W OO0 =N O U = Ww N =

= e e e
LW NN = O



CONTENTS

—
o

—
[@p]

CHASSIS
ENGINE BRACKET SYSTEM -eveeesseesersseusniseninsmsesnmsssssnssnssssssnssssisessnnsensessens. Fig, |
RADIATOR SYSTEM ++ecevvveeerrreessrreeesssnesssnesssseecssneees s -+ Fig 2
MUFFLER AND AIR CLEANER SYSTEM Fig. 3
FUEL FILTER AND FUEL HOSE SYSTEM ........ i AT R 3 A
BATTERY SYSTEMoeeeeeeeeeeeeee e SR e evrerivnssisersasiasesennenes Fig. 5
ACCELERATOR SYSTEM:e+eeeeeeeeeeeees et e e e ———— s ven——— e s Fig. 6
CLUTCH SYSTEM-::-++++ rereereeeeere— s ceerr e e ...... e, Fig.. 7
TRANSMISSION CASE SYSTEM:+++sereeseresseressererersererssseressonescereeseseessesesessssass Fig. 9
INPUT SHAFT SYSTEM:--+eeereeeeeveessseersaessannas e, wesessessens IR ; Flg 10
CHANGE SHAFT :SYSTEM .................. et Fig. 11
SHIFT SYSTEM:++++eveereeerreesnnsrennsrssnnnnnrnnnnnnnnnnnnns et Pig. 12
SHIFT FORK SYSTEM treveeressseeeeeeansseeceerusoreccecemnsasssermananessssssneeesessons s Fig. 13
DRIVE COUNTER GEAR SYSTEM ++erverreeeeeeeccreeervmnrinrranaeseeenees R e Fig.
DIFFERENTIAL GEAR AND WHEEL SHAFT SYSTEM """"" - Fig. 15
BRAKE SYSTEM :++vcevveereeerserereeraseesseensesssasssassseesesssesssesssesssesssesssesseenns i JT:2
"BRAKE PEDAL AND ARM SYSTEM  eteercrereererrserscacsaecansanes “ ........ S Fig. 17
REAR TIRE SYSTEM rveveeeereeerecccrvenereecevmnaaaens e e ——— Fig. 18
PTO CLUTCH SYSTEM-++r+rsreeeerrrrrneessereeeeererttiummmmmiesonssersersemmmmnnseaesessessenrmmmne. Fig. 19
PTO SHAFT SYSTEM reeveeeersrrsreeeuuroeeeeeruuuiieeeeetusunseeeeemnnssressennesesansoneesssmnneeeses Fig. 20
REAR PTO SYSTEM (OPTION) ++++ssesererrreeraeresersrureeeeeesisssssssseeseecsssessssssnsennaeees Pig. 21
REAR HITCH SYSTEM (OPTION) ++++eeteteteeeesssrrrunueeeeesissisisunsesecccessesesssnnssnnssesenns Pig. 22
CHASSIS SYSTEM +++eeseersessereruunaeeerntuniieceemmmmueseeetrsnnsssmrmmmomesesssonesssssoneesseessnnes Fig. 23
CLUTCH COVER AND FRONT AXLE SYSTEM ctttcerseereessseeeeeereresvrsrreeeesserrersenes Fig. 24
KNUCKLE ARM SYSTEM -++rreeeresersrasseseeteseeeeetoussmnennnaesessessssrusmsnnneneeessseesssmmmnnnes Pig. 25
STEERING WHEEL SYSTEM +++eeeereerssssrstsseisreeseeeeerenemmmunnsesessaessrssnmmnesesssseseesmnes Fig. 26
* STEERING SYSTEM +++eeeeeereesssssreereerrunmmummisseseseseeceeeeresssmnsnnnssssessessssmmnnnssesesssssnes Fig. 27
FRONT TIRE SYSTEM-:-+ssesereerrrsrruseeseaeerrererrremmussssessseeeseseessemmmnnissseseesssressmnnnns Fig. 28
LIFT AND LINK SYSTEM +eeeeeeeceevrrereeeevonaseeserenrnnaseeensens s R Pig. 29
LIFT CAM SYSTEM: terreeeeerrrereeerruniareereumuirersectensmeceseeeesssesssemsnassssrsnessesssseeeeres Fig. 30



10

PTO COVER SYSTEM reereeteeserserssnustunstseruineneetistueerueeesereessersseseereesseerssseessmosas . Fig.
CLUTCH LINK SYSTEM secceecesteestaseeeteuartenararnnrerarsuecasassioissscsssesnsssscsssssssssssnssnns Fig.
DAMPER SYSTEM:+teeterssesssetrsternnennenneuaeueensmresesesristesosserssusrorssssssssssssssssssesnses Fig.
HOOD SYSTIEM reveereessectrscsssstustnetnnrsreannenarnaraessssnesasssssssscnssrssssassessressssssssssssssns Fig.
FENDER SYSTEM ceeeetcreeetcuutsetuttttittttunierteeettnemttuimmemomtrmimmrmieeesiimessmieermernes Fig.
SEAT SYSTEM serersessseseetnmtetittitititit ittt Fig.
FUEL TANK AND STEP SYSTEM t-rteseeeeesrserorssensrareesarercsccasroeseassassscesssssonssares Fig.
PANEL SYSTEM ++veeveeeseeseecaasvacartrarsereacersensessessesserorsssssessessassas teressensuesnrerareansens Fig.
HEAD LAMP AND HOUR METER SET (OPTION) --+tsesersesesensssussuissuasunnessunnnnes Fig.
HARNESS SYSTEM (EXCEPT S TYPE) cteeeseereeerevssernruueseeturunseeeerunnsseensnnenaannens Fig.
HARNESS SYSTEM (S TYPE) reeeeeeresrerrestttuioreeuuiertunineemuiertuisreriinssrnersnsonersneenes Fig.
MARK AND TOOL,cecreserreccactarsortorartuateruarameirareaiessstersssssrssiassssessestiosiossssssassonees Fig.
LABEL (E20 TYPE) rereeeeerereetrtetutttutttttieiuittnnteruinetuieriiemiiomtniremiersiersmoessesnserserne Fig.
LABEL (EBQ TYPE) ++eeeeeteeeereeeuetttuttttuiiiiiuiiietinietieinrtmseteomsanssstnsseniiesesonsnes Fig.
LABEL (FE40 TYPE) «tvecceeceetcrsuemumuereettetmiimmmmimimematrerieteeeeereeeeiereeseeeeessereeessseseeeeens Fig.
BUMPER WEIGHT SET (OPTION):+-- e Fig.

WIRING DIAGRAM,”SG133

WIRING DIAGRAM,”SG133/S

REAL WIRING DIAGRAM, SG133

REAL WIRING DIAGRAM, SG133,S —

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46



ENGINE
' E255-G---SG133
" (EXCEPT S)

Ao Qood-olo L
20 Yood-glo- 0K —(0

6003 - 097 - 100 - 00






FIG. 1

CYLINDER HEAD

6003-101C

11

KEY PART CODE DESCRIPTION Ty o OF WODEL) 16 | & REMARKS
E2556 c|L (P ) -
116211 -110-017 - 20 | HEADCYLINDER  ASSY 1.
2 | 8211 - 150 - 006 — 00 | PLUGHOT ASSY I Y
3 16911 ~129 - 006 — 00 | CAPSEALING 2
4 | 8209 - 605 - 004 — 00 | PLUG/PT1,2 g ¢
“5 | 6211715002 - 00 | SEAT,VALVE of V-
6 | 6211 — 721 — 001 - 00 | BULBE GUIDE VALVE )l *
7 | 6211 -721-002 - 00 | GUDEVALVE 7, I N Y B
8 | 6212 - 569 — 002 — 00 | SEALOIL 4
9 | V682 — 200 - 000 — 60 | BALL 1.
10 | 6211 — 141 - 010 ~ 20 | GASKET,/CYLINDERHEAD 1.
11 | 8209 - 000 — 003 — 00 | BOLT,/M10X1.25X82 o *
12 | 6909 — 830 — 212 — 00 | STUDHEAD COVER 2l




12

FIG. 2

CYLINDER HEAD COVER

6003-110A
KEY PART CODE DESCRIPTION arty TYPE OF MODEL ':' 8 g REMARKS
E255G CiL|P
16211 =170 - 006 — 10 | COVER/SYLINFDER HEAD 1
"2 | 6211 -751-001 - 10 | CAPOIL FILLER 1
3| 6211 =173- 004~ 00 | SEALCYL COVER |
4 | 6209 — 490 - 002 - 00 | NUT,CAP 2 ¥
5 | 8909 — 572 — 008 — 00 | PACKING 2| ¥ -
6 | 8209 ~ 360 - 028 - 10 1 *

HOSE/RABBER




FIG

.3 INLET

MANIFOLD

13

3
5003-1204 ) )
) TYPE OF MODEL|! {C |G )
KEY PART CODE DESCRIPTION aTy T{O|R REMARKS
E2556 clL|p
1 16214-111-014 - 00 | MANIFOLD. ASSY »*
2 | 6214-115-002 — 20 | GASKET ¥
3 1V211 -560—-802 - 00 | BOLT/M8X20 ¥




14

FIG. 4

EXHAUST MANIFOLD

6003-140G
TYPE OF MODEL] 1 | C |G
KEY PART CODE DESCRIPTION ary T{0|R REMARKS
E2556 cli|p
1 16214—-141-015- 00 | MANIFOLD,EXHAUST | F
2 | 8214 - 145 — 006 — 10 | GASKET EXHAUST MANIF 1 Y R
3 V211 - 560 — 802 - 50 BOLT,SEMS,/M8X25 7T 4 L I N Y




6003-201K

FIG. 5

CYLINDER BLOCK

g

15

TYPE OF MODEL| I [ C [G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
E2556 clL|P
1 16211 -210-020 - 10 | BLOCK,CYLINDER ASSY 1
2 | 6209 - 000 - 004 - 00 | BOLT 5
3| 6209-610—-001 - 00 | CAPSEALING 1 *
416911 ~219 - 195 - 00 | CAPSEALING 3
"5 | 8509 -605-019 - 10 | PLUG 2l * -
6 | 6212 ~ 531 - 005 — 10 | PIN/IDLEGEAR 1.
7 | 6911 — 129 - 083 - 00 | CAP.SEALING 1
8 | 6211 -258-001 — 00 | SEALBEARING CAP 4 0 0t
9 | 6211 — 258 — 002 — 00 | SEALBEARING CAP,/7 2l *
10 | 6211 =510 - 002 — 00 | METALCRANK |
11 | 6211 =511 - 003 — 00 | BEARING,/CRANKUPPER 3l f
12 | 8211 =511 — 004 — 00 | BEARING,/CRANK/LOWER 3 *
13 | 8211 =599 — 001 — 10 | BEARING,THRUST CRANK 2l ¢
14 | 209 — 625 — 001 — 00 | SEALOIL 1
15 | 6209 — 749 — 001 - 10 | PIN,TUBE i
16 | 6908 — 160 ~ 816 — 00 | PIN 2l *
17 |eg08-160-510-00 | PN | Y
18 | 904 — 110 — 840 — 00 | STUD,/M8X40 |
19 | 8904 - 110 -818 — 00 | STUD | F
20 | 6894 — 453 — 344 — 00 | DOWEL 2l ¢}
21 | 8909 —~ 902 — 299 — 00 | NIPPLE -
22 | 6213721 - 001 — QO | PIPEWATER DRAIN 11 *
23 | 8211 ~291 =001 — 10 | COVERINJ PUMP |
24 | 6211 - 292 — 001 — 20 | GASKET/COVER 1 R R
25 | 6901 — 910 - 612 — 00 | BOLT,SEMS,/M6X12 4 F




16

FIG. 5

CYLINDER BLOCK

6003-201K
I1C |G
KEY PART CODE DESCRIPTION ary T{0o|R REMARKS
E2556 cliC|P
26 | 8215 - 549 — 001 — 10 | PIN,STARTING SPRING 1 *
27 | 6209 - 788 - 001 — 00 | BOLT,ADJUST 1 A I
28 | 6909 = 110 — 406 — 00 | NUT A e
29 |-6211 — 760 — 003 - 10 | LEVELGAGE 1




6003-209A

FIG. 6

13-5
I

BEARING/UNDER SIZE (OPTION)

5
7 . 6

17

KEY PART CODE DESCRIPTION ary TEYZF;EGOF MODEL_ i § E REMARKS
1| 8211 =540 - 002 — 00 | METALCRANK |t
2 | 8211 -599 - 001 - 10 | BEARING,THRUST CRANK ol T
3 | 6211 -560-002 - 00 | METALCRANK | T
4| 6211599001 ~ 10 | BEARING.THRUST CRANK /I
5 | 6212~ 264 ~ 006 — 00 | BEARING,/CONN ROD,/UN 4 T
6 | 6212 — 266 — 006 — 00 | BEARING,/CONN ROD,/UN 4 1




6003-210F

18

FIG. 7

OIL PAN

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

E2556

o--

roo

TIO

REMARKS

6211 -360-004-10

OILPAN ASSY

6211 -361-019-10

PAN,OIL COMP

6209 - 600 - 002 - 00

PLUG./20

(6209 - 623 - 001 - 00

RING,0,7G25

ol w i N

6901 -810-612-00

BOLT,SEMS,/M6X12




6003-220D

FIG. 8

REAR PLATE

19

. TYPE OF MODEL| ! [ C |G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
E2556 clL P
16211 -340-001 - 30 | PLATE/REAR COMP 1.
2 | 8211 ~342 - 001 - 30 | POINTER i *
3 | 6801 ~911 - 020 - 00 | BOLT,SEMS,/M10X20 o] *
4 {6901 -910-816 — 00 | BOLT,SEMS,/M8X16 of *




20

€003-240C

FIG. 9

TIMING GEAR

KEY PART CODE DESCRIPTION aTy TYPE OF MODEL] 1 S 4R REMARKS
E2556 ciL|P
1 {6211 -310-006— 20 | GEARCASE ASSY 1| *
2 | 6213~ 319 — 001 — 00 | CONNECTOROIL FILTER N
3 | 6509 - 605 - 019 — 10 | PLUG ' o Y
4 {6209-610-002- 10 | CUP/SEALING/16 1l F
5 | 6209 - 625 — 002 — 00 | SEALOIL ot
6 | 6209 — 030 — 005 — 00 | BOLT./M8X85 11
7 | 6209 — 030 — 006 — 00 | BOLT,/M8X75 11
8 | 6509 — 000 — 084 — 00 | BOLT/L=55 2
9 | 6509 - 030 — 037 - 00 | BOLT 2l
10 | 901 - 910 — 840 - 00 | BOLT TR R R
11 | 8901 — 910 — 835 — 00 | BOLT,SEMS,/M8X35 |t
12 | 8909 - 110 - 508 - 00 | NUT/M8 Sy
13 | 6909 — 150 — 508 — 00 | WASHER |
14 | V211 - 560 ~ 802 — 00 | BOLT,/M8X20 I O
15 | 6901 — 910 ~ 845 — 00 | BOLT,SEMS,/M8X45 11 *
16 | 6209 — 046 — 001 — 00 | BOLT,/M8X30 1
17 | 8909 — 920 — 843 — 00 | PACKING 1 F
18 | 8215 — 546 — 001 — 00 | STOPPER,FULL — LOAD 1 *
19 | 6209 - 409 - 001 - 00 | NUTMS i
20 | V341 =120 — 008 — 00 | NUT,CAP/M 8 11
21 | 6909 - 920 — 843 — 00 | PACKING 2l *
22 | 3625 — 540 — 004 — 00 | CAP,BLANK,/30 | *
23 | 6215 - 542 — 001 — 10 | PIN/ARM 1
2 | V710 — 140 ~ 004 - 00 | RINGSNAP/ 4 E ol
25 | 6909 - 202 — 308 — 00 | PLUG |




6003-240C

FIG. 9

TIMING GEAR CASE

21

KEY PART CODE DESCRIPTION ary P OF MODEL 16 | & REMARKS
E2556 c|L|P

26 | 6909 — 920 — 843 — 00 | PACKING | F

21 | 6209 — 740 — 001 — 00 | PIN,GROOVE 1.

28 | 8211 =312 — 001 — 20 | GASKET,/GEARCASE 1

29 | 6213 - 160 — 002 — 00 | VALVE/RELIEF  ASSY 1

30 | 6213 - 161 - 001 — 00 | PISTON,/RELIEF VALVE 1 IR

31 6213 — 164 — 001 — 00 | SPRING,/RELIEF VALVE 1 *

32 | V705 - 140 - 012 — 00 | RING,SNAP./12 C I T A
| 33 | 6209 - 050 - 001 - 00 | BOLT M6 | 1 * |

34 | 6209 - 050 — 002 - 00 | BOLT/M6 1

35 | 8909 — 110 — 406 — 00 | NUT 7\ R Y

3 | 6211 -311-005~- 10 | PLATEFRONT 1

37 | 6211 =312 - 002 — 20 | GASKET /PLATE 1

38 | 6902 — 050 —~ 816 — 00 | BOLT 3 !

39 | 6901 — 910 - 840 — 00 | BOLT vI I

40 | V211 - 560 — 802 — 50 | BOLT,SEMS/M8X25 7T |

41 | 6909 - 110 - 508 — 00 | NUT/M8 ¥

42 | 6909 ~ 164 — 708 — 00 | WASHERPL/M8 2l ¢




22

- FIG. 10 HANGER

- )g
o\

N2

=4

I ) : ;_ ) :[
L b -
Ld © L/
&,
QO : m
Y (O R ) - LJHO ;
] y ] (@)
— T A A©A A@)ké g @PL A©A ~
0 His
6003-290
TYPE OF MODEL| 1 [ ¢ |G
KEY PART CODE DESCRIPTION aTyY T|O|R REMARKS
E2556 c|L|p
116211 =777 =007 —20 | HANGER 2l *
2 1 8901 =911 = 020 — 00 | BOLT.SEMS,/M10X20 7 Y N N Y

R



23

FIG. 11 VALVE
8
—
9~19
| I 016
= <3
15 91‘3\% Fo—"
S < X .
A o
;
— J\ 3
—g
— &
1
6—6
6003-201
KEY PART CODE DESCRIPTION ary ot OF MODEL |31 5 13 REMARKS
E2556 cl|L|P
1 |6212-551-001 - 00 | VALVEINTAKE 2l *
2 | 6212 - 552 — 001 — 00 | VALVEEXHAUST 2
3 | 6212 -561 - 001 — 00 | SPRING,VALVE 4
4 | 6212 -563 - 001 — 00 | SEAT,VALVE SPRING o
-5 16212-565-001 - 00 | CUTTERVALVE g -
6 | 6212 -571-001 - 10 | TAPPET 4
7 | 6212 -575-001 - 00 | RODPUSH 4 1T
8 | 6212 - 600 - 003 - 00 | sHaFTROCKER - | L 11 11
9 | 6212 -611 - 004 — 10 | ROCKERARM 1 N
10 | 6212 — 620 — 002 — 10 | SHAFT,ROCKER ARMASSY 1 N I
11 | 6212 - 621 - 003 - 10 | SHAFT,/ROCKERARM |
12 | 6212 - 626 - 002 - 10 | PLUG 2 ¢
13 6212 — 628 — 004 — 00 | BRACKET ROCKER SHAFT 1 *
14 | 8212 — 628 — 005 — 00 | BRACKET,ROCKER SHAFT 1| ¥
15 | 6209 — 940 — 004 — 00 | SPRING 11 -
16 | V704 — 140~ 016 ~ 00 | RINGSNAP/16 C 2t
17 | 6212 - 616 - 002 - 00 | SCREw ADJUST | 4
18 | 6209 - 409 - 003 -00 | NUT B
19 | 6209 - 000 — 002 — 00 | BOLT !ty
20 | 6909 - 110 — 508 — 00 | NUT/M8 2l *
21 | 909 — 164 — 508 — 00 | WASHERPL/MS8 o ¥




24

FIG. 12

CAM SHAFT

60C3-31CA
KEY PART CODE DESCRIPTION ry e OF MODEL| |\ &1 8 REMARKS
E2556 cll|p
1 ]6212 =511 - 004 — 00 | SHAFT,CAM 1
2 | 8212 -522-003 - 00 | GEARCAMSHAFT T
3 | 6908 =000~ 716 - 00 | KeY |
4| 6212-535-001-00 | PLATETHRUST |
5 | 8901 -910-612 - 00 | BOLT.SEMS,/M6X12 v/
6 | 6212 -523 - 003 — 00 | GEAR|IDLE 11




§003-340C

FIG. 13

PISTON

25

TYPE OF MODEL

KEY PART CODE DESCRIPTION arY 1168 REMARKS
E2556 clL|P .

1 6212-111-009 - 00 | PISTON 2l *

2 | 6212 =121 - 004 — 00 | RING,PISTON SET o |

3 ]16212-211-001-10 | PINPISTON 2l *

4 | 6209 ~ 587 — 001 — 00 | RING,SNAP 4 0 v
-5 | 6212 - 230 — 003 — 00 | ROD,CONNECTING ot -4+t

6 | 6212 -235-001 — 00 | BOLT,CONN ROD 4

7 | 8894 — 240 — 902 — 00 | NUT,FLANGE 4

8 | 6212 - 261 — 006 — 00 | BEARING,/CONN ROD R R




26

FIG. 14

Wer—

PISTON,OVER SIZE (OPTION)

6003-349B
TYPE OF MODEL[ 1 [ Cc |G '
KEY PART CODE DESCRIPTION aTy T|0|R REMARKS
E2556 clC|p
1 {6212 - 114~ 009 - 00 | PISTON,/0.50 o T
2 | 6212 - 124 - 004 — 00 | RING,PISTON,/0.50 SET o T
3|6212-116-009 - 00 | PISTON,/1.00 7/ I N
4 |.6212— 126 - 004 — 00 | RING,PISTON,/1.00 SET o !




FIG. 15

CRANK SHAFT

PART CODE

DESCRIPTION

Q7Y

TYPE OF MODEL

——

E2556G

o0
VIO

REMARKS

—_

6212-310-010-00

SHAFT,CRANK

*

6908 — 161 - 018 — 00

PIN

%

6212 - 521 - 002 - 00

GEAR,CRANK SHAFT

%

6808 - 000 — 750 - 00

KEY

6212-330-013-30

FLYWHEEL

6212 -333-001-00

GEAR,RING

6209 - 000-013-00

BOLT

6212-371-014-20

PULLEY

6212 -379-001 - 00

WASHER

Siwim Nl s~iwiro

—

66801 — 066 — 645 - 00

BOLT




60634014
KEY PART CODE DESCRIPTION a7y [t OF MODEL) +\ 81 S REMARKS
, ‘ | | | e2ss6 cll|p
1]6213-100-003~20 | PUMPOIL ASSY .
2 16213-111-001-20 | DY 0POMP | |
3 | 6213- 120 - 003 — 00 | GEAR/OILPUMP  ASSY 1
4 | 6213-125-001 - 00 | ROTOROUTER |
5 | 6908 — 160 — 408 — 00 | PIN,/STRAIGHT 2
6 | 6209 - 009 - 001 - 00 | BOLT/WS 3 *
7 | 6901 - 910 - 625 - 00 | BOLT q
8 | 6213 — 140 — 004 — 10 | STRAINER |
9 | V720 - 102 — 401 - 50 | O~ RING/P15 1
10 | 6213 - 149 - 001 - 00 | CLAMP.STRAINER 1
1 6901 -910-816 - 00 ' BOLT,SEMS,”M8X16 1 *
12 | 6213-311-003-10 | PPEOL 1
13 | 8909 ~ 906 ~ 105 ~ 10 | BOLT.JOINT B T
14 | 6909 - 920 — 843 ~ 00 | PACKING ol
15 | 6213 ~ 240 - 002 - 00 CARTRIDGEOIL FILTER 1 *

—



§003-420B

FIG. 17

WATER PUMP

20

o

> 16 |
N1

17

29

KEY PART CODE " 'DESCRIPTION lary TYPE OF MODEL 1168 REMARKS
« . , E2556 c|L|P . .
1 | 6213-610-005 - 30 | WATERPUMP ASSY |
2 | 6213 -611-003 - 20 | BODY,/WATERPUMP 11
3 | 6213 - 631 -~ 002 — 00 | BEARING,/WATER PUMP 1
) 4 | 8213 - 631 - 005 — 00 | BEARING,/WATERPUMP 1 *
15 | 6213 - 622 — 002 —-10 | SEAL SET/WATER PUMP 1
6 | 6213 =621~ 008 - 00 | ROTOR/WATERPUMP 1 *
7 | 6213 - 642 — 002 — 00 | SEAL/WATER PUMPPULLE 1
8 | 6213-613-002- 10 | GASKET T
9 | 6213 -612 ~ 004 — 00 | PLATE/WATER PUMP | ot
10 | 6213 - 619 - 003 — 00 | SCREW,'WATER PUMP _ g ¢
11 | 8213 -619 - 002 — 00 | PIPE/WATER PUMP | *
12 | 6213 ~614 — 003 — 10 | GASKET/WATER PUMP 1.
13 | 8801 = 910 — 845 — 00 | BOLT,SEMS,/M8X45 I
14 | 6909 - 110 - 508 =00 | NUT/M8 v/
15 | 6909 — 150 — 508 — 00 | WASHER ol |
16 | 8213 - 619 — 005 — 00 | SPACERWATER PUMP | *
17 | 6213 -614 — 006 — 10 | GASKET/SPACER 1
18 | 209 — 300 — 002 ~ 00 | STUD v{ I
19 | V211 - 560 - 802 — 00 | BOLT,/M8X20 | *
20 | 6909 ~ 110 ~ 508 - 00 | NUT/M8 it
21 | 6909 - 150 — 508 — 00 | WASHER . 1
22 | 8213 - 729 - 001 - 00 | HOSE,RUBBER 11
23 | JOB1 ~ 210~ 015~ 00 | CLAMP/WIRE/10 - 15 I R
24 | 6213 - 716 - 001 — 40 | HOUSING,/THERMOSTAT 1
25 | 6213721 - 00300 | PPEPUMP HOUSNG | 1 1 R I




30

FIG. 17

WATER PUMP

6003-420B

KEY PART CODE DESCRIPTION ary TYPE OF MODEL 6|8 REMARKS

E2556 clL|P

26 | 6213 — 743 —~ 002 — 10 | GASKET,/HOUSING 1 *

27 | V211 - 560 - 802 - 00 | BOLTMBX20 I R I
28 | 6209 -030-006-00 |BOLToMex5s || V11
29 [.6513 — 770 -~ 022 ~ 10 | THERMOSTAT I L A I
30 | 6213 - 711 — 003 — 20 | PIPEWATER OUTLET | N

31 | V723 -102-005~-50 | O-RING 11

32 | 6901 =910 - 830 — 00 | BOLT 2l *




6003-480G

FIG. 18

COOLING FAN

31

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

E2556

O--
(oXe]

TIO

REMARKS

6213 - 660 - 006 — 00

FAN,COOLING

¥

6213 -641-004-00

PULLEY,WATER PUMP

*

6213 -669-002 - 00

SPACER,FAN,/39

*

6209 - 030 —-041 - 00

BOLT

O oW N

8213 -671-012-00

BELT /VHM34.5/FAN




32

FIG. 19 - INJECTION

(See Fig. 25@
1

22—

NOZZLE

4
9.
()
ez_—ko} © ©
9 ©. ol
6063-501C
: } TYPE OF MODEL|{I | C |G
KEY PART CODE DESCRIPTION ary T|O (R REMARKS
, ‘ E255G clL|P ‘
1 6215 — 300 — 005 — 00 | NOZZLE,INJ.ASSY 2 * FIG 025
2 | 8215 - 315 - 002 — 00 | GASKET,NOZZLE 2l ¥
316215 -410- 035 —10 | PIPEINJ 1t
4 | 6215 -~ 410 - 036 — 10 | PIPEINJ 1




<y

3

O\:(J\g-ﬁ

!

|

&

FIG. 20~ INJECTION -PUMP

e aRt

a i

%0,

oy

33

— L
KEY| PART CODE DESCRIPTION ary | rE OF WODEL 4 €1 2 REMARKS

A. , _ E2556. clLC|P o ,

1 | 6215 -~ 600 — 057 — 00 | PUMP,INJ ASSY i+ FIG 026

2 | 6219 -752-011 - 00 | SHIMINJ PUMP |

3 |6219-752-012-00 | SHIMINJ PUMP |

4 | 6219 -752-013 00 | SHIMNJ PUMP [N R A I )

5| 6219 -752-014-00 | SHIMINJ PUMP I

6 | 6219~ 752 - 015 — 00 | SHIM/INJECTION PUMP |- ¥

7 | 6209 - 056 ~ 001 ~ 00 | BOLT./M6X18 4 *

8 | 8215 ~ 621 ~ 004 — 10 | SHAFT,CAM/INJPUMP |

9 | 6212 - 524~ 002 — 00 | GEARINJ PUMP 1 ¥

10 | 6908 - 000 - 716 — 00 | KEY _ - il

11 | V60O — 110 ~ 620 — 30 | BEARING,RB,/6203 ' 1

12 | V600 — 110 — 600 — 40 | BEARING,RE, 6004 |

13 | 6212 - 535 - 002 — 00 | PLATETHRUST moPUMP | 1 * | T e

14 | 6901 ~910-612 - 00 | BOoLTSems mex12 | af FTTTTUTT

15 | 6215 ~ 520 ~ 001 ~ 00 | FLYWEIGHT | L.

16 | 6209 — 030 — 043 ~' 00 | BOLT,/M8X10 3

17 | 6215 - 526 — 001 — 10 | PIECETHRUST T

18 | 6215 — 541 — 001 — 00 | ARM,FLOATING |

19 | 8215 - 543 — 003 — 20 '| LINK/CONTROL 1

20 | 6215 — 542 - 002 — 00 | PINCONTROL LINK -

21 | V710 - 140 - 004 - 00 | RING,SNAP, 4 E | F

22 | 215 ~ 549 - 003 — 00 | SPRING,SETTING | N

23 | 6215 - 541 - 002 - 10 | ARMTENSON al
24 | 6215 - 549 - 004 — 10 | PnaDAPTER . T

25 | 6215 - 536 ~ 001 ~ 00 | SPRINGADAPTER [ N A




34

FIG. 20

INJECTION PUMP

5003-510F
KEY PART CODE DESCRIPTION ary e OF MODEL | 1\ &1 8 REMARKS
| E2556 clcC|pP
26 | 6215 —~ 549 — 006 — 00 | SHIM,ADAPTER 2l *
27 | 6215 — 549 — 009 — 00 | SHIMADAPTER 7 R R
28 | 6215 =549 - 010 — 00 | SHIMADAPTER 2
29 |.6215 —~ 549 — 023 — 00 | SHIM,/ADAPTER 1.
30 | 6215 - 549 — 024 — 00 | SHIMADAPTER T A
31 | V710 - 140 — 004 — 00 | RING,SNAP/ 4 E 1.
32 | 8215 - 531 — 005 — 00 | SPRING,GOVERNOR .
33 | 6215 - 541 - 003 - 10 | LEVERCONTROL |
I B [ K e o
P T T R
36 | V720 - 101 ~ 900 - 80 | O-RING/P 8 11
37 | 5209 - 580 - 002 — 10 | SPRING,RETURN |
38 | 6215 ~549 ~ 021 ~ 00 | PLATE,CONTROL VALVE 1 *
39 | 6215 - 549 — 007 — 00 | ARM,CONTROL 1
40 | 6909 - 110 — 406 — 00 | NUT 11
41 | V411 — 260 — 006 — 00 | WASHER / M6 11 .
42 | 6909 - 150 — 506 — 00 | WASHER,SP,/M6 1 *
43 | 6215 — 549 — 008 — 00 | SPRING,STARTING T




FIG. 21

FUEL PIPE

35

e ‘) ﬁ%l
Q)
) ) ’
115 SRR i &
e o @
Ry
6003-550F
' TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E2556 clL|p
1 | 6215 —412 - 001 — 20 | CONNECTOR/FUEL i|*
2 | 6209 - 360~ 010 — 00 | HOSERUBBER I N N
3 | 8509 -360-912 — 10 | HOSE,RUBBER 1
4| 6515-419-014—-00 | CAP 1
5 | JOB2 - 076 — 082 — 00 | CLIP/HOSE /7.6 - 8.2 | R
6 | JOB2 — 062 — 087 — 00 | CLIP,/HOSE/6.2— 6.7 |t




36

FIG. 22

ELECTRIC (1)

6003~801
KEY "PART CODE DESCRIPTION ary TYPE OF MODEL 1 & | & REMARKS
, E2556 ciL|P
1 | 6281 - 200 - 007 - 00 | GENERATOR//12V - 8.5A | ? FIG 028
2 | 6281 -270-001 - 00 | REGULATOR A Y A
3 |6213-674-004-10 | PLATEADIUST | 1| ¥
4 {.v211 - 560 - 802 — 00 | BOLT,/M8X20 |
5] 1373-121 - 001 - 00 | WASHER/9X22X2 1 .
6 | 6894 — 207 — 904 — 00 | BOLT,/M10X1.25X65 ot
7 | 8909 - 110-410~ 00 | NUT/M10 1
8 | 6281 ~ 100 — 003 — 00 | STARTER ASSY 1. FIG 027
9 *

6901 — 911 — 025 — 00

BOLT

R



6003-820E

FIG. 23

ELECTRIC (2)

37

DESCRIPTION

TYPE OF MODEL

KEY PART CODE ary 116 [R REMARKS
, E2556 clL|p
1| 6281 -971-001 - 10 | SWITCH,/OILPRESSURE |
2 | 8582 ~ 450 - 014 — 00 | SWITCH,THERMETER i
3 {6281 -410-002 - 20 | PLUGGLOW I
4| 68219~732~ 003~ 00 | CONNECTORGLOW PLUG 1
--5 | 6281 =910~ 001 -~ 00 | SOLENOID 1. B
6 | 6209 — 630 — 002 — 10 | GASKET L -
7 16901 -910-612 - 00 | BOLT,SEMS,/M6X12 v/
8 | 6281 - 920 — 001 - 00 | RELAY,SOLENOID {1 N Y




38

6003-998A

FIG. 24

REPAIR KIT

KEY PART CODE DESCRIPTION ary e O MODEL 4 &1 2 REMARKS
E2556 L|pP
1| 6287 -810—005— 10 | REPAR/ENGINE  SET 1
"y I6212-869-002 - 00 | seALOL | 4 B
3 | 6211 =141 - 010~ 20 | GASKET,/CYLINDERHEAD i R
4 [ 6211 - 173~ 004 — 00 | SEALCYL COVER 1 R
5 | 6909 — 572 — 008 — 00 | PACKING X i
6 | 6214 - 115 - 002 — 20 | GASKET | R
7 | 6214 -145—-006 — 10 | GASKET EXHAUST MANIF 1 R
8 | 8211 — 258 — 001 — 00 | SEAL,BEARING CAP 4 R
9 | 6211 - 258 ~ 002 — 00 | SEALBEARING CAP/7 2 R
10 | 6209 — 625 — 001 - 00 | SEALOIL | R
11 | 6211 — 292 - 001 — 20 | GASKET,/COVER 1
12 | 6209 - 625 — 002 — 00 | SEALOIL | F
13 | 6909 — 920 - 843 — 00 | PACKING 4 R
14 | 8211 -312- 001 — 20 | GASKET,/GEARCASE )| K
15 | 6211 =312 - 002 — 20 | GASKET/PLATE | R
16 | V720 — 102 — 401 — 50 | O ~RING/P15 | R
17 | 8213 - 614 — 003 — 10 | GASKET/WATER PUMP i| R
18 | 6213 - 614 — 006 — 10 | GASKET/SPACER )| R
19 | 8213 — 743~ 002 — 10 | GASKET,/HOUSING | | R
20 | V723 - 102 - 005 - 50 | O-RING i R
21 | 6209 - 630 ~ 002 ~ 10 | GASKET | R




FIG. 25

6215 — 300 — 005 — 00

39

2
—
3~19
]
3——%
l
4
l
|
6003-501C
KEY PART CODE DESCRIPTION a7y e OF MODEL] 21 81 REMARKS
| E2556 clC|p
1 |6215-311-005-00 | NOZZLE v/
2 | 6215 - 330 — 007 — 00 | HOLDERNOZZLE ~ ASSY 2l *
3| 6215-342-002-00 | SEATSPRNG 2l *
4 | 6215 - 343 — 002 — 00 | SPRING,NOZZLE 2l *
1 5 | 6215 - 345 — 044 — 00 | SHIMT=0.1 7 R e A
6 | 6215 — 345 — 045 — 00 | SHIM/T=02 2l *
7 | 6215 - 345 — 046 — 00 | SHIM/T=0.3 2l *
8 | 6215 — 345 — 047 — 00 | SHIM/T = 0.4 2 *
9 | 6215 — 345 ~ 048 - 00 | SHIM/T=05 2l *
10 | 6215 — 345 — 049 — 00 | SHIM/T = 0.52 o
11 | 6215 — 345 - 050 — 00 | SHIM/T =054 vi
12 | 6215 - 345 - 051 — 00 | SHIM/T = 056 7
13 | 6215 — 345 — 052 — 00 | SHIM/T =0.58 7/ I
14 | 6215 - 345 - 053 - 00 | sHmM T=08 7 I N Y
15 | 6215 — 339 - 002 — 00 | SPACER 2|
16 | 6215 — 332 — 002 — 00 | NUT,RETAINING 2l *
17 | 8215 — 359 — 003 — 00 | GASKET v/
18 | 6215 — 355 — 003 — 00 | EYE 2
19 | 6215 - 359 — 004 — 00 | NUT o




40

FIG. 26

6215 — 600 — 057 — 00

8003-510F
KEY PART CODE DESCRIPTION a7y e OF MODEL 121 81 REMARKS
E2556 c|l|p
1 | 6215 -611 - 003 — 00 | HOUSING PUMP |
2| 6215-631-004-00 | PLUNGER ASSY oA Y ||
3 |6215-641-002 - 00 | VALVEDELIVERY 2l
5 | 6215 - 649 — 003 - 00 | GASKET o| *
6 | 6215~ 644 — 003 — 00 | HOLDER,DELIVERYVALVE v/
7 |6215-649-004-00|0-RNG o| *
8§ | 6215 - 635 — 002 — 00 | SLEEVEFRANGE | of Y
BT T B R I e
10 | 8215 -649-006-00 | 0o-RNG U
11 | 6215~ 649 — 007 — 00 | SCREW 4
12 | 6215 - 622 — 002 — 00 | TAPPET 2|
13 | 6215-629-017 - 00 | PN R N
14 | 8215 -629 - 019 — 00 | RING SNAP |
15 | 6215 - 634 — 002 — 00 | SPRING,PLUNGER
16 | 8215 - 639 - 006 — 00 | SEAT,SPRING
17 | 6215 -639 - 007 - 00 | seaT.sPRNG | o 1T
18 | 6215 - 629 - 020 - 00 | PLATEST=180
19 | 6215 - 629 - 021 - 00 | PLATE T=185 T
20 | 6215 - 629 — 022 — 00 | PLATE/T = 1.90 |
21 | 6215 - 629 — 023 — 00 | PLATE/T=195 1
22 | 6215 - 629 - 024 — 00 | PLATE/T = 200 1|
23 | 6215 - 629 - 025 - 00 | PLATE/T =205 1
24 | 6215629 - 026 - 00 | PLATE/T=2.10 |
25 | 6215 - 629 — 027 - 00 | PLATE T = 2.15 |

o



FIG. 26

6215 — 600 — 057 — 00

41

&
O——18~32.

12

6003-510F
KEY PART CODE DESCRIPTION aty TYPE OF MODELY 11 § | & REMARKS
E2556 clL|P
26 | 6215 - 629 — 028 — 00 | PLATE/T =220 | *
27 | 6215 - 629 — 029 — 00 | PLATE/T =225 i
28 | 6215~ 629 — 030 — 00 | PLATE/T =230 11
29 | 6215 — 629 — 031 — 00 | PLATE/T =235 Y T )
30 | 8215 — 629 — 032 — 00 | PLATE/T = 2.40 il -t
31 | 6215 -629 — 033 — 00 | PLATE/T =245 -
32 | 6215 - 629 — 034 — 00 | PLATE/T =250 1 Y
33 | 6215 - 637 — 003 — 00 | ROD CONTROL 1 I
34 | 6215 -612 - 003 - 00 | PLATE T
35 | 6215 -619-012 - 00 | SCREW 4 F
36 | 6215 ~ 635 ~ 003 — 00 | SLEEVE,CONTROL ol *
37 | 6215-619-013 - 00 | BOLTEYE ' TR
38 | 6215-619-014—00 | GASKET | AT
e o
40 | 6215-619-016-00 | GASkeT {1 ~++v 1




42

FIG. 27 6281 — 100 — 003 — 00

D IS
E s
P9 T
-
| KEY PART CODE DESCRIPTION ary e OF MODEL ) 2\ 815 REMARKS
E2556 cliL|P
16281 =111 -002 - 00 | YOKE/STARTER 11
o et R T T T I
3 |6281=121-003-00 | ARMATURE il *
4| 6281 -129-010 - 00 | BEARNGBALL |
5 | 6281 -129-011 - 00 BEARING,BALL || .
6 | 6281 — 124 — 001 — 00 | STARTER KIT |
7 | 6281 — 129 — 007 — 00 | HOUSING,/STARTER ASSY |*
8 | 6281 — 151 — 004 — 00 | SWITCH/STARTER AssYy | 1| *
9 016281 -118-001 - 00 | HODER ASSY I+ 17" 1rvoemmmmmmm
10 | 6581 - 117-007 - 00 | sPRNGBRUSH | 1 R R R
11 | 6281 - 115 -~ 004 — 00 | FRAME,/STARTER END 1
12 7777777 6581—123 -011 - OO PINION,STARTER 1 L R
13 | 6581 — 129 — 099 — 00 | RORA - 5| ¥
14 | 6581 - 129 — 100 — 00 | RETAINER ot
15 | 6581 — 129 — 092 — 00 | BALL |
16 | 6581 — 129 ~ 096 — 00 | SPRING |
17 | 6281 - 129 - 006 - 00 | screw |~ 7/ I )
18 | 6281 -129 - 008 - 00 | BOLT WS | oo L T
B
e o e e o o o
21 | 6281 - 129-019 - 00 | CAP/RABBER 4
22 | 6909 — 150 — 508 — 00 | WASHER |
23 [ 6909 -~ 110 - 408 - 00 | NUT/M8 |




6003-801

FIG. 28

6281 — 200 — 007 — 00

43

KEY PART CODE DESCRIPTION oy Pt OF MODELY 11§ | & REMARKS
E2556 clL|P
1| 6281 ~213~-008 00 | PLATE |
2 | 6281 =211 — 004 — 00 | STARTER | *
3 | 6281 - 222 — 007 — 00 | PULLEY |
4 | 6281 - 229 — 031 — 00 | BEARING,BALL 3 *
-5 | 6281 — 229 - 021 — 00 | COLLAR 1 * -
6 | 6281 — 229 — 022 — 00 | WASHER |-
7 | 6281 — 229 — 023 — 00 | WASHER |
8 | 6281 — 229 - 024 — 00 | NUT | *
9 | 6281 - 229 - 025 — 00 | CLAMP |
10 | 6281 — 229 — 026 — 00 | COUPLER 1
11 | 6281 - 229 - 027 - 00 | SCREW v/
12 | 6281 — 229 - 028 — 00 | SCREW | !
13 | 6281 ~ 214 ~ 006 - 00 | CAP 1







ENGINE
E255-G01---SG133-S

A} ooy ~\QV

2% ot lo- 919710

6003 - 097 - 110 - 00






45

FIG. 1 CYLINDER HEAD
—7
—8
—6
1.—
—4
' 3 11
—2
—5
—9
—3
-
KEY PART CODE DESCRIPTION ary e OF MODEL ) 21 8 1§ REMARKS
E255601 cll|p
1 6211 -110-017 — 20 | HEAD,CYLINDER ASSY 1 *
2 | 8211 = 150 — 006 — 00 | PLUGHOT ASSY ol
3| 6911~ 129 - 006 - 00 | CAP.SEALING 2| ¥
4 | 6209 - 605 - 004 — 00 | PLUG/PTI, 2
5 | 6211 —715-002 — 00 | SEAT.VALVE B L
6 | 6211 — 721 - 001 — 00 | BULBE GUIDE 2l *
7| 6211 =721 —-002 - 00 | GUIDEVALVE 2l f
'8 | 6212569 - 002 - 00 | SEALOIL i
9 | v682 — 200 - 000 - 60 | BALL |
10 | 6211 — 141 — 010 — 20 | GASKET,/CYLINDERHEAD i1 *
11 | 8209 — 000 — 003 - 00 | BOLT,/M10X1.25X82 1] *
12 | 6909 - 830 — 212 — 00 | STUDHEAD COVER ol ¢




46

FIG. 2

CYLINDER HEAD COVER

5005-110A
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E255601 clL|p
1 6211 -170-006 — 10 | COVER/SYLINFDER HEAD 1 *
2 | 6211 -751-001-10 | CAPOIL FILLER i1
3 | 8211 =173 -004 - 00 | SEALCYL COVER |
4 | 6209 — 490 - 002 - 00 | NUT,CAP of ¥
5 | 8909 — 572 — 008 — 00 | PACKING 2l * .
6 | 6209 — 360 — 028 — 10 | HOSE/RABBER 11




47

FIG. 3 INLET MANIFOLD

3
6003-120A
TYPE OF MODEL| 1 [ Cc |G
KEY PART CODE DESCRIPTION aTy T{O|R REMARKS
E255601 ciL|P
1 |6214-111-014—00 | MANIFOLD ASSY 1|t
2 | 8214 - 115 - 002 — 20 | GASKET |
3 | V211 -560-802 - 00 | BOLT,/M8X20 2l *




48

FIG. 4 EXHAUST MANIFOLD

6003-1406 R
TYPE OF MODEL| ! | C |G

KEY PART CODE DESCRIPTION ary 7|0 |R REMARKS
E255601 c|L|pP

1|6214-141 -015 - 00 | MANIFOLD,EXHAUST 11 *

GASKET EXHAUST MANIF




6003-201R

FIG. 5

CYLINDER BLOCK

49

10
—
11~13

KEY PART CODE DESCRIPTION ary e OF MODEL | 31 & 1 3 REMARKS
E255601 clL|P
116211 -210—-020—- 10 | BLOCK,CYLINDER ASSY 1
2 | 6209 - 000 — 004 — 00 | BOLT 5 *
3 [ 6209-610-001-00 | cAPSEALNG )|
46911 -219-195-00 | cAPSEALNG | 3 |
-5 | 6509 -605-019— 10 | PLUG 2l * -
6 | 6212 - 531 — 005 — 10 | PIN/IDLEGEAR 1.
7 | 6911 -129 - 083~ 00 | CAP,SEALING 1.
8 | 6211 —258 001 — 00 | SEAL,BEARING CAP 4 F
9 | 8211 — 258 — 002 — 00 | SEALBEARING CAP,/7 7 I N e
10 | 6211 - 510 — 002 — 00 | METALCRANK 1
11 | 6211 =511 - 003 ~ 00 | BEARING.”CRANK,/UPPER 3l
12 | 8211 - 511 — 004 — 00 | BEARING,/CRANK,/LOWER 3
13 | 6211 - 599 — 001 — 10 | BEARING,THRUST CRANK 9
14 | 6209 - 625 — 001 - 00 | sALOL |
15 | 6209 — 749 — 001 — 10 | PIN,TUBE 7] N A
16 | 6308 — 160 — 816 — 00 | PIN 2 *
17 | 6908 — 160 ~ 510 - 00 | PIN vI I
18 | 6904 - 110 — 840 - 00 | STUD,/M8X40 |t
19 | 6904 - 110 - 818 - 00 | STUD |
20 | 8894 — 453 — 344 — 00 | DOWEL 2l *
21 | 8909 — 902 — 299 — 00 | NIPPLE |t
22 | 8213 - 721 - 001 — 00 | PIPEWATER DRAIN St
23 | 6211 -291 - 001 — 10 | COVERINJ PUMP .
24 | 6211 -~ 292 — 001 — 20 | GASKET,/COVER 1
25 | 6901 — 910 - 612 — 00 | BOLTSEMS,/MBX12 I




50

FIG. 5

CYLINDER BLOCK

6003-201R
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION aTy T|O|R REMARKS
E255G01 cCl|L|P
26 | 8215 — 549 — 001 — 10 | PIN,STARTING SPRING 1
27 | 8209 — 788 — 001 — 00 | BOLT,ADJUST 1 *
28 | 8909 - 110 —-406 — 00 | NUT 1 *
29 | 6211 - 760 - 012 - 20 | LEVELGAGE "




FIG. 6

51

BEARING UNDER SIZE (OPTION)

3
6
6003-209A
KEY| PART CODE DESCRIPTION ary TYPE OF MODEL + 8 R REMARKS
E255601 clL|p
16211 ~540 - 002 — 00 | METALCRANK T
2 8211 -599 - 001 — 10 | BEARING,THRUST CRANK 2 T
3 | 6211 -560-002 - 00 | METALCRANK il T
- 4 6211 — 599 - 001 — 10 | BEARING,THRUST CRANK 2 [ R
5 6212 — 264 — 006 — 00 | BEARING,/CONN ROD,/UN 4 T DU Y
6 | 6212 — 266 — 006 — 00 | BEARING,/CONN ROD,/UN 4 T




52

FIG. 7

OIL PAN

6003-210F
KEY PART CODE DESCRIPTION ary TYPE OF MODEL) 5|8 REMARKS
E255601 clL|P

1 {6211 -360-004~ 10 | OILPAN ASSY 1 *

2 [ 8211-361-019-10 | PANOIL COMP [ I
3 | 6209 ~ 600 - 002 ~ 00 | PLUG/20 i 7

4| 6209 -623-001-00 | RING0,/G25 |

5 | 6901 - 910 - 612 - 00 | BOLTSEMS,/M6X12 V-




FIG. 8

REAR PLATE

53

6003-220G
‘ TYPE OF MODEL] 1 [ Cc |G
KEY PART CODE DESCRIPTION aTy T|O|R REMARKS
E255601 clCip
1 | 6211 -340 - 002 — 20 | PLATE/REAR COMP o
2 | 8211 - 342 - 001 - 30 | POINTER it
3 | 6901 — 911 — 020 — 00 | BOLT,SEMS,/M10X20 6| *
4| 6901 -910-816 - 00 | BOLT.SEMS,/M8X16 ) N R N




54

FIG. 9

TIMING GEAR CASE

6003-240C
KEY PART CODE DESCRIPTION ary P OF WODELY 21 § 1R REMARKS
E255601 clL|p
16211 -310-006 - 20 | GEARCASE ASSY | '
21 6213-319-001 — 00 | CONNECTOROIL FILTER 1
3 | 6509-605-019—- 10 | PLUG 3
4 | 6209 -610-002 - 10 | CUP/SEALING/16 1
5 | 6209 - 625 - 002 - 00 | SEALOIL 1 * i
6 | 6209 — 030 — 005 - 00 | BOLT,”M8X85 11 *
716209 -030- 006 - 00 | BOLT,/M8X75 |
| 8 | 6509-000-084-00|BOLT L=55 | o *
e e O B e
10 | 6901 - 910 - 840 — 00 | BOLT T
11 | 6901 = 910 - 835 — 00 | BOLT,SEMS,/M8X35 | *
12 | 8909 - 110 - 508 - 00 | NUT/M8 |
13 | 6909 — 150 — 508 — 00 | WASHER |
14 | V211 -~ 560 — 802 — 00 | BOLT,/M8X20 3
15 [ 8901 — 910 — 845 —.00 | BOLTSEMS M8X45 |
16 | 6209 — 046 — 001 — 00 | BOLT,/M8X30 1
17 | 6909 - 920 — 843 — 00 | PACKING |
18 | 6215 — 546 — 001 — 00 | STOPPERFULL- LOAD 1
19 | 6209 - 409 - 001 — 00 | NUT /M8 )|
20 | V341 -120-008-00 | NUTCAP M 8 )|
21 | 6909 — 920 — 843 — 00 | PACKING 2l *
22 | 3625 — 540 — 004 — 00 | CAP,BLANK,/30 ||
23 | 6215~ 542 - 001 - 10 | PIN/ARM |
24 | V710 - 140 — 004 — 00 | RING.SNAP, 4 E 2l *
25 | 6909 - 202 - 308 - 00 | PLUG il




55

FIG. 9

TIMING GEAR CASE

6003-240C

KEY PART CODE DESCRIPTION ary P2 OF MODELY 1 1S | § REMARKS
E255601 ci{L|P
26 | 6S09 — 920 — 843 — 00 | PACKING 1
21 | 6209 — 740 — 001 — 00 | PIN,GROOVE 11 .
28 | 6211 —312 - 001 — 20 | GASKET/GEARCASE BT
- 29 | 8213 — 1680 — 002 — 00 | VALVE/RELIEF  ASSY 1 Y

- 30 6213 -161 - 001 — 00 | PISTON/RELIEF VALVE 1 * -

31 | 6213 - 164 - 001 — 00 | SPRING,/RELIEF VALVE 1
S 32 { V705 - 140 — 012 - 00 | RING,SNAP/12 C .

33 | 6209 — 050 —~ 001 — 00 | BOLT, M6 ||

34 | 6209 — 050 — 002 — 00 | BOLT, M6 |
3% | 6909 — 110 — 406 — 00 | NUT ol
3 | 6211 ~311 006~ 10 | PLATEFRONT |
37 | 6211 -312 - 002 — 20 | GASKET/PLATE 1
38 | 6902 —~ 050 —~ 816 — 00 | BOLT 3
39 | 6901 - 910 - 840 — 00 | BOLT 2l *
40 | V211 - 560 — 802 — 50 | BOLT,SEMS,/M8X25 7T 1
41 | 6909 - 110 - 508 — 00 | NUT/M8 2l *
42 | 6909 — 164 — 708 — 00 | WASHER,PL/M8 2l ¢




56

FIG. 10

\

4

N2

HANGER

1

9

4
<

B
:[1 B
| |
n
L—J )
O 3
@)=ty )
© ©. o MHe o eH+2
A A_A A A _A_A A
J J %ﬁJ
L A5
6003-290 .
TYPE OF MODEL|{ t | C |G
KEY PART CODE DESCRIPTION aty T|o|R REMARKS
, E255601 clC|p
16211 -777-007 — 20 | HANGER 2l *
2 | 6901 — 911 — 020 - 00 | BOLT,SEMS,/M10X20 2l *

s



6003-301A

FIG. 11

VALVE

57

KEY PART CODE DESCRIPTION ary TYPE OF MODEL ] 5|8 REMARKS
E255601 c|L|P
1 |6212-551-001 - 00 | VALVEINTAKE ol F
2 | 6212 -552-001 - 00 | VALVEEXHAUST VI
3 | 6212 -561-001-00 | SPRNGVALVE 4 0
4 | 8212 - 563 - 001 — 00 | SEAT.VALVE SPRING /L R R R
-5 | 68212 —-565- 001~ 00 | CUTTERVALVE gl * -
6 | 6212 =571 ~001 - 10 | TAPPET 4
7 |6212-575-001 ~ 00 | ROD,PUSH 4 F
8 | 8212~ 600 — 003 — 00 | SHAFT,ROCKER 1
9 |6212-611~004- 10 | ROCKERARM 4
10 | 8212 — 620 — 002 — 10 | SHAFT.ROCKER ARMASSY 1
1116212621 - 003 — 10 | SHAFT/ROCKERARM 7
12 | 6212-626 - 002~ 10 | PLUG of
13 | 6212 - 628 — 004 — 00 | BRACKET ROCKER SHAFT | 11 I Y
14 6212 - 628 — 005 — 00 | BRACKET,ROCKER SHAFT 1 *
15 | 6209 — 940 — 004 — 00 | SPRING 1
16 | V704 — 140 - 016 — 00 | RING,SNAP/16 C 2t
17 | 6212 -616 — 002 — 00 | SCREW ADJUST 4
18 | 6209 — 409 — 003 - 00 | NUT 4
19 | 6209 — 000 — 002 — 00 | BOLT .
20 | 909 - 110 - 508 — 00 | NUT/M8 2 *
21 | 8909 — 164 — 508 — 00 | WASHERPL/M8 2l *




58

FIG. 12

CAM SHAFT

8003-310A
KEY PART CODE DESCRIPTION aTY TYPE OF WODEL 116 |R REMARKS
E255601 ciL|P
116212 -511-004 - 00 | SHAFT,CAM 1
2 | 6212 - 522 — 003 - 00 | GEARCAMSHAFT T
3 | 6908 - 000 - 716 - 00 | KEY | F
4 | 6212 -535 - 001 — 00 | PLATETHRUST 1l
56901 —910-612 — 00 | BOLT,SEMS,/M6X12 2l * L
6 | 6212 —~ 523 — 003 - 00 | GEARIDLE i F

RN

T



FIG. 13

PISTON

59

6003-340C
KEY PART CODE DESCRIPTION a7y e OF MODEL| | 4 & | S REMARKS
E255601 clL|P
1]6212~-111~-009 - 00 | PISTON 2l *
2 | 6212~ 121 ~ 004 - 00 | RINGPISTON SET 2|
3 |6212-211-001-10 | PNPISTON | L I Y A R
4 | 6209 -587-001 - 00 | RNGSNAP | [ R
5 | 8212 -230-003 - 00 | RODCONNECTNG | 7 I
6 | 6212 -~ 235 - 001 — 00 | BOLT,CONN ROD 4
7 | 6894 — 240 — 902 — 00 | NUT,FLANGE 4 F
8 | 6212 -261 — 006 — 00 | BEARING,CONN ROD 4 F




60

FIG. 1

4  PISTON,OVER SIZE (OPTION)

ﬁ\\

\-f—/ﬂ- = - 2
% N ! A
gJ 4
6003-349B .
TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION arTy T|0|R REMARKS
£255601 clL|p
1 |6212~114-009 - 00 | PISTON,/0.50 ol T
2 | 8212 - 124 — 004 — 00 | RING,PISTON,/0.50 SET | T
316212-116-009 - 00 | PISTON,/1.00 o T
4 | T

6212 -126 - 004 - 00

RING,PISTON,/1.00 SET




61

FIG. 15 CRANK SHAFT

6003-350F

KEY PART CODE DESCRIPTION oy ot OF MODELI 11§ |& REMARKS
E255601 clL{P
1 |6212-310-010 - 00 | SHAFT,CRANK | F
2 | 6908 -161-018-00 | PN 1
3 [6212-521-002-00 | GEARCRANK SHAFT 1
4 | 6908 — 000 — 750 — 00 | KeY |t
-5 6212 —-330~-013~30 | FLYWHEEL ’ |l -
6 | 6212 - 333 - 001 — 00 | GEARRING | 1
7 | 6209 - 000 - 013 - 00 | BOLT 4 0 1ty
8 | 6212 -371~-014~ 20 | PULLEY 1
9 | 6212 -379-001 — 00 | WASHER |
10 | 6901 — 066 — 645 — 00 | BOLT 1.




62

B
KEY PART CODE DESCRIPTION oty e OF MODELY 21 8 1§ REMARKS
E255601 c|l|P
1| 6213-100-003-20 | PUMPOIL ASSY 11 -
2 | 6213-111-001 - 20 | BODY/OILPUMP )|
3| 6213=120-003- 00 | GEAR/OILPUMP  ASSY il
4] 6213-125-001 - 00 | ROTOR/OUTER " il
5 | 6908 - 160 — 408 ~ 00 | PIN/STRAIGHT 2
6 | 6209 — 009 - 001 — 00 | BOLT/WS 3
76901 -910-625-00 | BOLT ¢ A A N

””” 8 | 6213 - 140 — 004 — 10 | STRAINER |
9 | V720 - 102 - 401 — 50 | O -RING/P15 |
10 | 6213 - 149 - 001 - 00 | CLAMP,STRAINER i|of
11 | 8901 =910 — 816 — 00 | BOLT,SEMS,/M8X16 1.
12 | 6213 -311-003 - 10 | PIPEOIL |
13 | 6909 - 906 - 105 ~ 10 | BOLTJONT |
14| 6909 — 920 - 843 — 00 | PACKING e
15 | 6213 = 240 — 002 — 00 | CARTRIDGEOIL FILTER 1 *




6003-420B

FIG. 17

WATER PUMP

63

KEY PART CODE DESCRIPTION oty e OF MODELY 2 | § 1§ REMARKS
E255601 ciL|p
1 [6213-610-005-30 | WATERPUMP ASSY 1
2 | 6213-611 - 003 - 20 | BODY,/WATERPUMP 1 I A
3] 6213 - 631 - 002 - 00 | BEARING/WATER PUMP |
4 6213 - 631 — 005 — 00 | BEARING/WATERPUMP 1 *
5 | 6213 - 622 - 002 — 10 | SEAL SET/WATER PUMP 11 F
6 | 6213~ 621 — 003 ~ 00 | ROTOR/WATERPUMP | *
1 6213 - 642 - 002 - 00 SEAL/WATER PUMPPULLE 1 *
8 | 6213 -613 002 — 10 | GASKET 1| .
9 | 6213 -612 - 004 — 00 | PLATE/WATER PUMP 1 L
10 | 6213 =619 — 003 — 00 | SCREW,/WATER PUMP 3 < !t
11 | 6213 -619 - 002 — 00 | PIPE/WATER PUMP 1
12 { 6213 —614 — 003 — 10 | GASKET/WATER PUMP 1
13 | 8901 = 910 — 845 — 00 | BOLT.SEMS,/M8X45 |
14 | 6909 - 110 - 508 — 00 | NUT./M8 2l *
15 | 6309 — 150 — 508 = 00 | WASHER 2l *
16 | 6213 - 619 — 005 — 00 | SPACERWATER PUMP | *
17 | 6213 - 614 - 006 — 10 | GASKET/SPACER 1
18 | 6209 -~ 300 — 002 — 00 | STUD 7/ I e
19 | V211 - 560 - 802 — 00 | BOLT,/Mgx20 gl
20 | 6909 - 110 - 508 — 00 | NUT./M8 I
21 | 6909 — 150 — 508 — 00 | WASHER 1
22 | 6213 - 729 - 001 — 00 | HOSE,RUBBER it
23 | JOB1 ~210- 015~ 00 | CLAMP/WIRE/10~ 15 _ 2l ¢
24 6213 -716 -001 - 40 HOUSING /THERMOSTAT 1 *
25 | 8213 - 721 - 003 — 00 | PIPE,PUMP HOUSING 1




64

FIG. 17

WATER PUMP

6003-4208
KEY PART CODE DESCRIPTION ary e OF MODELY 2\ 8 1] REMARKS
E255601 clL|pP
26 | 6213 - 743 - 002 — 10 | GASKET/HOUSING |
27 | V211 - 560 - 802 — 00 | BOLT,/M8X20 |
28 | 6209 — 030 -~ 006 — 00 | BOLT,/M8X75 | *
20 | 6513 - 770 - 022 — 10 | THERMOSTAT I
30 | 6213711 - 003 — 20 | PIPEWATER OUTLET REI i
31 | V723 - 102 - 005 - 50 | O-RING 1| A
% | 6901 -910-830-00 |BOLT 2 *




FIG.

18"

COOLING FAN

65

6003-480C
: ' TYPE OF MODEL[ 1 [ C |G
KEY| PART CODE DESCRIPTION ary 7|0 |R REMARKS
E255601 cli|p
1 | 6213 - 660 - 006 — 00 | FAN,COOLING T
2 | 6213 =641 -004 — 00 | PULLEY,WATER PUMP T
3 {6213 -669 - 002 - 00 | SPACERFAN,/39 |
4 | 6209 - 030 — 041 - 00 | & A
5 | 6213-671-003-00 T e pr————

BELT VHMO34




66

FIG. 19

{See Fig.2

INJECTION NOZZLE

6003-301C
TYPE OF MODEL|1 [ C |G
KEY PART CODE DESCRIPTION QTY T|O|R REMARKS
E255601 C|L |P
116215 —-300 - 005 — 00 | NOZZLE,INJ.ASSY v{ FIG 025
2 | 6215 - 315 - 002 — 00 | GASKET,NOZZLE 2l *
3 |6215=410-035- 10 | PIPEINJ i1 *
4 | 6215410~ 036 - 10 | PIPEINJ 1 *




6003-510F

FIG. 20

INJECTION PUMP

67

KEY PART CODE DESCRIPTION a7y e OF MODELY 2 1 8 1§ REMARKS
: E255601 clL|p
1 | 8215 - 600 — 057 — 00 | PUMP,INJ ASSY | F FIG 026
2 | 8219 -752-011 - 00 | simyng PUMP | Y
3 [6219-752-012-00 | SHMNJ PUMP (1.
4 [ 6219 - 752 -013 - 00 | SHIM,INJ PUMP 1.
5 | 6219-752-014-00 | SHIMINJ PUMP |
6 | 6219 -~ 752 — 015 — 00 | SHIM/INJECTION PUMP 1|
"7 | 6209 - 056 - 001 — 00 | BOLT, M6X18 4
8 | 6215 - 621 — 004 — 10 | SHAFT.CAM/INJ.PUMP i<
9 | 6212 - 524~ 002 - 00 | GEARINJ PUMP |
10 | 6908 - 000~ 716 - 00 | KEY |
11 | V60O - 110 — 620 — 30 | BEARING,RB,6203 I
12 | V600 — 110 — 600 — 40 | BEARING,RB,/6004 1.
13 | 6212 =535 — 002 — 00 | PLATETHRUST INJPUMP 1.
14 | 8901 — 910 — 612 — 00 | BOLT,SEMS,/M6X12 |
15 | 6215 =520 — 001 — 00 | FLYWEIGHT 11
16 | 6209 — 030 — 043 — 00 | BOLT,/M6X10 3
17 | 6215 — 526 — 001 — 10 | PIECE,THRUST |
18 | 6215 — 541 — 001 — 00 | ARM,FLOATING | R N I
19 | 6215 — 543 — 003 — 20 | LINK./CONTROL |
20 | 6215 - 542 — 002 — 00 | PIN.CONTROL LINK |
21 | V710 = 140 — 004 — 00 | RING,SNAP/ 4 E 1
22 | 6215 - 549 — 003 — 00 | SPRING,SETTING |t
23 | 6215 ~541 — 002 - 10 | ARM,TENSION 11
24 | 6215 - 549 — 004 - 10 | PIN,ADAPTER 1.
25 | 6215 - 536 - 001 — 00 | SPRING,ADAPTER 1




68

FIG. 20

N '//’ n

INJECTION PUMP

4 } x L y A
L T
~
24
32
3
| f\\
1 O & é 7
41 il l \& @I
A 3% (T’
P ‘

§5003-310F

KEY PART CODE DESCRIPTION ary [ OF MODELY 1 81 § REMARKS

E255G01 Cl|L |P

26 | 8215 —~ 548 — 006 — 00 | SHIM,ADAPTER 2l *
27 | 6215 - 549 - 009 - 00 | SHMADAPTER 9
28 | 6215 - 549 - 010 = 00 | SHIMADAPTER . 2l *
29 | 6215~ 549 — 023 - 00 | SHIM/ADAPTER 1
30 | 6215 - 549 - 024 — 00 | SHM/ADAPTER |

31 | V710 - 140 - 004 — 00 | RING,SNAP, 4 E 1

32 | 6215 - 531 - 005 — 00 | SPRNGGOVERNOR | R N

33 | 6215 - 541 - 003 - 10 | LEVERCONTROL |
34 | 6209 - 044 - 001 — 00 | BOLT MeX18 o

3% | 6909 — 111 - 406 — 00 | NUT 2|

36 | V720 - 101 -900-80 | O-RING/P 8 |1
V 37 6209 - 580 002—10 SPRING, RETURN 1 L I
38 | 6215 - 549 — 021 — 00 | PLATE, CONTROL VALVE |
33 | 6215 - 549 - 007 — 00 | ARM,CONTROL R T
40 | 6909 - 110 - 406 - 00 | NUT I

41 | V411 — 260 -~ 006 — 00 | WASHER / M6 1|
42 | 6909 - 150 - 506 - 00 WASHER,SP,/M6 1.
43 | 6215 - 549 - 008 - 00 | SPRINGSTARTING | Y[




6003~550F

FIG. 21

FUEL - PIPE

69

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

E255601

oo

TIO

REMARKS

6215 -412-001 - 20

CONNECTOR,”FUEL

%

lo-—

6209 -360-010-00

HOSE,RUBBER

*

|1 6509 -360-912-10

HOSE,RUBBER

%

6515 -419-014 -00

CAP

J062 - 076 - 082 - 00

CLIP,/HOSE /7.6 — 8.2

D O W N

J0B62 - 062 - 067 - 00

CLIP/HOSE /6.2 — 6.7




70

6003-801G

FIG. 22

ELECTRIC (1)

KEY 'PART CODE DESCRIPTION ary e OF MODEL| 1\ &1 REMARKS
E255601 clL|p

1 | 6281 —200- 016 — 00 | GENERATOR ASSY 11 * FIG 028

2 6213 — 674 — 006 — 10 | PLATEADJUST 11 *

3 | V211—-560-802 - 00 | BOLT,/M8X20 1
41 1373-121-001-00 | wAsHerR ax22x2 | 1 * | 111
5 | 6209 - 031 -~083-00 | BOLTWwse | 1T
6 | 6909 - 110 =410 - 00 | NUT/M10 |
7 | 6281 — 100 — 003 — 00 | STARTER ASSY T FiG 027
8 | 6901 — 911 - 025 - 00 | BOLT 2 ¥

NN
N



FIG. 23

ELECTRIC (2)

71

4
i
Qe
6003-820E .
KEY PART CODE DESCRIPTION ary e OF MODEL | 11 & 1 3 REMARKS
E255601 clC|p

116281 —971~001~ 10 | SWITCH,/OILPRESSURE 1

2 | 6582~ 450 — 014 - 00 | SWITCH,THERMETER | 1

3 | 6281 - 410 - 002 - 20 | PLUG,GLOW 7/ I I R I

4 | 6219 - 732 - 003 — 00 | CONNECTORGLOW PLUG 1 *

5 | 6281 910001 - 00 | SOLENOID I

6 | 6209 —~ 630 — 002 — 10 | GASKET 1

7 | 6901 -~ 910 - 612 — 00 | BOLT,SEMS,/M6X12 R
8 | 6281 -920- 001 — 00 | RELAY,SOLENOD | 1 e




72

FIG. 24

.

16—e
f\/J

ZY

- REPAIR KIT

9
16-8

-36

6003-999A
KEY PART CODE DESCRIPTION ary e OF MODEL] 2V & 13 REMARKS
E255601 cl|L|pP

1 |6287-810-005- 10 | REPAIR/ENGINE ~ SET R

2 | 6212 -569 - 002 - 00 | SEALOIL

"""" 3 | 6211~ 141010~ 20 | GASKET /CYUNDERHEAD |
4| 6211 -173-004—-00 | SEALCYL cOVER | ] X7
5 | 6909 - 572 - 008 - 00 | PACKING | v L
6 | 6214 - 115 - 002 — 20 | GASKET | R
7 | 6214 -~ 145 — 006 — 10 | GASKET EXHAUST MANIF | B

8| 6211 -258-001 - 00 | SEALBEARING CAP 4 R

9 | 6211 258~ 002 - 00 | SEALBEARING CAP./7 o| R

10 | 6209 - 625 - 001 - 00 | SEALOIL | R
11 | 6211 - 292 ~ 001 - 20 | GASKET,/COVER | R

12 | 6209 - 625 - 002 - 00 | SEALOIL )| R

13 | 6909 - 920 - 843 - 00 | PACkNG |~ J F

14 | 6211 -312-001 - 20 | GASKETGEARCASE | 1 2T 11T
15 | 6211 — 312 — 002 — 20 | GASKET/PLATE BT
16 | V720 - 102 ~ 401 - 50 | O -RING/P15 | R

17 | 6213 =614 - 003 - 10 | GASKET WATER PUMP | R
18 | 6213 - 614 — 006 — 10 | GASKET/SPACER | R

19 | 6213 - 743 - 002 ~ 10 | GASKET/HOUSING | X

20 | V723102 - 005 - 50 | 0-RING g R

21 | 6209 - 630 - 002 — 10 | GASKET i R




FIG. 25

6215 — 300 — 005 — 00

73

2
—
~19
%.
I——S
154——@
1
4
|
1
-
KEY PART CODE DESCRIPTION ary e OF MODEL |+ 1 &1 8 REMARKS
_ E255601 cll|p .

1 |16215-311~-005 - 00 | NOZZLE 2l
2| 6215-330-007 - 00 | HoloERNOZZLE  Assy | o T

3 | 6215 - 342 -~ 002 — 00 | SEAT.SPRNG .+ v/

4 | 6215~ 343 — 002 - 00 | SPRINGNOZZLE ol 7

5 | 6215 — 345 — 044 — 00 | SHIMT=0.1 I L

6 | 6215 — 345 — 045 — 00 | SHIM/T=02 2 ¥

7 | 6215 — 345 — 046 — 00 | SHIM/T =03 7/ N Y

8 | 6215 - 345 - 047 — 00 | sim T=04 7 o

9 | 215 - 345 — 048 — 00 | SHIM/T=05 I
10 | 6215 - 345 - 049 - 00 | sum T=082 T 7 R N N

11 | 215 - 345 - 050 — 00 | SHIM/T=054 vI I

12 | 6215 -345- 051 - 00 | sim T=056 |~ ol *

13 | 6215 — 345 — 052 — 00 | SHIMT = 0.58 ol ¥

14 | 8215 — 345 — 053 — 00 | SHIM/T=0.8 2l *

15 | 6215 — 339 — 002 — 00 | SPACER o|

16 | 6215 — 332 — 002 — 00 | NUT,RETAINING 2l *

17 | 6215 — 359 — 003 — 00 | GASKET | e e
18 | 6215 - 355 - 003 - 00 | Eve o *

19 | 6215 - 359 - 004 - 00 | NUT vI




74

FIG. 26

6215 — 600 — 057 — 00

6003-510F
KEY PART CODE DESCRIPTION ary e OF MODEL | 2} & 1 3 REMARKS
E255601 cl|LC|p
1 | 6215-611-003 - 00 | HOUSING PUMP 1
2 | 6215-631 - 004 - 00 | PLUNGER ASSY 2|
3 6215— 641 — 002 — 00 | VALVE,DELIVERY 2 *
4 | 6215 - 643 — 003 — 00 | SPRINGDELIVERYVALVE v{
5 | 6215-649-003 - 00 | GASKET | 9
6 | 6215 — 644 — 003 — 00 | HOLDER,DELIVERYVALVE 2l ¢
7 |6215-649-004-00|0-RNG ol
8 | 6215 — 635 — 002 — 00 | SLEEVEFRANGE 2 ¥
9 | 6215649 - 005 — 00 | PIN 2 ¥
10 | 6215 -649-006 -00 | O-RNG i
11 | 8215 - 649 — 007 - 00 | SCREW 4
12 | 215 -622-002 - 00 | TAPPET | o
13 | 6215-629-017-00 | PN of
14 | 6215 - 629 — 019 — 00 | RING SNAP |
15 | 6215 — 634 — 002 — 00 | SPRING,PLUNGER 2 ¥
16 | 6215 - 639 — 006 — 00 | SEAT,SPRING 2l
17 | 6215 - 639 — 007 — 00 | SEATSPRING o
18 | 6215 — 629 — 020 - 00 | PLATE/T = 1.80 |
19 | 6215 - 629 - 021 - 00 | PLATE/T=1.85 |
20 | 6215 - 629 - 022 ~ 00 | PLATE/T = 1.90 |
21 | 6215 - 629 — 023 - 00 | PLATE/T=1.95 |
22 | 6215 - 629 - 024 — 00 | PLATE/T=200 T
23 | 6215 - 629 - 025 — 00 | PLATE/T = 2.05 1
24 | 8215 - 629~ 026 — 00 | PLATE T =210 1
25 | 6215~ 629 - 027 — 00 | PLATE T =215 1




6003-510F

FIG. 26

6215 — 600 — 057 — 00

7

KEY PART CODE DESCRIPTION Ty P OF MODELI 11§ | & REMARKS
E255601 ciL|P

26 | 6215 - 629 — 028 — 00 | PLATE/T=2.20 1.

21 | 6215 - 629 - 029 - 00 | PLATE/T=225 1.

28 | 6215 — 629 — 030 — 00 | PLATE/T =2.30 R

29 | 6215 - 629 — 031 — 00 | PLATE/T=235 |

30 | 6215 - 629 — 032 — 00 | PLATE/T=2.40 11 -

31 | 6215 — 629 — 033 — 00 | PLATE/T=245 i)

32 | 6215 — 629 — 034 — 00 | PLATE/T = 2.50 IR

33 | 6215 - 637 — 003 — 00 | ROD CONTROL 1 *

34 | 62156 -612 - 003 — 00 | PLATE 1

35 | 6215-619-012 - 00 | SCREW 4

3 | 6215 - 635 — 003 — 00 | SLEEVE,CONTROL vi N

37 | 6215 -619 - 013 -~ 00 | BOLTEYE 1

38 | 6216 —-619 - 014 — 00 | GASKET 2l *

39 | 6215-619-015-00 | BOLT |

40 | 6215 -619 - 016 — 00 | GASKET |




76

FIG. 27

{"“meacecmcararecaes

6281 —100 — 003 — 00

6003-8016

KEY

PART CODE

DESCRIPTION

aTyY

TYPE OF MODEL

o--

oo

Rviweio)]

REMARKS

-111-002-00

YOKE,/STARTER

ARMATURE

BEARING,BALL

BEARING,BALL

STARTER KIT

E255G01

®

124 -001 - 00

STARTER KIT

129 - 007 - 00

HOUSING,/STARTER ASSY

151 — 004 — 00
118 - 001 — 00

117 -007-00 |

SWITCH,/STARTER ASSY -

HOLDER ASSY

SPRING,BRUSH

115 -004 - 00

123-011-00 |

128 -092 - 00

RETAINER

BALL

129 - 096 - 00

SPRING

129 -008-00

111 - 508 - 00

129-009-00 |

BOLT. /WS

SCREW /WS

129 -019-00

150 -508 - 00

WASHER

110 — 408 - 00

NUT /M8




6003-801G

FIG. 28

6281 — 200 — 016 — 00

71

KEY PART CODE DESCRIPTION ary Pt OF MODEL /21 5 1] REMARKS
E255601 cl|L|P
1 ] 6281 —222-004 - 00 | PULLEY | *
2 | 6281 -229 - 002 - 00 | NUT 1
3 | 6281 -229-003-00 | COLLOR |
4| 6281 -221-001 - 00 | ROTOR ASSY | *
-5 | 6281 - 229 - 005 — 00 | BEARING 1l * -
6 | 6281 — 229 ~ 004 — 00 | COVERBEARING 1.
7 16281 213 - 003 - 00 | FRAMEDRIVE END ASSY
8 | 6281 — 229 — 006 — 00 | PLATE I
9 | 6281 - 229-007-00 |BOLT | 4 1
10 | 6281 — 229 — 009 — 00 | BEARING |+
11 | 6281 — 229~ 008 ~ 00 | BOLT 2l *
12 | 6281 — 214~ 003 — 00 | FRAME 1.
13 | 6281 — 214 — 004 - 00 | COVER i
14 | 6281 - 229 - 010 — 00 | HOLDER ASSY 1
B e R I I
16 | 6281 =217 - 001 — 00 | HOLDER,BRUSH ASSY 1 F
17 | 6281 -215-001 ~00 | BRUSH - B/ R
18 | 6281 - 216 —~ 001 — 00 | SPRING 2t
19 | 6281 - 229 - 012 - 00 | BOLT o *
20 | 6281 - 229-013-00 | BOLT 6| *
21 | 6281 -229-014 - 00 | BOLT 11
22 | 6281 ~229-015- 00 | BOLT 3l f
23 | 6281 -229-016-00 | NUT 2
24 | 6281 - 229 -017 - 00 | BOLT R
2% | 6281 - 229-018-00 | NOT T




78

FIG. 28 6281 — 200 — 016 — 00

6003-801C

TYPE OF MODEL] I
KEY PART CODE DESCRIPTION aTy T
E255G01 c

[e]e]
TIO

REMARKS

26 | 6281 — 271 — 002 — 00 | REGULATOR ASSY 1




CHASSIS







1593-101C

FIG.

1

e
%?_—Jf N

B

(ENGI&\\

3“'.‘——10

ENGINE- BRACKET SYSTEM

Y

KEY PART CODE: DESCRIPTION vy LE OF MODEL 1} 81 REMARKS
: ‘ $6133 cliL|P
1 [ 1593 =101 = 210 — 40 | BRACKET.ENGINE/LH 11
2 | 1593 - 101 — 220 — 40 | BRACKET,ENGINE/RH 1
3| V203 - 461 - 002 ~ 00 | BOLTM10X1.25%20 of *
4 | V401 - 160 — 010 — 00 | WASHERSP,/M10 6 *
-5 | 3737 -172-011 — 00 | CLAMP,HARNESS o -
6 | 1593 - 101 — 003 — 20 | INSULATOR 3l - *
7 | V304 - 260 - 008 - 00 | NUT/M 8 5 *
8 | V401 - 160 — 008 ~ 00 | WASHERSP,/M 8 5 *
9 | 3631 -221-001~- 00 | CUSHION,PEDAL,/RUBBER 2l *
10 | V301 - 260 ~ 006 ~ 00 | NUT/M 6 2l *
11 | V401 - 180 — 006 — 00 | WASHERSP./M 6 v/
12 | 1593 - 101 -~ 009 — 10 | GUIDE/LH ENGINE | *
13 | 15693 -101-011.- 10 | GUIDE/RH ENGINE ot
14 | 1593 -101-012 - 00 | STOPPER 2 ¥
15 | V211 - 260 - 802 - 50 A

BOLT./S




80

FIG. 2

- RADIATOR SYSTEM .

13—
(ENGINE)
20
1593-102A
KEY PART CODE DESCRIPTION ary P OF MODELY 11§ | & REMARKS
$6133 clL|P
1 | 1593 - 102 — 500 — 10 | RADIATOR ASSY 1 *
2 | 1593 - 102 - 502 —~ 00 | CAP ot
3 | 1593 =102 — 503 — 00 | SHRUODFAN it
4 | 1593 - 102 - 504 — 00 | PROTECTOR,FRONT 1
5 | 15693 - 102 — 505 — 00 | HOSEVINYL 1 *
6 | 1593 — 102 — 005 — 30 | SEAL (10X10X340) 1
7 11593 -102-011 - 00 | SEAL (10X05X27) | *
8 | V211 — 360 — 802 — 00 | BOLT (SP) M8X20 4
9 | 1425 - 621 — 004 — 00 | CLAMPHARNESS |
10 | 1593 — 102 — 001 — 10 | HOSE,RADIATOR/UP | F
11 | 15693 — 102 — 002 — 10 | HOSERADIATOR/LW |
12 | JOB1 — 232 — 040 — 00 | CLAMP/WIRE/32 - 40 2t
13 | JOB1 — 238 — 046 — 00 | CLAMP/WIRE,/38 - 46 2 *
14 | 1593 — 102 - 003 — 20 | HOSE./270 1.
15 | 1593 — 102 — 004 — 20 | HOSE/210 11
16 | 1560 — 104 — 010 — 40 | CONNECTOR 1
17 | 1424 -101 - 203 - 00 | PLUG 1
18 | 1424 — 101 — 204 — 00 | PACKING |
19 | V211 ~ 360 ~ 802 ~ 00 | BOLT (SP) M8X20 11
20 | JOB1 —210 - 015 - 00 | CLAMP,/WIRE10 = 15 4
21 | 1693 - 102 - 006 — 50 | PANEL/RADIATOR T
22 | 1593 - 102 - 012 - 00 | SEAL (10X05X130) 11
23 | 1593 - 102 - 009 - 10 | HOOKRADIATOR PANEL T
24 | V363 - 260 - 010 - 00 | NUT/MTO0 o| *
25 | V304 - 260 — 010 — 00 | NUT 2| ¢

S
e



81

FIG. 2 RADIATOR SYSTEM

25

13—

(ENGINE)

4
20—=o

1593-102A

TYPE OF MODEL
56133

KEY PART CODE DESCRIPTION oty REMARKS

O-—
roo
TIO

26 | V411 —-280-010 - 00 | WASHER/M10 2l 7




82

1593-103B

FIG. 3

MUFFLER AND AIR CLEANER SYSTEM

KEY PART CODE DESCRIPTION vy | OF MODELT 1} 613 REMARKS
56133 clL|p
1 ]1593~-103-500~ 10 | MUFFLER | *
2| 1593 - 103 - 054 — 00 | GASKETMUFFLER |
3 V211 =561-002- 00 | BOLT/M10X20 3
4 | 1425 - 621 - 004 — 00 | CLAMPHARNESS |
5 | V211 - 660 -802 - 00 | BOLT./8X20 11
6 | 1593 - 104 — 500 — 00 | CLEANERAIR ASSY 1
7 | 1693 ~ 104 — 502 — 00 | ELEMENT |
8 | V271 = 160 — 602 — 50 | BOLT,/M8X25 1.
9 | 1544 - 104 - 204 — 00 | PACKING |
10 | 1544 — 104 — 205 - 00 | VALVE |
11 | V211 =360 — 802 ~ 00 | BOLT (SP) M8X20 1
12 | 1593 - 104 — 001 — 40 | HOSE/AIR CLEANER 1 *
13 | 1593 — 104 — 004 — 00 | SEAL,CLEANER 2l *
14 | JOB1 — 247 — 055 — 00 | CLAMP,/WIRE/47 - 55 2

e



1593-105A

FIG. 4

FUEL FILTER AND FUEL HOSE SYSTEM

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

56133

o-—
o0

pjoln)

REMARKS

—_

6213 -200-002~-10

FILTER,FUEL

%

V211 - 260 -801-60

BOLT,SEMS (S) M8X16

*

6219 - 755 -001 - 00

HOLDER (FUEL FILTER)

*

1588 -105-210-00

PUMP,FUEL

V210 - 360 -601 -860

BOLT (SP) /M6X16

V360 - 260 — 008 - 00

NUT, /M6

1583 - 105 - 005 - 00

HOSE,“6X12X180

1593 - 105 - 001 -~ 30

HOSE./06X10X185

W i ~N DT AW N

JOB1 -210-012-00

CLAMP/WIRE, /10— 12

—
(e

JO061 -211-013-00

CLAMP/WIRE /11 - 13

—
_—

JOB1 -209-011-00

CLAMP /WIRE, /09 — 11

—
[yl

1683 -105-211-20

HOSE,”1400

—
w

1583 -105-212~-20

HOSE.”1870

~

1593 -105-213-10

PROTECTOR

—
[$,]

JOB1 -210-012-00

CLAMP/WIRE /10— 12

—
(2]

JO61 -211-013-00

CLAMP/WIRE/11 - 13

—
~

1683 - 105 - 002 - 30

HOSE.~400

—_
(o]

JOB1 -210-012-00

CLAMP/WIRE /10— 12

—y
w

3659 -310 - 004 - 00

HOSE,/07X13X120

~nN
(o)

3643 -586 - 001 - 00

JOINTT - TYPE

~
—

JO061 -210-012-00

CLAMP/WIRE/10 - 12

N
N

JO62 - 081 — 087 - 00

CLIP/HOSE, 8.1 - 8.7




1593-112

FIG. 5

(FRONT)

- BATTERY SYSTEM

KEY PART CODE DESCRIPTION ary TYPE OF MODEL ) 5| R REMARKS
56133 clL|pP
1] 1593 - 112200 - 10 | BATTERY./38B20L ASSY 1.
2 | 1427 -~ 621 - 002 — 10 | CAP,BATTERY 1.
15693 = 112 — 510 —~ 30 | PLATEBATTERY 1 *
4| 1593~ 112 - 051 — 30 | HOLDERBATTERY |
511593 -112- 002 - 50 | BOLT,BATTERY 2l * .
6 | V301 — 260 — 006 — 00 | NUT/M 6 4
7 | V211 - 360 — 802 — 00 | BOLT (SP) M8X20 3 !
8 | 15693 — 112 — 003 — 20 | CABLEEARTH 1.
9 | 1693 - 112 - 222 — 00 | BOLT,/M06X28 11
10 | 1600 — 112 - 232 — 00 | NUT/M06 1.
11 | V211 - 260 -801 - 60 | BOLT,SEMS (S) M8X16 |t
12 | V363 ~ 260 — 008 — 00 | NUT,LOCK/M8 | *
13 | 1693 ~112-520— 10 | CABLE 11
14 | 3652 — 261 ~ 202 — 00 | LINK,FUSIBLE T
15 | 1600 — 112 - 231 — 00 | BOLT/MO06X32 1
16 | 1600 -~ 112 — 232 — 00 | NUT,/MO6 |-
17 | 1593 — 623 - 001 — 00 | GROMMET 11
18 | 3626 ~ 276 — 003 — 00 | CABLEWIRE 1
19 | V211 — 361 - 002 — 00 | BOLT,SEMS | *
20 | V203 - 461 ~ 002 — 00 | BOLT,/M10X1.25X20 11 *
21 | V401 — 160 - 010 — 00 | WASHERSP,/M10 11
22 | V411 - 260 - 010 — 00 | WASHER/M10 I




FIG. 6

ACCELERATOR SYSTEM

85

5
1593-117A
KEY PART CODE DESCRIPTION Ty e OF MODELI 1 1S | & REMARKS
$6133 ciL|P

1 | 1593 =117 — 200 — 20 | CABLE/ACCELERATOR |*

2 | 15893 - 117 =510 — 20 | LEVERAXLE |

311593 ~117-001 — 40 | PLATEAXLE 11

4 | V210 - 260 - 601 — 60 | BOLT,SEMS (S) v/
5 | 4106 - 105- 303 - 00 | KNOB |

6| 1593~ 117 - 003 - 10 | SPRINGDISK 1 *

7 | V304 -260-010-00 | NUT 2

8 | V411 - 260 - 010 — 00 | WASHER/M10 1l *

9 | 1600 — 505 — 007 — 00 | LINING,/13X50X3 o*

10 | V411 = 260 — 006 — 00 | WASHER ./ M6 | *

—_—
—

V500 - 162 - 501 - 50

PIN,SPLIT,/2.6X15




86

1593-120A

FIG. 7

CLUTCH SYSTEM

’ ) TYPE OF MODEL} I [ C |G
KEY PART CODE DESCRIPTION Ty T|O|R REMARKS
, 56133 clLl|p ‘ ‘
1 | 1593 - 120 - 500 — 20 | CLUTCH,139 |
1593 - 120 -~ 001 — 30 | METAL,CLUTCH i1 *

VB600 - 150 - 620 - 30

BEARING,RB,/62033S

¥

V705 - 140 - 040 - 00

RING,SNAP,40 C

¥

V328 - 261 -110-00

NUT,/M10X1.25

1376 - 121 -001 - 00

WASHER,/11X22X3

~NIOO ] O W N

V500 - 162 - 502 - 50

PIN,SPLIT,/2.BX25

L
N



1593-1222

FIG. 8

DRIVE SHAFT SYSTEM

87

VB80 ~ 140 - 502 -~ 00

PIN,SPRING /5 X20 W

~ o ' , TYPE OF MODEL| [ [ C |G
KEY PART CODE DESCRIPTION ary —T|0|R REMARKS
. , 56133 clL|p
1 ]1593-122-057 - 00 | COUPLING 2l
2 | V201 - 360 — 804 — 50 | BOLT,/M8X45,/7T 2
3 | VAOT — 160 ~ 008 - 00 | WASHERSP/M 8 2l *
4 | 1593 - 122~ 530 — 30 | SHAFT/DRIVE |
5 | 1693 ~ 122~ 006 — 00 | PLATE/CAPRING 2l * -
6 | 1593 - 122 - 005 ~ 00 | PIN/8X45 vI I
7 | V401 — 160 — 008 — 00 | WASHERSP/M 8 2l ¢
8 2l ¢
9

- WIRE




88

1593-201B

FIG. 9

TRANSMISSION CASE SYSTEM

KEY PART CODE DESCRIPTION ary e OF MODEL! 21 8 1§ REMARKS
56133 clC|p

1| 1593~ 201 ~— 051 — 40 | CASE/TRANSMISSION LH 1.
2 | 3640 — 547 — 004 — 00 | PLUG,/50X6.5 1 F
3 | V653 = 430 — 403 — 00 | BEARING,NR,/TA3030Z | *
"4 | V705 - 140 — 042 - 00 | RINGSNAP/42 C |
5 | V744 - 130 - 420 - 80 | SEALOIL/TC30428 |
6 | V740 — 130 — 420 — 80 | SEALOIL i F
7 | V721 - 103 - 105 - 00 | 0-RING,/G50 1 *
8 | 3737 - 113 - 005 — 00 | PIN,KNOCK vi I
9 | 1593 - 201 — 052 — 50 | CASE/TRANSMISSION RH 1
10 | V201 — 260 — 803 - 00 | BOLT/M 8X30 J F
11 | V201 — 260 ~ 804 — 00 | BOLT/M 8X40 2 *
12 | 1593 - 201 - 004 - 10 | BUSH,/22x165 |
13 {2111-101-011~-00 | PLUGOIL 1
14 | V201 - 260 - 808 — 50 | BOLTM 8X85 g *
15 | V401 — 160 ~ 008 ~ 00 | WASHERSP/M 8 12 *
16 | V201 — 260 - 801 — 60 | BOLT/M 8X16 |
17 | V720 - 101 =900 — 80 | O-RING/P 8 | *
18 | 7955 — 201 — 026 — 00 | PLUGDRAIN (1./4) )
19 | V653 — 430 — 403 ~ 00 | BEARING,NR/TA3030Z ok
20 | V705 — 140 — 042 — 00 | RING,SNAP/42 C 11
21 | V744 — 130 — 420 ~ 80 | SEALOIL/TC30428 1
22 | V740 ~ 130 - 420 — 80 | SEALOIL | *
23 | V744 - 120 - 350 — 70 | SEALOIL/TC20357 1
24 | V201 - 467 — 003 ~ 00 | BOLT,/M10x30 *
25 | V401 = 160 - 010 — 00 | WASHERSP,/M10 4




1593-203

"FIG. 10

INPUT SHAFT SYSTEM

89

KEY

PART CODE

DESCRIPTION

QTY

TYPE OF MODEL

56133

o4

roo

I

REMARKS

—

1693 - 203 - 200 - 20

GEAR SET

*

VB00 - 110-600-50

BEARING,RB,/8005

*

VE53 — 425 - 331 - 50

BEARING,NR/TA2515Z

%

V704 - 140 - 025 - 00

RING,SNAP/25 C

15683 - 203 -063-10

CASE,INPUT

V705 - 140 - 047 - 00

RING,SNAP/47 C

V744 — 125 - 470 - 80

SEAL,OIL/TC25478

—

1593 - 203 - 004 - 20

SHIM /0.7

W 00 1 D] Ml WN

1693 - 203 - 005 - 20

SHIM, 0.2

—_
[es)

V211 - 260 -802 - 00

BOLT,SEMS (S)

BN LN

—_—
—

1593 - 203 - 057 - 20

HUB,/80X76X40

pa—
N~

1593 - 203 - 0568 - 20

COLLAR,725X35X02




90

1593-205

FIG. 11

CHANGE SHAFT SYSTEM

TYPE OF MODEL| 1 | C
KEY PART CODE DESCRIPTION Ty T|0|R REMARKS
56133 c|L P
1| 1593 - 205 — 051 — 20 | SHAFT/GEAR CHANGE 1.
2 | V60O — 110 — 630 - 50 | BEARING,RB,6305 2l ¢
3| 1593 = 205 - 052 - 20 | GEARSPUR,/40 - F5 |
4| 1593 - 205 - 053 — 10 | GEARSPUR/34 - F4 11
5 | 1593 — 205 ~ 054 — 10 | GEARSPUR/29 - F3 11 .

6 | 1593 — 205 — 055 — 10 | GEARSPUR/22 - F2 1| *
7 | 1593 — 205 - 056 — 30 | SHAFT,CHANGE SHIFT o
8 | V600 - 110 - 620 — 60 | BEARING,RB,/6206 |
9 | V600 — 110 — 630 — 40 | BEARING,RB,/6304 1
10 | 1593 — 205 ~ 058 ~ 20 | GEARSPUR/23 - F5 |
11 | 1593 - 205 —~ 059 — 20 | GEARSPUR29 - F4 1.
12 | 15693 — 205 ~ 061 — 30 | GEARSPUR,34 — F3 ot
13 | 1693 - 205 — 062 — 30 | GEARSPUR/41 - F2 i *
14 | 1593 — 205 — 063 ~ 20 | GEARSPUR/51 ~ F1 |1 *
15 | 1593 — 205 — 064 — 10 | COLLAR,//34X45X02 5| ¢
16 | 1593 — 205 — 065 — 10 | COLLAR,/34X48X13 | F
17 | 1593 - 205 - 016 — 40 | GEARSPUR |
18 | 15693 — 205 — 068 — 20 | GEARSPUR,33 o
19 | 1593 — 205 — 069 — 30 | PIN,/COUNTER REVERCE 1 *
20 | V304 - 260 -010 - 00 | NUT T
21 | 1376 - 121 — 001 — 00 | WASHER,/11X22X3 | *
22 | V401 =160 - 010 — 00 | WASHERSP,/M10 1
23 | V720~ 102~ 401 - 20 | 0~ RINGP12 T
24 | 1593 - 205 - 071 - 30 | GEARSPUR/16 |
2% BEARING,NEEDLE 1

V654 - 420 - 241 - 00




1593-205

FIG. 11

CHANGE SHAFT SYSTEM

91

’ TYPE OF MODEL cle

KEY PART CODE DESCRIPTION aTy e T E FPz REMARKS
26 | 1593 — 205 — 073 — 20 | COLLAR, 16x30x02 TE
127 | 15983 -205~ 024 — 00 | SHIM, 2 11 *
28 | 1593 - 205 - 025 - 00 | SHIM1.6 o
29 | 1593 - 205 - 026 - 10 | SHIM1.2 1




92

1593-215

FIG. 12

SHIFT SYSTEM

KEY PART CODE DESCRIPTION Ty TYPE OF MODEL) 1 § | R REMARKS
$6133 cl|L|P
11593 -215-500 - 30 | SHIFT |
2 | V720 - 102 -401-10 | O—-RING/P11 1
3 | 1593 =215 - 051 — 60 | CASE/CHANGE SHAFT |
4 | 3737 - 112 - 006 — 00 | BOLT./M8X20 4
5 | V401 — 160 — 008 — 00 | WASHER,SP/M 8 4 F
6 | 1593 — 215 — 053 — 20 | PLATE/IR - 19X42 |
7 | v211 - 360 — 801 ~ 60 | BOLT,SEMS (SP) 1.
8 | 1593 - 215 - 004 — 30 | ROD/D=7.07-7.13 |t
9 | 3640 - 220 — 004 — 00 | L—BALL RH 1.
10 | V304 — 260 — 008 — 00 | NUT/M 8 11
11 | 3640 — 220 — 005 — 00 | L—BAAL LH 1.
12 | 1560 — 132 — 007 — 30 | NUT/M8 11
13 | V363 — 260 ~ 008 — 00 | NUT,LOCK/M8 2 *
14 | V411 - 260 - 008 — 00 | WASHERPL/M 8 |
15 | 1693 - 215 —~ 520 — 10 | PLATE/U - 32X32 1l *
16 | W201 — 261 — 009 — 00 | BOLT,/M10X90 1
17 | 3768 — 164 — 006 — 00 | COLLARCHANGE LEVER 2l *
18 | V305~ 260 — 010 — 00 | NUT/M10 2l *
19 | V211 - 361 - 002 — 00 | BOLT,SEMS | *
20 | V305 - 260 ~ 010 — 00 | NUT/M10 2l ¥
21 | 1593 ~ 215 — 250 — 40 | LEVER,CHANGE i1
22 | V580 — 140 — 502 — 00 | PIN,SPRING/5 X20 W 1.
23 | 1560 — 281 — 007 — 50 | GRIP,/14X82 11
24 | 1693 - 215 — 006 ~ 00 | TUBE/15X17 ot




1593-216

- FIG.. 13

12-1

SHIFT FORK SYSTEM

93

KEY

-PART CODE

DESCRIPTION

aty

TYPE OF MODEL

S6133

O-1—

ron

IO

REMARKS

1593 - 216 — 501 — 10

FORK,SHIFT

2703 -101 -020 - 00

COLLAR,SHIFTER

1 1593 -216-051-10

SHAFT,SHIFT

15683 - 216 - 052 - 20

KEY,SHIFT

1593 - 216 - 003 - 30

SPRING,”HC031

1593 - 216 — 004 — 10

PIN,PARRAREL

~NIO | O AW IN

15683 -216 - 005 - 00

SPRING,”HC028

=i =il =il —




94

1593-303

FIG. 14

DRIVE COUNTER GEAR SYSTEM

TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION aTy T|O|R REMARKS

S6133 c|lL|P

1] 1593 -303-500- 10 | GEAR/52 - 15) i *

2 | 1568 — 302 — 001 — 00 | BEARING,NR/KT253224E i *

3 | V654 — 425 — 311 — 30 | BEARING,NEEDLE |

4 | 1593 - 303 - 051 — 20 | SHM/2 3

5 | V704 - 140 — 025 - 00 | RING,SNAP/25 C | *




1593-304

FIG. 15

DIFFERENTIAL GEAR AND WHEEL SHAFT SYSTEM

95

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

56133

O——

roo

VIO

REMARKS

—

15683 - 304 - 051 - 20

CASE,DIFF

¥

1593 - 304 - 052 — 20

GEAR,SPUR /50

% -

15693 - 304 - 054 - 10

BOLT,/M10X1.26X25

*

V401 - 160-010- 00

WASHER,SP./M10

1593 - 304 - 053 - 10

GEAR,BEVEL, 12

1593 — 304 - 0565 - 10

PINION,BEVEL /11

[AST EEASIREE S

15693 - 304 - 057 - 10

PIN,DIFF PINION

V704 -140-016 - 00

RING,SNAP/16 C

V600 -110-620-70

BEARING,RB/6207

—

OO 00 NI O AiWwWiN

1583 ~ 304 - 008 - 00

PIN  (10X18)

N LR LN

—
—

15693 - 307 - 500 - 30

SHAFT,WHEEL/LH

—_
N

15693 - 307 - 051 - 20

COLLAR/31X41X03

13

1583 - 307 - 052 - 10

COLLAR,”26X35X03

15603 - 307 - 053 - 10

COLLARWHEEL THRUST

1683 - 307 -510 ~ 30

SHAFT,WHEEL/RH

1593 - 307 - 051 - 20

1693 - 307 -052-10

COLLAR,731X41X03

COLLAR,”26X35X03

15693 - 307 - 053 - 10

COLLARWHEEL THRUST




96

1593-310A

FIG. 16

BRAKE SYSTEM

KEY

PART CODE

DESCRIPTION

oty

TYPE OF MODEL

56133

O-—
roo

IO

REMARKS

1593 - 310 - 500 — 30

COVER,BRAKE

*

V211 -260-801-60

BOLT,SEMS (S) M8X16

*

1593 - 310 — 520 — 20

DRUM,BRAKE

*

W N

V704 - 140 - 017 — 00

RING,SNAP 717 C

*

15693 - 310 - 054 - 20

PIN,/15X47

15693 - 310 - 055 - 20

ARM,/BRAKE

V363 - 260 - 008 - 00

NUT,LOCK /M8

15693 - 310 - 540 - 00

SHOE/BRAKE,/NON ASBES

W 00 ~J ™| o

1323 -220-012-00

SPRING,BRAKE SHOE




1693-312

FIG. 17

- BRAKE PEDAL AND ARM SYSTEM

97

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

~oon

T

REMARKS

1693 -312-510-50

ARM_/CLUTCH - BRAKE

S6133

*

O-

V411 - 260 - 020 - 00

WASHER,/M20

*

V500 - 163 - 003 - 00

PIN,SPLIT,”3X30

% -

V762 - 150 - 000 - 00

NIPPLE,GREASE,/B ~ M6F

*

1693 - 312 -530 - 00

ARM,PEDAL

V211 -261-002-00

BOLT,SEMS

15624 - 122 -001 - 00

PAD

15693 -312-051 - 30

ROD,/M8X110

15683 -312 - 0562 - 20

ROD,/M8X272

SO IO AW N

1693 - 312 - 220 - 00

ROD BRAKE

156983 - 312 - 009 -~ 00

HUB (08X12X10)

—_—
N

V411 - 260 - 008 - 00

WASHER,PL/M 8

—
w

1444 - 122 - 002 - 00

TURNBUCKLE, /M8

-

V304 - 260 - 008 - 00

NUT/M 8

—_
o

1660 - 132 - 007 - 30

NUT, /M8

—
o

V411 - 260 -008 - 00

WASHER,PL/M 8

—_
—~

V500 - 163 - 001 - 50

PIN,SPLIT/3 X15

—_
o«

1593 - 312 - 055 - 20

SPRING,/HT031

—_
w

1337 - 401 - 006 - 00

. SPRING

N
(o]

1415 -120-006 - 00

SPRING, TENSION,/ 86

~N
—_

V363 - 260 - 008 - 00

NUT,LOCK /M8

N
N

V201 - 261 -005-00

BOLT,/M10X50

~N
w

V304 -260-010-00

NUT

N
N

3621 -702 - 003 - 00

WASHER,PULLEY

N
o

15693 - 312 - 008 - 00

PLATE,”32X26




98

1593-312

FIG. 17

28 32

BRAKE PEDAL AND ARM SYSTEM

31

V500 - 163 - 001 - 50

PIN,SPLIT,”3 X15

KEY PART CODE DESCRIPTION ary TYPE OF MODEL} 1 & | & REMARKS
$6133 clL|P
26 | V411 — 260 - 012 — 00 | WASHER /M12 2l *
27 | vB00 - 163 - 002 - 00 | PINSPLIT/3 X20 )|
28 | 1593~ 312 - 520 — 30 | PLATEPACKING |
29 | 3600 - 201 - 013 - 00 | GRIP,BRAKE 1
30 | V411 - 260~ 010 — 00 | WASHER,M10 | ¥
1
1

32

1593 -312 - 056 ~ 20

SPRING,/HTO013




1593-317

FIG. 18

REAR TIRE SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

SG133

o--

roo0

VIO

REMARKS

1683 -317-210-00

RIM,WHEEL

¥

1583 - 317 - 201 - 00

TIRE,TURF,723 - 12

¥

V9899 - 200 -~ 003 - 00

CAP,TIRE VALVE

¥

1386 — 241 - 002 - 00

BULB

V304 - 460 -010-00

NUT/M10

—

V401 - 160 -010 - 00

WASHER,SP,/M10

N[ ROIRIN IR N




100

1593-332A

FIG. 19

PTO CLUTCH SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

56133

O—=

roo

R iIo)]

REMARKS

1593 - 332 - 520 - 30

ARM/PTO ASSY

¥

2502 - 407 - 001 - 10

BUSH,/16X17X11

¥

V704 - 140 -015 - 00

RING,SNAP, /15 C

*

i w N

1427 - 601 - 003 - 00

WASHER,/15X24X2

3648 - 703 - 001 - 00

PULLEY /FT80X47

V704 - 140 -015-00

RING,SNAP /15 C

15683 -332-052-10

SPRING/HE014

15683 - 332 -053 - 00

SPRING,“HE083

1693 - 332 -051 - 30

CABLE/PTO ASSY

—

DWW i~ ;

V411 - 260 - 008 - 00

WASHER,PL/M 8

V500 - 163 - 001 - 50

PIN,SPLIT/3 X15

N N

1693 - 333 - 500 - 30

LEVER,PTO

4106 - 105 -303-00

KNOB

V411 -260-010-00

WASHER,”M10

V500 - 163 - 002 ~ 50

PIN,SPLIT /3 X25




1593-334B

FIG. 20

PTO SHAFT SYSTEM

101

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

56133

o--

—oon

IO

REMARKS

—_

1593 — 334 - 056 - 50

PULLY /V2B173

¥

15693 - 334 - 054 - 30

BELT,”VB038

%

15693 - 334 - 052 - 00

SHAFT,/PTO/MID

%

1593 — 334 — 055 — 00

COLLAR,726X32X41

V600 — 150 - 600 - 50

BEARING,RB,/6005SS

V704 - 140 - 025 - 00

RING,SNAP,/25 C

V705 - 140 - 047 —- 00

RING,SNAP, 747 C

3746 -111-011-00

WASHER,BRAKE DRUM

V401 - 160 -016 - 00

WASHER,SP,/M16

O W 0! NI DO AW N

—_—

V304 — 460 - 016 — 00

NUT/M16

—_

1583 - 334 - 300 - 20

BA R/PTO

—_
[aS]

V210 -280-601-60

BOLT,SEMS (S)

—
w

1593 - 334 - 310 -20

BRACKET,PTO/F

~

V211 -261 -002 - 50

BOLT (S) M10X25

—
o

1593 - 335 - 500 - 50

COVER,F/PTO COMP

—_
o

V210 - 360 — 601 — 60

BOLT (SP) /MBX16

—_
~

1427 - 130 - 260 - 00

CAP,SHAFT (A) COMP

—_
oo

V210 - 260~ 601 - 20

BOLT,SEMS

—_
«w

1583 — 335 - 068 - 00

PULLEY,V./2B105

[
(e}

V203 — 461 - 002 - 50

BOLT,/M10X25

~N

V401 - 160-010 - 00

WASHER,SP,/M10




102

1593-341B

FIG. 21

REAR PTO SYSTEM (OPTION)

KEY PART CODE DESCRIPTION ry e OF MODEL| 2\ &1 8 REMARKS
56133 cliL|P

1 | 1593 - 341 - 300 - 60 | PTO/REAR SET 1
2 | 1593 - 341 — 001 — 40 | casE | T
3 | V600 — 110 — 620 — 30 | BEARING,RB,/6203 | T
4 | 1593 — 341 - 200 — 20 | SHAFT/PTO,/COMP | T
5 | 1593 — 341 — 013 — 00 | COLLAR/17X30X2 | T
6 | V60O — 110 — 800 — 40 | BEARING,RB,6004 | T
7 | 1593 - 341 — 005 - 10 | GEARSPUR/28 | T
8 | 1593 - 341 - 014 — 00 | COLLAR/48X57X3 2| T
9 | 1593 - 341 — 006 — 00 | CLUTCH,ONE - WAY | T
10 | V60O — 110 — 600 — 70 | BEARING,RB,/6007 | T
11 | V704 — 140 — 035 — 00 | RING,SNAP,/35 C 1
12 | 1593 - 341 - 003 - 20 | GEAR | T
13 | V60O — 110 — 800 — 40 | BEARING,RB,/6004 | T
14 | V704 - 140 -~ 020 — 00 | RING,SNAP,/20C | T
15 | 1593 — 341 — 004 — 20 | GEARSPUR/17 i T
16 | 1593 — 341 — 210 — 20 | FORK,SHIFT PTO T
17 | 1593 — 341 — 002 — 40 | CASEPTO REAR il T
18 | V60O - 110 — 800 — 70 | BEARING,RB,/6007 |t
19 | V682 - 200 - 001 - 00 | BALL i T
20 | 1302 - 225 - 003 - 00 | SPRING,SHIFTER T
21 | V201 - 261 — 001 — 20 | BOLT/M10X12 1
22 | V720 - 101 - 901 - 00 | 0O-RING 1
23 | V600 - 110 — 620 — 20 | BEARINGRB, /6202 )| T
24 | V705 - 140 — 035 - 00 | RING.CIRCLIP )| T
25 | 1365 - 121 — 005 — 00 | WASHER,/10x20x2 | T

\' '//



1593-341B

FIG. 21

103

REAR PTO SYSTEM (OPTION)

53

KEY PART CODE DESCRIPTION ry e OF MODEL] 21 81 8 REMARKS
; $6133 c|LC|P

26 | V334 - 460 - 010 — 00 | NUT/M10 ) T

27 | V401 = 160 — 010 — 00 | WASHERSP,/M10 T

28 | V211 - 260 — 805 — 00 | BOLT./M8X50 4 T

29 | V744 — 135 - 550 — 80 | SEALOIL/TC35558 T

30 | V744 — 112 — 250 — 70 | SEALOIL/TC12257 T
31 | 1593 — 341 — 220 — 10 | ARM i) T

32 | V210 - 260 - 602 — 50 | BOLT,S,/M6X25 | T

33 | 1693 - 341 = 008 — 00 | RING,PTO T

34 | 1593 — 341 - 009 — 00 | PIN,PTO T

3% | V721 - 103 - 105 - 00 | O -RING,/G50 1

36 | 1593 ~ 203 — 004 — 20 | SHIM0.7 2 T

37 | 1593 - 203 - 005 — 20 | SHIM/0.2 6| T

38 | V211 — 260 — 804 — 00 | BOLT,SEMS 4 1

39 | 1593 — 341 — 240 — 20 | ROD | T

40 | V411~ 260 - 008 ~ 00 | WASHERPL/M 8 3 T

41 | V500 - 163 - 001 — 50 | PINSPLIT/3 X15 2 T

42 | 1593 - 341 — 230 — 20 | LEVER/PTO COMP | T

43 | 4106~ 105 — 303 — 00 | KNOB | T

44 | 3610 - 631 — 002 — 00 | HANGER SUPPORT | T

45 | 1593 — 623 — 520 — 00 | SWITCHMERIT T

46 | 3664 — 276 — 001 — 00 | PLATE/IRX13X35 | T

47 | V111 - 163 - 002 — 00 | SCREW M3x20 7l T

48 | V401 — 160 — 003 — 00 | WASHERSP/M 3 2| 1T

49 | V411 - 260 ~ 003 — 00 | WASHER/M3 2| !

50 | V363 — 260 — 008 — 00 | NUT,LOCK, /M8 | T




104

1593-341B

FIG.

21 REAR PTO SYSTEM (OPTION)

TYPE OF MODEL] 1 [c |G

KEY PART CODE DESCRIPTION ary T|0O|R REMARKS
S6133 clC|p

51 | V363 — 260 — 008 — 00 | NUT,LOCK /M8 2l T

52 | 1593 - 341 - 012 - 10 | LABEL/PTO | T

53 { 1337 — 708 — 007 — 00 | COVERMETAL T




105

FIG. 22 REAR HITCH SYSTEM (OPTION)

1593-3428

TYPE OF MODEL[ 1] C
KEY|. "PART CODE DESCRIPTION ary T|O|R REMARKS
56133 cl|L|P ,
1 | 1593 — 342 - 200 — 00 | HITCH/REAR SET |t SETAREEAT)
2 | 1593 - 342 - 001 — 00 | PLATE/170X215 il ! N\ ek
3 V211 - 261 - 002 — 50 | BOLT (S) M10X25 g T A '




106

1593-4014

FIG. 23

CHASSIS SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

Qry

S6133

roo
i)

REMARKS

—

1693 - 401 - 510 - 60

CHASSIS ASSY

¥

1693 - 401 - 007 - 20

INSULATOR, 22

*

3656 - 221 -001-10

BUSH./15X17X16

N IS

*

15693 - 401 - 071 - 50

COVER/REAR

ju—

3623 -820-013-00

KNOB,SET/12

1593 - 401 - 270 - 00

STAY,T — MISSION

V201 - 460 - 802 - 00

BOLT/M 8X20

V401 - 160 -~ 008 - 00

WASHER,SP/M 8

V411 - 260 - 008 - 00

WASHER,PL/M 8

O Wi ~NidM|OoT! &Ww: N

—

V201 - 361 - 002 - 50

BOLT/M10X25

—
—

V401 - 160-010-00

WASHER,SP,/M10

N | NN NN

—_
N

1593 - 401 -008-10

PLATE /L — 34X50

—
w

V112-168-001-60

SCREW,/M8X16

—_
=N

1631 — 401 - 300 - 00

STAY,FENDER/LH

—
o

V211 - 260 - 802 — 00

BOLT,SEMS (S)

(o))

1631 - 401 -310 - 00

STAY,FENDER /RH

s
~4

V211 - 260 -802-00

BOLT,SEMS (S)

—_
(o)

1693 - 401 - 591 - 10

PLATE,/L/32X87

w

V211 - 260 - 802 - 00

BOLT,SEMS (S)

N
(o)

3640 - 108 -002-10

CLAMPER

e



1593-401B

FIG. 24

CLUTCH COVER AND FRONT AXLE SYSTEM

107

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

S6133

~Qoo0

IO

REMARKS

1583 -401 -013-00

PLATE,Z”218X140

*

1432 - 403 - 007 - 10

WASHER

¥

1V211 -561-002-50

BOLT,/M10X25

*

15693 - 402 -210-00

AXLE/FRONT ASSY

1593 - 402 - 051 - 10

BUSH,/25X28X25

V760 - 150 - 000 - 00

NIPPLE,GREASE

V762 - 150 — 000 - 00

NIPPLE,GREASE /B — M6F

15693 - 402 -510 - 40

HUB,PTO FRONT

O ~N i[O Wi —

V21t =261 -002-00

BOLT,SEMS

RO | — f s RO S b




108

FIG. 25 KNUCKLE ARM SYSTEM
(g
/231 ?ﬁ}rzms
293 %
15 \/j 2
T 1710
|
i' 17
%A 16
é_ 13— 18 .4
244 12—
- ] 14—
N
3] 8 9
&—12
\ %141\@[14)
tsst-a00n
KEY PART CODE DESCRIPTION ary s OF MODEL 1) &1 2 REMARKS
56133 c|Ll|p
1 | 1593 - 403 - 500 — 80 | ARM/KNUCKLE/LH COMP 1 *
2 [ 1593 - 403510 - 80 | ARM/KNUCKLE,/RH COMP 1
3 | 1593 - 403 - 004 — 10 | COVER/44X10 2l *
4 | 1693 — 403 - 009 - 00 | THRUST vI I
5 | V411 - 260 — 018 — 00 | WASHERPL /M18 2|
6 | V580 — 140 ~ 503 — 20 | PINSPRING,/5 X32 W 2l *
7 13621 - 702~ 003~ 00 | WASHERPULLEY 2l *
8 | v328-262-112- 00 | NUT M12x1.5 2|
9 | V500 — 163 - 002 — 50 | PINSPLIT3 X25 2 ¢
10 | 1593 ~ 403 — 003 — 10 | JOINT,BALL/LH 2l *
11 | 1593 = 403 - 001 — 10 | JOINT,BALL/RH 2l *
12 | V328 - 262 - 110 - 00 | NUT 4
13 | V401 ~ 160 ~ 010 — 00 | WASHERSP,/M10 2N
14 | V0O - 162 — 502 — 00 | PIN,SPLIT,/2.5X20 4 *
15 | 1593 — 403 — 052 — 30 | ROD,/D = 8.90 - 8.94 )|
16 | 1593 — 403 ~ 056 — 40 | ROD,/TIE/M10X193 11
17 | 3625 - 212 — 007 — 00 | NUT M10 of ¥
18 | V334 -260-010-00 | NUT/M10 2l *
19 | 1593~ 403 - 530 - B0 | ARVLPITMAN |
20 | V600 - 150 — 620 — 30 | BEARING,RB, 620358 ol *
21 | V705 - 140 — 040 — 00 | RING,SNAP,/40 C (1.
22 | 1593 — 403 — 007 - 20 | COLLAR,/31x38%06 1
23 | V328 - 262 - 110 - 00 | NUT T
24 {1376 — 121 — 001 — 00 | WASHER11x02%3 1.
25 | VB00 - 162 — 502 - 00 PIN,SPLIT/2.5X20 N F




1593-403A

FIG. 25

KNUCKLE ARM SYSTEM

109

30

V401 - 160 -012-00

WASHER,SP/M12

31

V500 - 163 - 002 - 50

PIN,SPLIT.”3 X25

TYPE OF MODEL] I [Cc |G
KEY PART CODE DESCRIPTION ary T|0|[R REMARKS
56133 clL|P
26 | 1593 — 403 — 058 — 30 | ROD/DRAG 11
| 27 | V335 -260-012~-00 | NUT/M12 vII
28 | 1593 - 403 — 005 ~ 00 | JOINT,BALL vI
29 | V328 — 262 - 112 - 00 | NUT/MI12X1.25 2l *
2
2




110

1593-406A

FIG. 26

STEERING WHEEL SYSTEM

KEY PART CODE DESCRIPTION ary e OF MODEL| 1) & 1 REMARKS
$6133 clL|P

1 | 1593 - 406 — 500 — 30 | POST/STEERING  ASSY |
2 { 1564 -512 - 001 - 00 | BUSH,/10X12X10 v{
3 | 1593 - 601 — 069 - 00 | SEAL/15%20x120 2l *
""" 4| 1593 - 601 - 065 — 10 | SEAL/20X15X530 )|
5 | 1593 — 406 — 008 — 00 | SEAL,30X30X50 2l *
6 | V211 - 261 - 002 - 50 | BOLT (S) MI0X25 6 *
7 | 1427 -621-012 - 00 | GROMMET |
8 | 1593 — 406 — 250 — 00 | COLUMM,STEERING ASSY i1
9 | 1593 - 406 — 005 — 10 | BUSH,COLUMN |
10 | 1693 — 406 — 004 — 00 | HUB,STEERING COLUMN 1
11| V210 ~ 360 — 602 ~ 00 | BOLT/SP 3
12 1593 - 406 — 240 — 10 | WHEEL,STEERING ASSY 1 *
13 | 1593 — 406 — 006 — 00 | PAD,STEERING WHEEL | ¥
14 | v328-262-110- 00 | NUT |
15 | V411 =260 — 010 — 00 | WASHER/M10 1 *
16 | V500 — 162 — 502 — 00 | PIN,SPLIT,/2.5X20 ot
17 | V210 - 360 - 602 — 00 | BOLT/SP 2l *
18 | 3737 - 172 - 011 — 00 | CLAMPHARNESS |
19 | V211 - 360 - 801 - 60 | BOLTSEMS  (5P) |
20 | V363 - 260 — 008 — 00 | NUT,LOCK, /M8 1.




1593-407A

FIG. 27

STEERING

SYSTEM

111

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

S6133

o-—

—o0

TIO

REMARKS

—

1683 - 407 - 051 - 60

CASE/STEERING

¥

V211 -261-002 - 00

BOLT,SEMS

¥

| 1593 - 407 - 004 - 40

PLATE,STEERING

*

V210 - 260 -601 - 20

BOLT,SEMS

1593 - 407 — 200 — 40

SHAFT,STEERING

1693 - 407 - 002 - 00

BEARING,RB,/7004

1593 - 407 - 006 — 00

BEARING,RB/ 7202

1480 - 207—-011 - 00

WASHER,/31X42X1

V705 - 140 - 042 - 00

RING,SNAP,/42 C

O IW 0NN O AW N

—

V742 — 120 — 420 — 60

SEAL,OIL/VC20426

—
—

1693 - 407 - 510 - 50

GEAR (HELICAL/T72)

—
N

V600 - 110 - 600 - 40

BEARING,RB,/6004

-
w

V600 —- 140 - 600 — 40

BEARING,RB,/6004S

—
SN

V705 - 140 - 042 - 00

RING,SNAP42 C

N
o

1593 — 407 - 007 — 20

COLLAR,/21X25X08

—
(]

1593 — 407 - 520 — 40

FLANGE/CONTROL COMP-

—
-~

V211 -360-802-00

BOLT (SP) M8X20

o

1593 — 407 — 530 — 40

ARM/DRAG COMP

—
(o)

V328 -2682-112-00

NUT,/M12X1.25

N
o

V411 -260-012-00

WASHER /M12

o
—_

V401 -160-012 - 00

WASHER,SP,/M12

N
N

V600 - 163 - 002 - 50

PIN,SPLIT/3 X25




112

1593-411A

FIG. 28

FRONT TIRE SYSTEM

KEY PART CODE DESCRIPTION ary o OF MODEL | 31 & 1§ REMARKS
S6133 clL
1 {1593 -411-201-00 | TIRETURF/16 - 8 vI I
2 | 1593 - 411-610 - 10 | RIMWHEEL FRONT 2l ¢ 6G
3 | V999 - 200 — 003 — 00 | CAP,TIRE VALVE vI I
4 | 1386 -241-002 - 00 | BULB vI I
5 | V600 ~ 150 ~ 620 — 50 | BEARING,RB,/620555 4 F
6 | 1593 - 411 - 001 — 10 | COLLAR,/26X32X53 2l *
7 {1593 -411 - 052 — 20 | COLLAR26X32X14 2l *
8 | 1593~ 411 — 053 — 20 | CAP/WHEEL vI I

L



FIG. 29

LIFT AND LINK SYSTEM

113

1593-553A

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

S6133

—oo0n

TG

REMARKS

J—

1593 - 5663 - 280 - 00

LINK

" COMP

¥

1693 - 5563 - 003 - 20

PIN,/15X108

¥

| V363 -260-010- 00

NUT,WASHER

*

V411 -260-014-00

WASHER,PL/M14

V500 - 163 - 002 - 50

PIN,SPLIT/3 X25

1593 - 553 - 550 - 10

LINK/A

15693 - 5563 - 007 — 20 -

PIN/15X32

V305 - 260 - 020 - 00

NUT,/M20

Wi N iMoo~ N

V411 -260-014-00

WASHER,PL/M14

V500 - 163 - 002 - 50 -

PIN,SPLIT, /3 X25

LCEELSEESEISERECE B RS EE SRS

1593 - 553 - 500 — 60

LIFT /270 COMP

1593 ~ 553 — 054 — 10

SPRING,/HE450

1693 -5563-012-10

BOLT,/M10X130

1593 - 553 -006 10

HOOK,SPRING,/D = 32

V411 -2680-010-00

WASHER,”M10

1593 - 553 - 670 —30

METAL,LIFTARM

V211 -561 -002 - 50

BOLT./M10X25




114

1593-554

FIG. 30

LIFT CAM SYSTEM

KEY PART CODE DESCRIPTION ary e OF MODEL ) 2} 5 1R REMARKS
56133 ci{L|pP
1| 1593 — 554 —~ 500 — 10 | PLATELIFT CASE 1 *
2 | V211 =261 - 002 ~ 50 | BOLT (S) M10X25 2l *
3 | V211 - 260 — 803 — 00 | BOLT,SEMS 1 *
4 | 3645 - 381 - 001 - 00 | CASEGEAR 1| .
5 | V211 - 260 - 802 50 | BOLT/S 3 f
6 | 3642 — 496 — 002 — 10 | WORM il
7 | V600 - 150 — 620 — 20 | BEARING,RB,/6202SS 2l *
8 | V705 — 140 — 035 — 00 | RING,CIRCLIP 2l ¢
9 | 1693 — 554 — 051 — 00 | PLATEMOTOR | *
10 | V211 - 260 - 801 — 60 | BOLT,SEMS (S) M8X16 2l ¥
11 | 15693 - 554 — 310 - 00 | MOTOR ASSY |
12 | 1593 - 554 - 312 — 00 | COVER 1
13 | 3642 — 496 — 202 — 00 | BAND,RUBBER 2l ¥
14 | V200 - 260 - 501 — 60 | BOLT,/MB5X0.8X16 3 *
15 | V401 — 160 — 005 — 00 | WASHERSP/M 5 3 *
16 | 3746 — 185 - 014 — 00 | BANDHOSE 2
17 | 1593 — 554 — 210 — 30 | SHAFT |
18 | V600 — 1560 — 620 — 30 | BEARING,RB,/6203SS 11 .
19 | V607 - 150 - 620 — 20 | BEARING,/620255 |
20 | 1593 - 554 — 240 — 10 | BARLIFT | *
21 | V411 =260 - 012 — 00 | WASHER ,/M12 2
22 | V500 — 163 - 002 - 00 | PINSPLIT/3 X20 Vi
23 | 1593 — 554 — 531 - 30 | ARMLUIFT 1|
24 | V201 -~ 261 - 006 - 00 | BOLT,M10X60 1|
25 | V304 - 260 - 010 — 00 | NUT 2 *

S



1593-554

FIG. 30

LIFT CAM SYSTEM

115

KEY

PART CODE

DESCRIPTION

aTY

TYPE OF MODEL

S6133

o--

roon

IO

REMARKS

26

1365 -121 -005 - 00

WASHER,”10X20X2

%




116

1593-555

FIG. 31

PTO COVER SYSTEM

BOLT.S

TYPE OF MODEL| 1 [ c [G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
6133 clL|p
1| 1593 -555—-011 - 00 | PLATE)/22X475 2l *
2 | 15693 -555-012 - 00 | COVER v
3| 1593 =555 - 013 — 00 | PLATEI/22X240 2l f
4 | V211 - 260 - 802 - 50 10 *




1593-557

FIG. 32

~CLUTCH: LINK SYSTEM

KEY

PART CODE

'DESCRIPTION

ary

TYPE OF MODEL

56133

o--

roon

TIO

REMARKS

15683 - 557 - 500 — 40

ARM,CLUTCH

¥

N

15693 - 557 - 001 - 30

PLATE,SIDE

¥

1V211 =261 -002 - 00

BOLT,SEMS

*

V201 - 261 - 005 - 00

BOLT,/M10X50

V304 -260-010-00

NUT

1593 - 557 — 220 - 50

CAM,CLUTCH

1593 - 557 - 007 - 20

PLATE,CHANGE ARM

V201 - 260 - 805 - 00

BOLT/M 8X50

Wi N idm|or &~ W

V304 - 260 - 008 - 00

NUT/M 8

D

1373 - 121 -001 - 00

WASHER,/9X22X2

N N

—
—

1583 - 557 - 570 - 40

PLATE,CLUTCH CAM

—




118

1593-558

FIG. 33

32-11

DAMPER SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

SG133

O——

VIO

REMARKS

1593 - 5568 - 220 — 30

DAMPER ASSY

1583 - 558 - 226 - 00

BOOT

15983 = 6568 - 227 - 00

BUSH

15688 - 117 - 001 - 00

SPRING./HE089

V411 - 260 - 008 - 00

WASHER,PL/M 8

V500 - 163 - 001 - 50

PIN,SPLIT,”3 X15

N R = PN = e




1593-601B

FIG. 34

HOOD SYSTEM

119

KEY PART CODE DESCRIPTION ary e OF MODEL | 2 8 1 3 REMARKS
$6133 clL|p
1] 1593 -601-500- 50 | HOOD/A COMP |t 6G
2 | 1593 - 601 — 062 — 20 | SEAL/20X10X690 11
311593 -601 - 067 ~ 30 | TRIM,1X06X570 |
4 | 1593 - 601 -071 =00 | SEAL (20X10X130) | F
5 | 1593 - 601 — 072 — 00 | TRIM,/1X6X360 2l * .
6 | 3661 - 212 - 001 ~ 00 | LINING/50 2l *
7 | V210 - 360 -~ 601 — 60 | BOLT (SP) /M6X16 6| *
8 | 3610 — 631 — 002 — 00 | HANGER,SUPPORT 2l
9 | V211 - 260 - 801 — 60 | BOLT.SEMS () MeX16 2| ¥
10 | 15893 - 601 — 009 — 00 | NET./100x388 |
11 | 4301 - 210 - 002~ 00 | BOLT (S/N6X16) 2l *
12 | 1593 - 601 — 072 — 00 | TRIM,/1X6X360 2l *
13 | 1693 - 601 — 002 — 40 | COVER,FRONT,/MESH ) * F
14 | V350 — 160 — 006 — 00 | NUT,SPEED,/P6 3
15 | 1593 - 601 — 011 — 00 | COVER/FRONT/LH 1
16 | V120 - 366 — 001 — 60 | SCREW 3
17 | 1693 -~ 601 — 012 — 00 | COVER/FRONT,/C |t
18 | 15693 - 601 ~ 013 — 00 | COVER/FRONT/RH |-
19 | V120 - 366 — 001 ~ 80 | SCREW 3
20 | 1593 - 601 ~ 300 — 00 | COVER/LOWER ASSY | *
21 | 1693 — 601 — 524 — 10 | NET,LOWER COVER/LH 1.
22 1593 - 601 — 525 - 10 | NET,LOWER COVER/RH 1 *
23 | V350 — 160 — 004 — 00 | NUT,SPEED,/P4 3
24 | V361 — 260 — 006 — 00 | NUT 4
25 | 1693 - 601 — 064 — 20 | SEAL/15X20X170 vI I




120

1593-601B

FIG. 34

HOOD SYSTEM

TYPE OF MODEL| 1 [ Cc |G
KEY PART CODE DESCRIPTION aty T|0|R REMARKS
56133 cl|L|P
26 | V120 — 376 — 002 — 00 | SCREW./SP 6 *
27 | 1593 - 601 — 074 — 00 | SCREW,/MBX25 6
28 | 1593 - 601 — 073 — 00 | WASHER,706X16X01 12
29 | 3737 - 172 - 009 - 00 | CLAMPMAIN HARNESS | ¥
30 [ 1593 -601-014 - 00 | HOOD,/B L
31 | V210 - 260 - 601 — 20 | BOLT,SEMS 4
32 | 1593 -601 - 061 — 40 | ARM,/HOOD 1.
33 | 1593 - 601 — 0564 — 00 | SCREW,/M8X11 2l *
34 | V304 - 260 - 008 - 00 | NUT/M 8 ol ¥
2

WASHER,SP/M 8

V401 - 160 - 008 - 00




1593-606A

FIG. 35

FENDER SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

56133

o-—

~—oo0

TIO

REMARKS

1693 - 606 — 500 - 71

FENDER COMP

s

¥

1593 - 616 - 004 - 20

GROMMET,”10X30X5

¥

V411 - 260 - 008 - 00

WASHER,PL/M 8

X

1593 - 606 - 006 - 10

PIN,/8X36

¥

3808 - 170 ~ 020 - 00

PIN,SNAP.”8

N LN NN

1427 - 621 -012 - 00

GROMMET

V363 - 260 - 008 - 00

NUT,LOCK. /M8

1416 - 600 - 057 - 00

REFLECTOR ASSY

O 0o ~N!I| O A~iPWw! N —

V301 - 260 - 005 - 00

NUT/M &

—
o

V401 - 160 — 005 - 00

WASHER,SP/M 5

PN TN NN —

pa—
—

V211 - 360 -801-60

BOLT,SEMS (SP)




122

1631-611A

FIG. 36

SEAT SYSTEM

KEY PART CODE DESCRIPTION ary |IPE OF MODELY 11 § REMARKS
56133 c|L
111631 -611-210—-20 | SEAT ASSY | *
2 | 1693 -611-011 - 20 | HOLDER/SWITCH |
3 | 1593 =623 - 280 — 00 | SEATSWITCH ASSY | *
4 | 1593 - 623 — 272 ~ 00 | BOOT | *
5| 1593 ~ 623 - 273 - 00 | NUT 1.
6 | V301 — 260 — 006 — 00 | NUT/M 6 3 ¥
7 | V401 — 160 — 006 — 00 | WASHERSP/M 6 3 ¥
8 | 1593 -611 - 200 — 50 | STAY,/SEAT COMP 1. 6G
9 | 1488 -611 001 — 00 | RUBBERCUSHION (A) 2 *
10 | 1593 - 611~ 013 - 00 | PIN/10X382 |
11 | V500 - 163 ~ 002 — 00 | PIN,SPLIT.3 X20 1.
12 | 1693 - 611 - 068 — 00 | BOLT,KMOB 2l ¢
13 | 1593 - 611 - 001 — 00 | WASHER/11X35X02 2
14 | V305 - 260 - 010 — 00 | NUT/M10 4
15 | 1693 - 611 - 014 — 00 | SPRING/D=6 v{ I
16 | 1376 — 606 — 005 — 00 | WASHER,/9X32X2 2
17 | 2144 - 117 - 002 - 00 | NUT/M8 2l ¥
18 | 1444 — 621 — 008 — 00 | CLAMP |

-



1593-612

FIG. 37

FUEL TANK AND STEP SYSTEM

123

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

S6133

o-—

ron

IO

REMARKS

—_

1583 -612-004-00

TANK,FUEL

*

15693 -612-005-00

INSULATOR,”10X30X03

¥

| v411 - 260 -008 - 00

WASHER,PL/M 8

*

3560 - 201 - 015 -00

WASHER,BINDING SHAFT

V500 - 162 - 501 - 50

PIN,SPLIT/2.5X15

SN PO

1693 -612-220-10

CAP,TANK

2706 - 501 - 003 - 00

BREATHER,TANK CAP

2706 - 501 - 004 - 00

GASKET

W00 ~NidMmMIOT AW N

1683 -612-230-00

GAUGE,FUEL

15693 -616 - 500 — 21

STEP COMP

4G

3661 -212 - 001 — 00

LINING /50

15693 -616 - 004 - 20

GROMMET,”10X30X5

V411 - 260 - 008 - 00

WASHER,PL/M 8

3908 - 170 -020 - 00

PIN,SNAP,8

1583 - 606 — 006 — 10

PIN.”8X36

1583 -616 - 001 - 50

MAT/LH

1593 -616 - 002 - 40

MAT RH

1627 - 604 - 002 - 00

CLIP (B




124

1593-621B

FIG. 38

(FRONT)

PANEL SYSTEM

KEY PART CODE DESCRIPTION ary TYPE OF MODEL 1168 REMARKS
56133 clL|P
1 1593 — 621 — 240 — 00 | PANEL/INSTRUMEN SET 1 *
2 | 1593 -621 - 510 — 30 | LAMP,MONITOR |o*
3 13650-270-214-00 | BULB 3 *
4 | 1593 — 621 — 230 — 30 | SWITCHMOTOR RELAY |
5 | 3645 - 383 - 001 — 00 | capP 1.
6 | 15693 — 621 — 250 — 10 | SWITCH (STARTER) ASSY |
7 |1593-621-252 - 00 | COVER 11
8 | 1444 -621-311-00 | cap 11
9 | 1444 - 621 - 312 - 00 | NUT,RING,/M28X1.0 1
10 | 3614~ 261 - 002 - 00 | KEY ASSY 1
11 | 1593 - 821 — 005 — 00 | PANEL/INSTRUMENT | *
12 | 1593 - 621 - 006 - 00 | |
13 | V210 - 260 - 601 ~ 60 | BOLT.SEMS (9) )|
14 | V210 - 260 — 602 — 00 | BOLT,SEMS (S) 2l *
15 | 1427 — 621 - 012 — 00 | GROMMET 1.
16 | 1593 - 622 ~211 - 10 | LENS |

—
~

4301 -210-002-00

BOLT (S/N6X16)

[o:]

1444 - 601 - 015 - 00

WASHER, /6X14X3




FIG. 39

1593-622D

(FRONT)

<

X oot
-11

1IN
s

5

Ay

\_‘
N\

N

.

@2%

HEAD LAMP AND HOUR METER SET (OPTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

o S6133

o-—

oo

TIO

REMARKS

1593 — 622 - 280 - 00

LAMP,HEAD SET

T

1693 - 622 -~ 250 - 00

LAMP,HEAD ASSY

T

15983 - 622 -240 - 00

LEAD

T

1664 - 654 -213-00

BULB,LAMP/12V21W

15693 — 622 — 270 ~ 00

SWITCH,HEAD LAMP

3631 - 270 -003 - 00

COVER,//SWITCH

1593 - 622 - 004 - 00

LABEL/SW,HEAD LAMP

3737-172-010- 00

BAND,HARNESS

1583 - 630 - 230 - 00

METER,/HOUR SET

1693 - 630 -210 -'00

METERHOUR ASSY

15693 -630-211-00

PLATE/L/15X55

-3

V210 - 260 -601-860

BOLT,SEMS (S)

V360 - 260 — 006 - 00

NUT /M6

I T [ e I U S I B Y IS RS S
e e I I




- 126

FIG. 40

HARNESS SYSTEM (EXCEPT S TYPE)

11

12 12

-
23-1
~dad
g
28 27
1593-623C
KEY PART CODE DESCRIPTION ary e OF MODEL | 1\ & 1 8 REMARKS
$6133 clL|P
1| 1593 - 823 — 540 — 00 | HARNESS/MAIN  ASSY | *
2 | 1575 - 623 - 009 - 00 | FUSE/32v03A |
3 | 1676 ~623~010 - 00 | FUSE/32V10A vI
4 | 1593 — 623 —~ 503 — 00 | CAP,FUSE BOX 1
5 1593 - 623 — 504 — 00 | SHORT COUPLER/REAR/P 1 *
6 | 1593 — 623 — 203 — 00 | FUSE/32V20A |t
7 | 15693 - 623 - 002 — 00 | GROMMET./150 2l
8 | 15693 - 623 - 001 — 00 | GROMMET 1 F
9 | 1593 — 623 — 003 — 00 | BAND o *
10 | 15693 -~ 623 -~ 510 — 40 | HARNESS/LIFT MOTOR 1.
11 | 3650 — 281 — 250 — 00 | PROTECTOR,TERMAL i
12 | 1593 — 623 — 530 — 00 | RELAY,5P ASSY 2
13 | V120 — 366 — 001 ~ 60 | SCREW 2l *
14 | 3737 - 172 - 010 — 00 | BANDHARNESS 18 *
15 | 3746 - 185 — 014 — 00 | BAND,HOSE o|
16 | 1681 =621 — 290 ~ 00 | RELAY, /4P .
17 | V211 - 360 - 801 — 60 | BOLT,SEMS (SP) 1
18 | V363 - 260 — 008 — 00 | NUT,LOCK,/M8 1
19 | 1560 — 664 — 250 — 00 | SWITCH,/PUSH SET 2
20 | 1560 — 664 — 252 — 00 | NUT 2l *
21 | 1560 — 664 — 253 — 00 | BOOT 2l *
22 | 1593~ 623~ 520 — 00 | SWITCHMERIT o| *
23 | V111 =163 -002 - 00 | SCREW Max20 a4 F
24 | V401 - 160 - 003 — 00 | WASHERSP/M 3 i
25 | VA11 - 260 — 003 — 00 | WASHER /M3 4

L



127

FIG. 40 HARNESS SYSTEM (EXCEPT S TYPE)
2__
3_
4 - : 13
v% O
\ 3] | 12 12
11
°\ 5] B
e \ 10
= M 18 5
- 23-1
NN
el \Lo ‘\o/ \ \L{;ﬂ é?\;/\ 16 1’7 ? &— 019
l / % .§':‘ ‘\;@_—21
: 26-1 i
2324
x2522 23-1
A/ 23-1 26-1 -
7. A7 <
N G S -
9 /@/g\\ g\‘«t"f/ 5:]/ 2 s )3:%
< ?—1'4 T | /j;g—s “/‘@;ﬁ 29
15 77 é -
' 26-1 f"‘ G 03-12 27
2357 S 2
25 22
TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION atTy T|o|R REMARKS
56133 clL|pP
26 | 3664 — 276 — 001 — 00 | PLATE/IRX13X35 v/
27 | 2145 — 542 — 230 — 00 | SWITCH,PUSH 1l F
28 | 2145 - 542 — 232 - 10 | BOOT 1
29 | V401 — 160 — 008 — 00 | WASHERSP/M 8 i1 *
30 | V335 - 260 - 008 — 00 | NUT 11 F




128

FIG. 41

1593-623D

HARNESS SYSTEM (S TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

S6133

—

16983 - 623 - 630 - 00

HARNESS /MAIN,”S

*

1575 - 623 - 009 - 00

FUSE,“32V03A

¥

1676 -623-010-00

FUSE,/32V10A

*

1683 - 623 - 503 - 00

CAP,FUSE BOX

3650 — 262 - 202 - 00

DIODE,”3.0A

15693 - 623 - 504 - 00

SHORT COUPLER/REAR.P

1593 - 623 - 203 - 00

FUSE,/32V20A

15683 -623-610-00

HARNESS,/GENERATOR

WO 00| ~N | Ok W N

3650 - 261 - 261 - 00

LINK,FUSIBLE

—_
o

V301 - 260 - 006 — 00

NUT/M &

—_—

V411 - 260 - 006 - 00

WASHER / M6

12

V401 - 160 - 006 — 00

WASHER,SP/M 6

1583 - 623 - 002 — 00

GROMMET /150

1693 - 623 - 001 - 00

GROMMET

11593~ 623~ 003 - 00

BAND

15683 - 623 -510 - 40

HARNESS /LIFT MOTOR

3650 - 281 — 250 - 00

PROTECTOR,TERMAL

15683 - 623 - 530 - 00

RELAY,5P ASSY

V120 - 366 - 001 - 60

SCREW

3737-172-010-00

BAND,HARNESS

3746 - 185-014-00

BAND,HOSE

1681 - 621 - 290 - 00

RELAY /4P

V211 -360-801-60

BOLT,SEMS  (SP)

V363 - 260 - 008 - 00

NUT,LOCK /M8

1560 — 664 - 250 - 00

SWITCH,/PUSH SET

17 18 18

REMARKS

o—-—
roo
IO

N




FIG. 41

o A

=

o

£ 15;10

&

< }220
. 21

15

1593-623D

HARNESS SYSTEM (S TYPE)

KEY PART CODE DESCRIPTION oTY TYPE OF MODEL) 116 | & REMARKS
56133 c|L|P
26 | 1560 — 664 — 252 — 00 | NUT 2l *
27 | 15660 -~ 664 — 253 — 00 | BOOT v/
28 | 1593 — 623 — 520 — 00 | SWITCH,MERIT v/
29 | V111 =163 -002 - 00 | SCREW M3X20 4 F
30 | V401 ~ 160 — 003 — 00 | WASHERSP,/M 3 4 F
31 | V411 - 260 — 003 — 00 | WASHER/M3 4t
32 | 3664 - 276 — 001 - 00 | PLATE/IRX13X35 2l
33 | 2145 - 542 — 230 — 00 | SWITCH,PUSH | !
| 3 | 2145 - 542 - 232 - 10 | BOOT 1|
35 | V401 — 160 — 008 = 00 | WASHERSP/M 8 1
3 | V335 - 260 - 008 - 00 | NUT 1




130

1593-901D

MARK AND TOOL

KEY PART CODE DESCRIPTION ary e OF MODEL | 2} &1 8 REMARKS
$6133 clL P
111593 -901 -~ 016 — 00 | ORNAMENT/LH 11
2 | 1593 -901 - 017 — 00 | ORNAMENT/RH | *
3 | 1593 =901 - 018 — 00 | ORNAMENT/133 2l *
4 | 1593 ~901 - 019 - 00 | ORNAMENT/F | o*
5 | 1593 — 901 — 006 — 20 | LABEL,/CHANGE |
6 | 1593~ 901 — 008 — 00 | LABEL,CHANGE KNOB 1| .
7 | 2500 - 901 - 027 — 00 | LABEL/CE | .
8 | 1636 — 901 — 009 — 00 | LABEL/NOISE/LPA,/90 | *
9 | 1636 - 901 — 015 — 00 | LABEL/WARNING,SLOPE |
10 | 1593 — 901 — 022 — 00 | LABEL/CAUTION,/MOTOR 1|t
11 {1693 -901 —~ 015 — 00 | LABEL/MAINTENANCE 11
12 | 8595 ~ 901 ~ 006 — 00 | LABEL/WARNING/BELT v
13 | 8595 — 901 — 007 ~ 00 | LABEL/WARNING,/HOT 2l ¥
14 1636 — 901 — 022 - 00 LABEL/CAUTION,/BATTER 1 *

—
o

4319-911-001 - 00

SPANNER,/L — TYPE




FIG. 43

LABEL (E20 TYPE)

131

1 3
A
l
4 5 6
ﬂ& H
7 8
; GERAR
A wx
¥ &
S oeed
[7 %
!
9 10
1593-904B
TYPE OF MODEL| | [ C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
56133 cliL|p
1| 1593 - 904 — 001 — 00 | LABEL,CAUTION,/D 1
2 | 1593 ~904 - 011 — 00 | LABEL/OPERATION,/D 11 *
311593 -904-012 - 00 | LABEL/PARKING,D 1.
4 | 1593 - 904 ~ 006 — 00 | LABEL,CAUTION/D 1
5 | 1600 — 902 ~ 023 — 00 | LABELFUEL/D | *
6 | 1593 — 904 — 008 — 00 | LABEL,SHAFT CAUTION 1l
7 | 1640 ~ 903 — 033 — 00 | LABEL/W./RADIATOR | *
8 | 1640 — 903 ~ 036 — 00 | LABEL/D,/BATTERY 1l
9 | 1640 — 903 — 026 — 00 | LABEL/W,/FAN 1
10 | 1640 — 903 — 035 — 00 | LABEL/D/STARTER 0|




132

FIG. 44

LABEL (E50 TYPE)

3
A
6
[[& J
AAVIS
T‘-’ .
9
1593-905B
TYPE OF MODEL| I [ c |G _
KEY PART CODE DESCRIPTION arTy T|o|R REMARKS
$6133 clLl|P
1 | 1593 — 905 — 001 — 00 | LABEL,CAUTION/F 1
2 | 1593 - 905 - 011 — 00 | LABEL/OPERATION,F 1.
3| 1593 — 905~ 012 — 00 | LABEL/PARKING,/F 1.
4 | 1593 — 905 — 006 — 00 | LABEL | *
5| 1427 - 934 - 013 — 00 | MARK,FUEL/FR 11
6 | 1593 — 905 — 008 — 10 | LABEL/SHIFT CAUTION 11 *
7 | 1640 -~ 903 - 013 - 00 | LABEL/W,/RADIATOR o
8 | 1640 - 903 -~ 016 — 00 | LABEL/D/BATTERY 1
g | 1640 — 903 — 006 — 00 | LABEL/W,/FAN y o
10 | 1640 - 903 — 015 ~ 00 | LABEL/D,/STARTER |l




1593-9068

FIG. 45

LABEL (E40 TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG133

O——

ron

pvlesln

REMARKS

—

1593 - 906 — 001 — 00

LABEL,CAUTIONE

*

15683 -806 - 011 -00

LABEL,/OPERATION,”E

¥

15683 -9806 -012 - 00

LABEL /PARKING /E

*

15693 - 806 — 006 — 00

LABEL,FUSE/E

1427 - 841 -016 - 00

MARK,FUEL

1593 - 906 — 008 — 00

LABEL,SHAFT CAUTION

1640 -804 - 013 - 00

LABEL /W /RADIATOR

1640 -804 -016 - 00

LABELD/BATTERY

O 00! i OT W N

1640 — 904 — 006 - 00

LABEL,/W./FAN

—_
D

1640 -804 -019 - 00

LABEL/D/STARTER




134

1614-922

FIG. 46

BUMPER WEIGHT SET (OPTION)

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL
S6133

O-—

roo

IO

REMARKS

1614 -922 -200-10

WEIGHT /15 SET

T

W201 - 261 - 206 - 00

BOLT,/M12X60

T

V305—-260-012-00

NUT/M12

T




135

WIRING DIAGRAM,”SG133

ped pue enjg | 47

eniqAAS8 | 98 o3 lym pus enig | M

umodg | 4g enig 1

Auld d mojlek pue pey | AY

egueJo pue UesJdn | 0H e31ym pue pey | MY
eniq pue ueednH | IH pey Y
ped pus uUeeJy | YD °1 1 yM M
831 ym pue UeeJdD | MD molleks pus ¥oeig | A8
yoe|q pue uUesdn | gH en|q pue jaejg| 18
ueeJn 9 ped pue ¥oe|g| Ydg

ueeJsg PpuUB MO||OA [ DA e} iym pue xoeig | ME
LLRANEPN A y3e1g g

sjded |euol3IdO CCIIIIITIIITD

Uoj31S0d 3Semo| Jemow eyYl:3340: PST

uot3|sod 3Seygly Jemow oYyi:yy0: ng7

dn suJdnj Jeae| oYi: UQ:IYMS

ejnsseodd {10 Mol oY} 31VY: UuD: OMS

pejeey Jeao 8y} 3IVY: UO? 3IMS

sseJyg Y3|m Jo0328[]02 Y3 |ild: UO: OIMS

Umop PMS ©Y3 ysnd: UO: PMS
sudn} Jeae| ©oU]:pST Y3} 3oeUUOD:

dn suJn} Jeae| ©Yyl:nST eYy3 313e8UU0D:]IMS

jeped eyeJdq oy3 sseddeQg: UQ: 9MS

Old Jeed ey3 egegues|g: UD:dJIMS

OlLd 3Uo0Js eyy egegues|Q: UQ:dIMS

jeesS oYy3 UO 3}1S: UQ:eSMS

U0[326UUO03 Y33 MG

(My-€) duwe| eJdnssedd |10 710
(MP°E)dus| eJunjeJedwe]:dNIL
(M- €)dwe| ez3deyd: HHO
ploue}os J30-3nyYs jend: SS4
Jojelngey: HIY

ABjed 1UeJJInd JeAQ: HYIO

Y23 1IMS SIYSI| PReH:|YMS
yo3ims ednssedd [10: OMS
yo311MS eJnjeteduel: 3IMS
Yyaiims Jo3dejiod: IMS
Yya2311ms UmoQ: PMS

YOo11MS 34171 1LIMS

Y33 Ims exeJdg:- qMS

Y231 1MS QOld JBeY:dJIMS
Yyo231ms Old 3U0Jd:dIMS
yo31msS 388G8:0SMS

Y23 1MS J83JB3S:3ISMS

Yol Ims 3juwl| umoQg: PST
Yayims 3Jwii dn: nS7
KeleJd umoQ: pPY

KeleJ dn: ny

kejpoed j4o-3nys |end: siy
Aeled Je3dBlS: 3SYy
Jezzng: z8

dund: d

Jejew JnoH: H

(VG°@) Jojedeled: 9
(3411 JemoW) Jo3oN: (4]

(MX8°0) Je3lJdeig: IS

sanid
MO0

mae

imm.o .
e rhae (OV) NOILdO.

AY3alLva

0cH9¢g
e _&

d
[YEEND
Vol a) — g
/3 NOTLd0 S—prders e 3

1SMS

9—0——0—0———@ 3

e,




136

WIRING DIAGRAM,“SG133,S

Umop

suing Jeaoe|
dn suJn} Jeae|

PMS ©Y3 ysnd: uQ: PMS
eyl:pS] eyy 312eUUOD:
ey]:nS7 ey3 3128UU0D:]IMS

SjJded JeU0)3d0 CIIIIIIIIIIIZ] Y21 1MS S3ys|| PEeH: IYMS
Uojl31Sod }SO6mo| Jemow eyl:yi0: PST ;Mthwmo“””mwunabwo“ oMS
Uo:31]S0d 1S6YF|Yy Jemow eyl:rs0: NS 3 L IMS
. . Y231 IMs Jo3de| 0] IMS
dn SuJn} Jeae| eyj: UQ:|IYMS . NS Umon:
esnsseJdd |10 MO} 843 3Y: UD: OMS :u»_ : a: PMs
pejBey JBAO 64} 3VY: UOD: 3IMS u ﬁ_n epm_JH__zw
SSBJ9 Y3|IM JO3de[ 0D BY} jild: UQ: OMS Yao311a yedg: 9MS

Yo3I1ms Dld JeeY:dJIMS
Y3a314S 0OLd 3vo0Jdd:diMS
YolIMS 3B6GS:0SMKS
Yo3I1MS J03JBIS:3ISMS

Yyoaiims 3wl umoQ@: pST
Yo231ms 3w dn: ng7
AeleJ umo(Q: Py

keled dn: ny

Aeled 330-3nYys jend: SiH
AeleJ Je3umvig: 31SY
lezzng: 78

dund: d

Jejew Jnojl: H

(VOE) JojeJeuen: 0
(3411 JemOW) JOJON: W

(MX0" 1) do3JB3S: 18

ANIT 3781SNd

jeped eX®BJdqg eyl sseudeQ@: UQD: 9IMS
0ld JeeJ ey3 egegues|(g: UOD:dJMS
enig i M1 Old 3UoJ} ey3 egegues|(Q: UQ:diIMS
9N | 9438 98 631iym pue en|g 1 jees ey3} UO 3{S: UQ:eSMS
umoug | 48 moilofk pus peyY | AY UO1328UUOD Y2331|MS
yid | d ©314m pue pey | MY _ epo1q: %
efusJdo pue ueelty) 09 A38la pue pey | gd (MP°€) due| eJnssedd 110 710
ped pus U8SJY | HY Ped ) d MP €) dus| eunjededwel:dNIL
8314yMm pue uvesdd | MY LR M (MP E)ydwe| egsdeyd: HHI
%2819 puv ueesn | gn mollef pus dovig | A8 Ploue oS J40-3nyS leng: SS4
useun n éenlq pue yaoeig | 1§ Joje|nsey: HIY
UeeJlsg pue Mo|loA] DA ped pu® Y2eig | yg. AB104 3UeJ4N3 JoAD: YOO

mojjeA A e31iym pue y3e|g | M8

pe 13818 g

s | LM G0

saNnd
MoT9

%e_vzw
|

aug
Ad3llve

10289¢

e E%mé ,
?mm (OV) NOI1dO

Yo ANI7 80¢ ae| @o0e
mgmﬁw:mﬁu

H
HG8' 0

)
0lLldo= Yo 8

EEECE) 8E

1SMS

5
bg
P




137

REAL WIRING DIAGRAM,”SG133

MS SdAVT
MS Y3 L1HVLS HOLINOW HOLVINH3Y YOLVHINID
SLHYIT EXMV°E
NMOa = TN 51710 DHO L1-0E-0VY-06 114V1S
—_0 l N\ .
MS ._.n:w__: 5 jN \%\om . o/_ @@@ o 9 0E-JV NO
.ﬂ o TR | 00 U 2/ ° 440
| IS | ol 2 N H\ o< 5 2[, R R 61 MOTD
HOO , g : . @ NOILJO3INNOD MS HYILHYVLS
MS HSNd & olo 5670 TYGT0
N g m O
NMOQ L1317 ok 5 o S LM
he . 02 = = | o MS 110
NMOQ L1417 a°0 o e ¥95T0 MS dN3L S9YNTd M09
fov) . .
&3 WEE
- - ZxXMie
0 UG 0
ZM_ME — e o o N m.mmm.o SdAVT avaH
- : ‘ ‘
& o ko o o = . a10N3T0S
o S -1 T p— 7 < aazan 440-LnAs 13nd
Ot 1o
HOLOW o 8570 8%c 1 850 IW m q570 H i
3] HAG" 0 - |
L4117 2 T55G R RGO i
o - mmhm: “
X ad 2}
\_,<m_~mm 095" 0 > i e TS -
UTe 2 ](v02) YoLOW
- ovs"0 o] (V0 1) SAVI3Y
REEE D L oo NV SANT
MS J85°0 gt | (Vo 1) dION3T0S
dn 1417 ST 4950 X0g
- (VE) dANnd 354
/ g€ o H3IIYVLS
: RRHEHE
dANd 13n4d @3 1870 2 MO[ 168K PUB UeBJH|AD
i _ g8 o1l un bis Uessnlia
88 AH3L1vE N =< 40819 pue ueeJH|gH
o = o3tin biv eniBlid
10289¢€ © ueeds puUB MO| | OA[DA
o 00D A ek Ble beblad
@ @® — N onta'bus'yo01d|08
ge NS MS "oliel bus 10eig|08
0 MS MS 0Lld/d L377he e ©3/yA pue ¥38IH
1V3IS  3gyvug CINENSIIETS enid| |
| Y0L037102 SIS
N _r LI ERRLRH B IR (|
%%l 3781804 0Ld/4] veouBl 8 33eid
3000 Y0100 HNIH]I




138

REAL WIRING DIAGRAM,SG133/S

MS SdAV HOLlVY
MS H3ILYVLS HOLINOW 3d0Ia IN3D
S1HYIT EXMY "€ ANTT
NMOQ | [dAIL T10 DHO LV-0E-DV- :
ns L e “....olo \.\_‘ m/; 371g1sn4d l NM:M« 0¢ me.w
dn .2 0€ 05 ]) "
= .0, o5 . 440
Tz nnmmw nMuM N 1 0E-=-===—- 61: MOTID
H00 b—isro¥ors— Nzl 7 | NOILO3INNOD MS HILYUVLS
MS Hsnd e " L, PF
04 141 > = o 9K
NM ns L o 2 2 K< AIET0 s 110
NMOG 14171 B NS NIl SONTd MO1D
LETS o -
- ZxMle
HGD _
a o o SJVT aV3HI
AV13Y N n e _ N
2 ok [ v Q10N370S
N o = S T 440-1nAS 13nd
= c S W [ A AU DUSNUNN, AU N S U S et
HO1ONW E w mg 8670 LA m a5 @4_
1417 g 2 S 9AS70 5560 |
G8° 0 wle |
o8 -8 e
><Jﬂmm SLa[~Rli] o = lWHHHI!HJlIlI
UTe G uTe (V02) HOLOW
T5° 0 0950 = 8] .llo\(ol.._zo: Ay N
|4 +
. LECLAD DS B PR ML
Ms oNF— © T85O 8 ] (vo1) a10N3T0S |
dn L4171 |n[-8 — H9E0 xog |
o - (ve) dANd gy 4|
- 55 e H3LYYLS
: i R
dANnd 73Nn4d o % peJ pue ueeJhlyn
2 ._..m_ g 811 4ym pPUB UeeJH|MD
N [ /_ . v_uu_“._u_; ueeJn|gn
AHILLYE ¢ T 1 orbin bis oni8A
3] ! “ ._owuw wNu nw_.w> HA
10289¢€ % ﬁ .c__ “u:f, Wcu mom Mm
Je[q pue ps
- 015t | i
0 Ms MS 1S Sd | i0Lld/d W37708 R | ®31YA pue ¥oelf
1V¥3S  3yvug  AvVIaY AviaWl | LR “ 401937709 SRTIANS| 9G] enTa[
) o) | utmoJdg|ug Mo jeAl A
HG8 0 1l '40.10377100] esueJol 0 peH| H
20245 v I
eisnd ___ PAe—eeds - 3000 HO0100 SNIHIM




NUMERICAL |INDEX 6003-096-100-00

PART CODE FIG. KEY PART CODE FiG. KEY PART CODE FIG. KEY
J061-210-015-00 17 23 | 6209-360-028-10 2 6 | 6211-360-004-10 7 1
J062-062-067-00 21 6 | 6209-409-001-00 9 19 | 6211-361-019-10 7 2
J062-076-082-00 21 5| 6209-409-003-00 11 18 | 6211-510-002-00 5 10
V211-560-802-00 3 3| 6209-490-002-00 2 4 | 6211-511-003-00 5 11
9 14 | 6209-500-003-00 9 17A| 6211-511-004-00 5 12

17 19 | 6209-580-002-10 20 37 | 6211-540-002-00 6 1

17 27 | 6209-587-001-00 13 4 | 6211-560-002-00 6 3

22 4| 6209-600-002-00 7 3| 6211-599-001-10 5 13

V211-560-802-50 4 3| 6209-605-004-00 1 4 6 2
9 40 | 6209-610-001-00 5 3 6 4

V341-120-008-00 9 20 | 6209-610-002-10 9 4 | 6211-715-002-00 1 5
V411-260-006-00 20 41 | 6209-623-001-00 7 4 | 6211-721-001-00 1 6
V600-110-600-40 20 12 | 6209-625-001-00 5 14 | 6211-721-002-00 1 7
V600-110-620-30 20 11 24 10 | 6211-751-001-10 2 2
V682-200-000-60 1 9 | 6209-625-002-00 9 5| 6211-760-003-10 5 29
V704-140-016-00 11 16 24 12 | 6211-777-007-20 10 1
V705-140-012-00 9 32 | 6209-630-002-10 23 6 | 6212-111-009-00 13 1
V710-140-004-00 9 24 24 21 | 6212-114-009-00 14 1
20 21 | 6209-740-001-00 9 27 | 6212-116-009-00 | 14 3

20 31 | 6209-749-001-10 15 | 6212-121-004-00 13 2

V720-101-900-80 20 36 | 6209-788-001-00 5 27 | 6212-124-004-00 14 2
V720-102-401-50 16 9 | 6209-940-004-00 11 15 | 6212-126-004-00 14 4
24 16 | 6211-110-017-20 1 1| 6212-211-001-10 13 3

V723-102-005-50 17 31| 6211-141-010-20 1 10 | 6212-230-003-00 13 5
24 20 24 3| 6212-235-001-00 13 6

1373-121-001-00 22 5| 6211-150-006-00 1 2 | 6212-261-006-00 13 8
3625-540-004-00 9 22 | 6211-170-006-10 2 1| 6212-264-006-00 6 5
6209-000-002-00 11 19 | 6211-173-004-00 2 3| 6212-266-006-00 6 6
6209-000-003-00 1 11 24 4 | 6212-310-010-00 15 1
6209-000-004-00 5 2 | 6211-210-020-10 5 1| 6212-310-010-10 15 1A
6209-000-004-10 5 24| 6211-258-001-00 5 8 | 6212-330-013-30 15 5
6209-000-013-00 15 7 24 8 | 6212-333-001-00 15 6
6209-009-001-00 16 6 | 6211-258-002-00 5 9 | 6212-371-014-20 15 8
6209-030-005-00 9 6 24 9 | 6212-379-001-00 15 9
6209-030-006-00 9 7| 6211-291-001-10 5 23| 6212-511-004-00 12 1
17 28 | 6211-292-001-20 5 24 | 6212-521-002-00 15 3

6209-030-041-00 18 4 24 11 | 6212-522-003-00 12 2
6209-030-043-00 20 16 | 6211-310-006-20 9 1| 6212-523-003-00 12 6
6209-044-001-00 20 34 | 6211-311-005-10 9 36 | 6212-524-002-00 20 9
6209-046-001-00 9 16 | 6211-312-001-20 9 28 | 6212-531-005-10 5 6
6209-050-001-00 9 33 24 14 | 6212-535-001-00 12 4
6209-050-002-00 9 34 | 6211-312-002-20 9 37 | 6212-535-002-00 20 13
6209-056-001-00 20 7 24 15 | 6212-551-001-00 11 1
6209-300-002-00 17 18 | 6211-340-001-30 8 1| 6212-552-001-00 11 2
6209-360-010-00 21 2 | 6211-342-001-30 8 2 | 6212-561-001-00 11 3

139



140

6003-096-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6212-563-001-00 11 4 | 6213-671-012-00 18 5 | 6215-541-003-10 20 33
6212-565-001-00 11 5| 6213-674-004-10 22 3 | 6215-542-001-10 9 23
6212-569-002-00 1 8 | 6213-711-003-20 17 30 | 6215-542-002-00 20 20

24 2 | 6213-716-001-40 17 24 | 6215-543-003-20 20 19
6212-571-001-10 11 6 | 6213-721-001-00 5 22 | 6215-546-001-00 9 18
6212-575-001-00 11 7| 6213-721-003-00 17 25 | 6215-549-001-10 5 26
6212-600-003-00 11 8 | 6213-729-001-00 17 22 | 6215-549-003-00 20 22
6212-611-004-10 11 9 | 6213-743-002-10 17 26 | 6215-549-004-10 20 24
6212-616-002-00 11 17 24 19 | 6215-549-006-00 20 26
6212-620-002-10 11 10 | 6214-111-014-00 3 1 6215-549-007-00 20 39
6212-621-003-10 11 11 | 6214-115-002-20 3 2 | 6215-549-007-10 20 394
6212-626-002-10 11 12 24 6 | 6215-549-008-00 20 43
6212-628-004-00 11 13 | 6214-141-015-00 4 1| 6215-549-009-00 20 27
6212-628-005-00 11 14 | 6214-145-006-10 4 2 | 6215-549-010-00 20 28
6213-100-003-20 16 1 24 7| 6215-549-021-00 20 38
6213-111-001-20 16 2 | 6215-300-005-00 19 1| 6215-549-023-00 20 29
6213-120-003-00 16 3 | 6215-311-005-00 25 1| 6215-549-024-00 20 30
6213-125-001-00 16 4 | 6215-315-002-00 19 2 | 6215-600-057-00 20 1
6213-140-004-10 16 8 | 6215-330-007-00 25 2 | 6215-611-003-00 26 1
6213-1495-001-00 16 10 | 6215-332-002-00 25 16 | 6215-612-003-00 26 34
6213-160-002-00 9 29 | 6215-339-002-00 25 15 | 6215-619-012-00 26 35
6213-161-001-00 9 30 | 6215-342-002-00 25 3 | 6215-619-013-00 26 37
6213-164-001-00 9 31 | 6215-343-002-00 25 4 | 6215-619-014-00 26 38
6213-240-002-00 16 15 | 6215-345-044-00 25 5 | 6215-619-015-00 26 39
6213-311-003-10 16 12 | 6215-345-045-00 25 6 | 6215-619-016-00 26 40
6213-319-001-00 9 2 | 6215-345-046-00 25 7| 6215-621-004-10 20 8
6213-610-005-30 17 1] 6215-345-047-00 25 8 | 6215-622-002-00 26 12
6213-611-003-20 17 2 | 6215-345-048-00 25 9 | 6215-629-017-00 26 13
6213-612-004-00 17 9 | 6215-345-049-00 25 10 | 6215-629-019-00 26 14
6213-613-002-10 17 8 | 6215-345-050-00 25 11 | 6215-629-020-00 26 18
6213-614-003-10 17 12 | 6215-345-051-00 25 12 | 6215-629-021-00 26 19

24 17 | 6215-345-052-00 25 13 | 6215-629-022-00 26 20
6213-614-006-10 17 17 } 6215-345-053-00 25 14 | 6215-629-023-00 26 21

24 18 | 6215-355-003-00 25 18 | 6215-629-024-00 26 22
6213-619-002-00 17 11 | 6215-359-003-00 25 17 | 6215-629-025-00 26 23
6213-619-003-00 17 10 | 6215-359-004-00 25 19 | 6215-629-026-00 26 24
6213-619-005-00 17 16 | 6215-410-035-10 19 3 | 6215-629-027-00 26 25
6213-621-003-00 17 6 | 6215-410-036-10 19 6215-629-028-00 26 26
6213-622-002-10 17 51 6215-412-001-20 21 1| 6215-629-029-00 26 21
6213-631-002-00 17 3 | 6215-520-001-00 20 15 | 6215-629-030-00 26 28
6213-631-005-00 17 4 | 6215-526-001-10 20 17 | 6215-629-031-00 26 29
6213-641-004-00 18 2 | 6215-531-005-00 20 32 | 6215-629-032-00 26 30
6213-642-002-00 17 7| 6215-536-001-00 20 25 | 6215-629-033-00 26 31
6213-660-006-00 18 1] 6215-541-001-00 20 18 | 6215-629-034-00 26 32
6213-669-002-00 18 3 | 6215-541-002-10 20 23 | 6215-631-004-00 26 2

. J
N



6003-096-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6215-634-002-00 26 15 | 6281-229-026-00 28 16 | 6902-050-816-00 9 38
6215-635-002-00 26 8 | 6281-229-027-00 28 11 | 6904-110-818-00 5 19
6215-635-003-00 26 36 | 6281-229-028-00 28 12 | 6904-110-840-00 5 18
6215-637-003-00 26 33 | 6281-229-031-00 28 4 | 6908-000-716-00 12 3
6215-639-006-00 26 16 | 6281-270-001-00 22 2 20 10
6215-639-007-00 26 17 | 6281-410-002-20 23 3 | 6908-000-750-00 15
6215-641-002-00 26 3 | 6281-910-001-00 23 5 | 6908-160-408-00 16 5
6215-643-003-00 26 4 | 6281-920-001-00 23 8 | 6908-160-510-00 5 17
6215-644-003-00 26 6 | 6281-971-001-10 23 1| 6908-160-816-00 5 16
6215-649-003-00 26 5 | 6287-810-005-10 24 1 6908-161-018-00 15 2
6215-649-004-00 26 7 | 6509-000-084-00 9 8 | 6909-110-406-00 5 28
6215-649-005-00 26 9 | 6509-030-037-00 9 9 9 35
6215-649-006-00 26 10 | 6509-360-912-10 21 3 20 40
6215-649-007-00 26 11 | 6509-605-019-10 5 5 | 6909-110-408-00 21 23
6219-732-003-00 23 4 9 3 | 6909-110-410-00 22 7
6219-752-011-00 20 2 | 6513-7T70-022-10 17 29 | 6909-110-508-00 9 12
6219-752-012-00 20 3 | 6515-419-014-00 21 4 9 41
6219-752-013-00 20 4 | 6581-117-007-00 21 10 11 20
6219-752-014-00 20 5| 6581-123-011-00 21 12 17 14
6219-752-015-00 20 6 | 6581-129-092-00 27 15 17 20
6281-100-003-00 22 8 | 6581-129-096-00 27 16 | 6909-111-406-00 20 35
6281-111-002-00 27 1| 6581-129-099-00 27 13 | 6909-111-508-00 217 20
6281-115-004-00 21 11 ] 6581-129-100-00 | 27 14 | 6909-150-506-00 20 42
6281-116-002-00 21 2 | 6582-450-014-00 23 2 | 6909-150-508-00 9 13
6281-118-001-00 21 9 | 6894-207-904-00 22 6 17 15
6281-121-003-00 21 3 | 6894-240-902-00 13 7 17 21
6281-124-001-00 27 6 | 6894-453-344-00 5 20 - 21 22
6281-129-006-00 21 17 | 6901-066-645-00 15 10 | 6909-164-508-00 11 21
6281-129-007-00 21 7| 6901-910-612-00 5 25 | 6909-164-708-00 42
6281-129-008-00 27 18 7 5 | 6909-202-308-00 9 25
6281-129-009-00 27 19 12 5 | 6909-572-008-00 2 5
6281-129-010-00 27 4 20 14 24 5
6281-129-011-00 217 5 23 7 1 6909-830-212-00 1 12
6281-129-019-00 21 21 | 6901-910-625-00 16 7 | 6909-902-299-00 5 21
6281-151-004-00 21 6901-910-816-00 8 4 1 6909-906-105-10 16 13
6281-200-007-00 22 1 16 11 | 6909-920-843-00 9 17
6281-211-004-00 28 2 | 6901-910-830-00 17 32 9 21
6281-213-008-00 28 1] 6901-910-835-00 9 11 9 26
6281-214-006-00 28 13 | 6901-910-840-00 9 10 16 14
6281-222-007-00 28 3 9 39 24 13
6281-229-021-00 28 5| 6901-910-845-00 9 15 | 6911-129-006-00 1 3
6281-229-022-00 28 6 17 13 | 6911-129-083-00 5 7
6281-229-023-00 28 7| 6901-911-020-00 8 3 | 6911-219-195-00 5
6281-229-024-00 28 8 10 2
6281-229-025-00 28 9 | 6901-911-025-00 22 9

141



142

NUMERICAL INDEX 6003-096-110-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
-J061-210-015-00 17 23 | 6209-360-010-00 21 2 | 6211-342-001-30 8 2
J062-062-067-00 21 6 | 6209-360-028-10 2 6 | 6211-360-004-10 7 1
J062-076-082-00 21 5 | 6209-409-001-00 9 19 | 6211-361-019-10 T 2
V211-560-802-00 3 3 | 6209-409-003-00 11 18 | 6211-510-002-00 5 10
9 14 | 6209-490-002-00 2 4 | 6211-511-003-00 5 11
17 19 | 6209-500-003-00 9 17A] 6211-511-004-00 5 12
17 27 | 6209-580-002-10 20 37 | 6211-540-002-00 6 1
22 3 | 6209-587-001-00 13 4| 6211-560-002-00 6 3
V211-560-802-50 4 3 | 6209-600-002-00 7 3 | 6211-599-001-10 5 13
9 40 | 6209-605-004-00 1 4 6 2
V341-120-008-00 9 20 | 6209-610-001-00 5 3 6 4
V411-260-006-00 20 41 6209-610-002-10 9 4 | 6211-715-002-00 1 5
V600-110-600-40 20 12 | 6209-623-001-00 7 4 | 6211-721-001-00 1 6
V600-110-620-30 20 11| 6209-625-001-00 5 14 | 6211-721-002-00 1 7
V682-200-000-60 1 9 ' 24 10 | 6211-751-001-10 2 2
V704-140-016-00 11 16 | 6209-625-002-00 9 5| 6211-760-012-20 5 29
V705-140-012-00 9 32 24 12 | 6211-777-007-20 10 1
V710-140-004-00 9 24 | 6209-630-002-10 23 6 | 6212-111-009-00 13 1
20 21 24 21 | 6212-114-009-00 14 1
20 31 | 6209-740-001-00 9 27 | 6212-116-009-00 - 14 3
V720-101-900-80 20 36 | 6209-749-001-10 5 15 | 6212-121-004-00 13 2
V720-102-401-50 16 9 [ 6209-788-001-00 5 27 | 6212-124-004-00 14 2
24 16 | 6209-940-004-00 11 15 | 6212-126-004-00 14 4
V723-102-005-50 17 31 | 6211-110-017-20 1 1| 6212-211-001-10 13 3
24 20 | 6211-141-010-20 1 10 | 6212-230-003-00 13 5
1373-121-001-00 22 4 24 3 | 6212-235-001-00 13 6
3625-540-004-00 9 22 | 6211-150-006-00 1 2| 6212-261-006-00 13 8
6209-000-002-00 11 19 | 6211-170-006-10 2 1| 6212-264-006-00 6 5
6209-000-003-00 1 11| 6211-173-004-00 2 3 | 6212-266-006-00 6 6
6209-000-004-00 5 2 24 4+ 6212-310-010-00 15 1
6209-000-004-10 5 2A1 6211-210-020-10 5 1| 6212-310-010-10 15 1A
6209-000-013-00 15 T 6211-258-001-00 5 8 | 6212-330-013-30 15 57
6209-009-001-00 16 6 24 8 | 6212-333-001-00 15 6
6209-030-005-00 9 6 | 6211-258-002-00 5 9 | 6212-371-014-20 15 8
6209-030-006-00 9 7 24 9 | 6212-379-001-00 15 9
17 28 | 6211-291-001-10 5 23 | 6212-511-004-00 12 1
6209-030-041-00 18 4| 6211-292-001-20 5 24 | 6212-521-002-00 15 3
6209-030-043-00 20 16 24 11 | 6212-522-003-00 12 2
6209-031-083-00 22 5| 6211-310-006-20 9 1] 6212-523-003-00 12 6
6209-044-001-00 20 34 | 6211-311-005-10 9 36 | 6212-524-002-00 20 9
6209-046-001-00 9 16 | 6211-312-001-20 9 28 | 6212-531-005-10 5 6
6209-050-001-00 9 33 24 14 | 6212-535-001-00 12 4
6209-050-002-00 9 34 | 6211-312-002-20 9 37 | 6212-535-002-00 20 13
6209-056~001-00 20 7 24 15 | 6212-551-001-00 11 1
6209-300-002-00 17 18 | 6211-340-002-20 8 11 6212-552-001-00 11




6003-096-110-00
PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6212-561-001-00 11 3 | 6213-669-002-00 18 3 | 6215-541-002-10 20 23
6212-563-001-00 11 4 | 6213-671-003-00 18 5 | 6215-541-003-10 20 33
6212-565-001-00 11 5| 6213-674-006-10 22 2 | 6215-542-001-10 9 23
6212-569-002-00 1 8 | 6213-711-003-20 17 30 | 6215-542-002-00 20 20
24 2 | 6213-716-001-40 17 24 | 6215-543-003-20 20 19
6212-571-001-10 11 6 | 6213-721-001-00 5 22 | 6215-546-001-00 18
6212-575-001-00 11 7| 6213-721-003-00 17 25 | 6215-549-001-10 5 26
6212-600-003-00 11 8 | 6213-729-001-00 17 22 | 6215-549-003-00 20 22
6212-611-004-10 11 9 | 6213-743-002-10 17 26 | 6215-549-004-10 20 24
6212-616-002-00 11 17 24 19 | 6215-549-006-00 20 26
6212-620-002-10 11 10 | '6214-111-014-00 3 1| 6215-549-007-00 20 39
6212-621-003-10 11 11| 6214-115-002-20 3 2 | 6215-549-007-10 20 39A
6212-626-002-10 11 12 24 6 | 6215-549-008-00 20 43
6212-628-004-00 11 13 | 6214-141-015-00 4 1| 6215-549-009-00 20 27
6212-628-005-00 11 14 | 6214-145-006-10 4 2 | 6215-549-010-00 20 28
6213-100-003-20 16 1 24 7| 6215-549-021-00 20 38
6213-111-001-20 16 2 | 6215-300-005-00 19 1 6215-549-023-00 20 29
6213-120-003-00 16 3 | 6215-311-005-00 25 1| 6215-549-024-00 20 30
6213-125-001-00 16 4 | 6215-315-002-00 19 2 | 6215-600-057-00 20 1
6213-140-004-10 16 8 | 6215-330-007-00 25 2 | 6215-611-003-00 26 1
6213-149-001-00 16 10 | 6215-332-002-00 25 16 | 6215-612-003-00 26 34
6213-160-002-00 9 29 | 6215-339-002-00 25 15 | 6215-619-012-00 26 35
6213-161-001-00 9 30 | 6215-342-002-00 25 3 | 6215-619-013-00 26 37
6213-164-001-00 9 31 | 6215-343-002-00 25 4 | 6215-619-014-00 26 38
6213-240-002-00 16 15 | 6215-345-044-00 25 5 | 6215-619-015-00 26 39
6213-311-003-10 16 12 | 6215-345-045-00 25 6 | 6215-619-016-00 26 40
6213-319-001-00 9 2 | 6215-345-046-00 25 T | 6215-621-004-10 20 8
6213-610-005-30 17 1| 6215-345-047-00 25 8 | 6215-622-002-00 26 12
6213-611-003-20 17 2 | 6215-345-048-00 25 9 | 6215-629-017-00 26 13
6213-612-004-00 17 9 | 6215-345-049-00 25 10 | 6215-629-019-00 26 14
6213-613-002-10 17 8 | 6215-345-050-00 25 11 6215-629-020-00 26 18
6213-614-003-10 17 12 | 6215-345-051-00 25 12 | 6215-629-021-00 26 19
24 17 { 6215-345-052-00 25 13 | 6215-629-022-00 26 20
6213-614-006-10 17 17 | 6215-345-053-00 25 14 | 6215-629-023-00 26 21
24 18 | 6215-355-003-00 25 18 | 6215-629-024-00 26 22
6213-619-002-00 17 11 | 6215-359-003-00 25 17 | 6215-629-025-00 26 23
6213-619-003-00 17 10 | 6215-359-004-00 25 19 | 6215-629-026-00 26 24
6213-619-005-00 17 16 | 6215-410-035-10 19 3 | 6215-629-027-00 26 25
6213-621-003-00 17 6 | 6215-410-036-10 19 41 6215-629-028-00 26 26
6213-622-002-10 17 5 | 6215-412-001-20 21 1| 6215-629-029-00 26 27
6213-631-002-00 17 3| 6215-520-001-00 20 15 | 6215-629-030-00 26 28
6213-631-005-00 17 4 | 6215-526-001-10 20 17 | 6215-629-031-00 26 29
6213-641-004-00 18 2 | 6215-531-005-00 20 32 | 6215-629-032-00 26 30
6213-642-002-00 17 7 6215-536-001-00 20 25 | 6215-629-033-00 26 31
6213-660-006-00 18 1| 6215-541-001-00 20 18 | 6215-629-034-00 26 32

143



144

6003-096-110-00

PART CODE FI1G. KEY PART CODE - FIG. KEY PART CODE FI1G. KEY
6215-631-004-00 26 2 | 6281-229-002-00 28 2 | 6901-910-625-00 16 1
6215-634-002-00 26 15 | 6281-229-003-00 28 3 | 6901-910-816-00 8 4
6215-635-002-00 26 8 | 6281-229-004-00 28 6 16 11
6215-635-003-00 26 36 | 6281-229-005-00 28 51 6901-910-830-00 17 32
6215-637-003-00 26 33 | 6281-229-006-00 28 8 | 6901-910-835-00 9 11
6215-639-006-00 26 16 | 6281-229-007-00 28 9 | 6901-910-840-00 9 10
6215-639-007-00 26 17 | 6281-229-008-00 28 11 9 39
6215-641-002-00 26 3| 6281-229-009-00 28 10 | 6901-910-845-00 9 15
6215-643-003-00 26 4 | 6281-229-010-00 28 14 17 13
6215-644-003-00 26 6 | 6281-229-011-00 28 15 | 6901-911-020-00 8 3
6215-649-003-00 26 5| 6281-229-012-00 28 19 10 2
6215-649-004-00 26 7| 6281-229-013-00 28 20 | 6901-911-025-00 22 8
6215-649-005-00 26 9 | 6281-229-014-00 28 21 | 6902-050-816-00 9 38
6215-649-006-00 26 10 | 6281-229-015-00 28 22 | 6904-110-818-00 5 19
6215-643-007-00 26 11 | 6281-229-016-00 28 23 | 6904-110-840-00 5 18
6219-732-003-00 23 4| 6281-229-017-00 28 24 | 6908-000-716-00 12 3
6219-752-011-00 20 2 | 6281-229-018-00 28 25 20 10
6219-752-012-00 20 3 | 6281-271-002-00 28 26 | 6908-000-750-00 15 4
6219-752-013-00 20 4| 6281-410-002-20 23 3 | 6908-160-408-00 16 9
6219-752-014-00 20 5| 6281-910-001-00 23 51 6908-160-510-00 5 17
6219-752-015-00 20 6 | 6281-920-001-00 23 8 | 6908-160-816-00 5 16
6281-100-003-00 22 7| 6281-971-001-10 23 1] 6908-161-018-00 15 2
6281-111-002-00 217 1| 6287-810-005-10 24 1] 6909-110-406-00 5 28
6281-115-004-00 27 11 | 6509-000-084-00 9 8 9 35
6281-116-002-00 27 2 | 6509-030-037-00 9 20 40
6281-118-001-00 27 9 | 6509-360-912-10 21 3 | 6909-110-408-00 27 23
6281-121-003-00 21 3| 6509-605-019-10 5 5 | 6909-110-410-00 22 6
6281-124-001-00 21 6 9 3 | 6909-110-508-00 9 12
6281-123-006-00 21 17 } 6513-770-022-10 17 29 9 41
6281-129-007-00 21 T | 6515-419-014-00 21 4 11 20
6281-129-008-00 27 18 | 6581-117-007-00 21 10 17 14
6281-129-009-00 21 19 | 6581-123-011-00 21 12 17 20
6281-129-010-00 27 4 | 6581-129-092-00 27 15 | 6909-111-406-00 20 - 35
6281-129-011-00 27 5 | 6581-129-096-00 27 16 | 6309-111-508-00 21 20
6281-129-019-00 217 21 | 6581-129-099-00 21 13 | 6909-150-506-00 20 42
6281-151-004-00 21 8 | 6581-129-100-00 21 14 | 6909-150-508-00 9 13
6281-200-016-00 22 1| 6582-450-014-00 23 2 17 15
6281-213-003-00 28 71 6894-240-902-00 13 7 17 21
6281-214-003-00 238 12 | 6894-453-344-00 5 20 27 22
6281-214-004-00 28 13 | 6901-066-645-00 15 10 | 6909-164-508-00 11 21
6281-215-001-00 28 17 | 6901-910-612-00 5 25 | 6909-164-708-00 9 42
6281-216-001-00 28 18 7 5 | 6909-202-308-00 9 25
6281-217-001-00 28 16 12 5 | 6909-572-008-00 2 5
6281-221-001-00 28 4 20 14 24
6281-222-004-00 28 1 23 7| 6909-830-212-00 1 12




6003-096-110-00

-~ PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6909-902-299-00 5 21
6909-906-105-10 16 13
6909-920-843-00 9 17

9 21

9 26

16 14

24 13
6911-129-006-00 1 3
6911-129-083-00 5 7
6911-219-195-00 5 4

145



146

NUMERICAL INDEX 1593-097-110-00
- PART CODE “FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
J061-209-011-00 4 11 | V210-260-602-00 38 14 | V211-660-802-00 3 5
J061-210-012-00 4 9 | V210-260-602-50 21 32 | V271-160-602-50 3 8
4 15 | V210-360-601-60 4 5| V301-260-005-00 35 9
4 18 20 16 | V301-260-006-00 1 10
.4 21 34 7 5 6
J061-210-015-00 2 20 | V210-360-602-00 26 11 36 6
J061-211-013-00 4 10 26 17 41 10
4 16 | V211-260-801-60 4 2 | V304-260-008-00 1 7
J061-232-040-00 2 12 5 11 12 10
J061-238-046-00 2 13 16 2 17 14
J061-247-055-00 3 14 30 10 32 9
J062-081-087-00 4 22 34 9 34 34
V111-163-002-00 21 47 | v211-260-802-00 10 10 | V304-260-010-00 2 25
40 23 23 15 6 7
41 29 23 17 11 20
V112-168-001-60 23 13 23 19 17 23
V120-366-001-60 34 16 | V211-260-802-50 1 15 30 25
34 19 30 5 32 5
40 13 31 4 | V304-460-010-00 18 5
41 19 | V211-260-803-00 30 3 | V304-460-016-00 20 10
V120-376-002-00 34 26 | V211-260-804-00 21 38 | V305-260-010-00 12 18
V200-260-501-60 30 14 | V211-260-805-00 21 28 12 20
V201-260-801-60 9 16 | V211-261-002-00 17 6 36 14
V201-260-803-00 9 10 24 9 | V305-260-012-00 46 3
V201-260-804-00 9 11 27 2 | V305-260-020-00 29 8
V201-260-805-00 32 8 32 3 | V328-261-110-00 7 5
V201-260-808-50 9 14 | V211-261-002-50 20 14 | v328-262-110-00 25 12
V201-261-001-20 21 21 22 3 25 23
V201-261-005-00 17 22 26 6 26 14
32 4 30 2 | V328-262-112-00 25 8
V201-261-006-00 30 24 | V211-360-801-60 12 7 25 29
V201-360-804-50 8 2 26 19 27 19
V201-361-002-50 23 10 35 11 | V334-260-010-00 25 18
V201-460-802-00 23 7 40 17 | V334-460-010-00 21 26
V201-461-003-00 9 24 41 23 | V335-260-008-00 40 30
V203-461-002-00 3| V211-360-802-00 2 8 41 36
5 20 2 19 | V335-260-012-00 25 27
V203-461-002-50 20 20 3 11 | V350-160-004-00 34 23
V210-260-601-20 20 18 5 7 | V350-160-006-00 34 14
27 4 27 17 | V360-260-006-00 4 6
34 31 | V211-361-002-00 5 19 39 13
V210-260-601-60 6 4 12 19 | V361-260-006-00 34 24
20 12 | V211-561-002-00 3 3 | V363-260-008-00 5 12
38 13 | V211-561-002-50 24 3 12 13
39 12 ‘ 29 17 16 7




1593-097-110-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V363-260-008-00 17 21 | V411-260-008-00 17 12 | V580-140-502-00 12 22
21 50 17 16 | V580-140-503-20 25 6
21 51 19 10 | V600-110-600-40 21 6
26 20 21 40 ' 21 13
35 T 23 9 21 12
40 18 33 5 | V600-110-600-50 10 2
41 24 35 3 | V600-110-600-70 21 10
V363-260-010-00 2 24 37 3 21 18
29 3 317 13 | V600-110-620-20 21 23
V401-160-003-00 21 48 | V411-260-010-00 2 26 | V600-110-620-30 21 3
40 24 5 22 | V600-110-620-60 11 8
41 30 6 8 | V600-110-620-70 15 9
V401-160-005-00 30 15 17 30 | V600-110-630-40 11 9
35 10 19 14 | V600-110-630-50 11 2
V401-160-006-00 1 11 26 15 | V600-140-600-40 27 13
36 7 29 15 | V600-150-600-50 20 5
41 12 | V411-260-012-00 17 26 | V600-150-620-20 30 7
V401-160-008-00 1 8 21 20 | V600-150-620-30 1 3
8 3 30 21 25 20
8 T | V411-260-014-00 29 4 30 18
9 15 29 9 | V600-150-620-50 28 5
12 5 | V411-260-018-00 25 5 | V607-150-620-20 30 19
23 8 | V411-260-020-00 17 2 | V653-425-331-50 10 3
34 35 | V500-162-501-50 6 11 | V653-430-403-00 9 3
40 29 37 5 9 19
41 35 | V500-162-502-00 25 14 | V654-420-241-00 11 25
V401-160-010-00 1 4 25 25 | V654-425-311-30 14 3
5 21 26 16 | V682-200-001-00 21 19
9 25 | Vb00-162-502-50 7 T | V704-140-015-00 19 3
11 22 | V500-163-001-50 17 17 19 6
15 17 31 | V704-140-016-00 15 8
18 6 19 11 | V704-140-017-00 16 4
20 21 21 41 | V704-140-020-00 21 14
21 217 33 6 | V704-140-025-00 10 4
23 11 | V500-163-002-00 17 21 14
25 13 30 22 20 6
V401-160-012-00 25 30 36 11 | V704-140-035-00 21 11
217 21 | V500-163-002-50 19 15 | V705-140-035-00 21 24
V401-160-016-00 20 9 25 9 30 8
V411-260-003-00 21 49 25 31 | V705-140-040-00 7
40 25 27 22 25 21
41 31 29 5 ] V705-140-042-00 9 4
V411-260-006-00 6 10 29 10 9 20
41 11 | V500-163-003-00 17 3 21 9
V411-260-008-00 12 14 | V580-140-502-00 8 8 21 14

147



148

1593-097-110-00

PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
V705-140-047-00 10 1427-621-002-10 5 2 | 1593-102-001-10 2 10
' 20 7 1427-621-012-00 26 71 1593-102-002-10 2 11
V720-101-900-80 9 17 35 6 | 1593-102-003-20 2 14
V720-101-901-00 21 22 38 15 1593-102-004-20 2 15
V720-102-401-10 12 2 | 1427-934-013-00 44 5 1593-102-005-30 2 6
V720-102-401-20 11 23 | 1427-941-016-00 45 5 | 1593-102-006-50 2 21
V721-103-105-00 9 7| 1432-403-007-10 24 2 | 1593-102-009-10 2 23
21 35 | 1444-122-002-00 17 13 1593-102-011-00 2 7

V740-130-420-80 9 6 | 1444-601-015-00 38 18 1593-102-012-00 2 22
9 22 | 1444-621-008-00 36 18 1593-102-500-10 2 1

V742-120-420-60 21 10 1444-621-311-00 38 8 1593-102-502-00 2 2
V744-112-250-70 21 30 |. 1444-621-312-00 38 9 1593-102-503-00 2 3
V744-120-350-70 9 23 1480-207-011-00 27 8 1593-102-504-00 2 4
V744-125-470-80 10 7| 1488-611-001-00 36 9 | 1593-102-505-00 2 5
V744-130-420-80 9 5| 1524-122-001-00 17 7 | 1593-103-054-00 3 2
9 21 1527-604-002-00 317 18 | 1593-103-500-10 3 1

V744-135-550-80 21 29 | 1544-104-204-00 3 9 1593-104-001-40 3 12
V760-150-000-00 24 6 | 1544-104-205-00 3 10 1593-104-004-00 3 13
V762-150-000-00 17 4 | 1560-104-010-40 2 16 | 1593-104-500-00 3 6
24 7| 1560-132-007-30 12 12 | 1593-104-502-00 3 7

V999-200-003-00 18 3 17 15 | 1593-105-001-30 4 8
28 3 | 1560-281-007-50 12 23 1593-105-002-30 4 17

¥201-261-009-00 12 16 | 1560-664-250-00 40 19 1593-105-005-00 4 7
W201-261-206-00 46 2 41 25 1593-105-211-20 4 12
1302-225-003-00 21 20 | 1560-664-252-00 40 20 1593-105-212-20 4 13
1323-220-012-00 16 9 41 26 1593-105-213-10 4 14
1337-401-006-00 17 19 | 1560-664-253-00 40 211 1593-112-002-50 5 5
1337-708-007-00 21 53 41 27 | 1593-112-003-20 ) 8
1365-121-005-00 21 25 1564-512-001-00 26 2 1593-112-051-30 5 4
30 26 1564-654-213-00 39 4 | 1593-112-200-10 5 1

1373-121-001-00 32 10 1568-302-001-00 14 2 | 1593-112-222-00 5 9
1376-121-001-00 7 6 1575-623-009-00 40 2 | 1593-112-510-30 5 3
11 21 41 2 | 1593-112-520-10 5 13

25 24 | 1575-623-010-00 40 3 1593-117-001-40 6 3

1376-606-005-00 36 16 41 3 1593-117-003-10 .6 6
1386-241-002-00 18 4 1 1581-621-290-00 40 16 1593-117-200-20 6 1
28 4 41 22 | 1593-117-510-20 6 2

1415-120-006-00 17 20 1588-105-210-00 4 4| 1593-120-001-30 1 2
1416-600-057-00 35 8 | 1588-117-001-00 33 4 | 1593-120-500-20 1 1
1424-101-203-00 2 17 1593-101-003-20 1 6 1593-122-005-00 8 6
1424-101-204-00 2 18 | 1593-101-009-10 1 12 | 1593-122-006-00 8 5
1425-621-004-00 2 9| 1593-101-011-10 1 13 1593-122-051-00 8 1
3 4 | 1593-101-012-00 1 14 1 1593-122-530-30 8 4

1427-130-260-00 20 17 | 1593-101-210-40 1 1 1593-201-004-10 9 12
1427-601-003-00 19 4 | 1593-101-220-40 1 2 | 1593-201-051-40 9 1




1593-097-110-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-201-052-50 9 9 | 1593-304-008-00 15 10 | 1593-341-001-40 21 2
1593-203-004-20 10 8 1593-304-051-20 15 1 1593-341-002-40 21 17
21 36 | 1593-304-052-20 15 2 | 1593-341-003-20 21 12
1593-203-005-20 10 9 | 1593-304-053-10 15 5 1593-341-004-20 21 15
2l 37 1593-304-054-10 15 3 1593-341-005-10 21 7
1593-203-053-10 10 5 1593-304-055-10 15 6 1593-341-006-00 21 9
1593-203-0567-20 10 11 1593-304-057-10 15 7 1593-341-008-00 21 33
1593-203-058-20 10 12 | 1593-307-051-20 15 12 1593-341-009-00 21 34
1593-203-200-20 10 1 ' 15 16 | 1593-341-012-10 21 52
1593-205-016-40 11 17 | 1593-307-052-10 15 13 | 1593-341-013-00 21 5
1593-205-024-00 11 27 15 17 1593-341-014-00 21 8
1593-205-025-00 11 28 1593-307-053-10 15 14 | 1593-341-200-20 21 4
1593-205-026-10 11 29 15 18 | 1593-341-210-20 21 16
1593-205-051-20 11 1 1593-307-500-30 15 11 1593-341-220-10 21 31
1593-205-052-20 11 3 1593-307-510-30 15 15 1593-341-230-20 21 42
1593-205-053-10 11 41 1593-310-054-20 16 5 1593-341-240-20 21 39
1593-205-054-10 11 5 | 1593-310-055-20 16 6 | 1593-341-300-60 21 1
1593-205-055-10 11 6 1593-310-500-30 16 1 1593-342-001-00 22 2
1593-205-056-30 11 T 1593-310-520-20 16 3 | 1593-342-200-00 22 1
1593-205-058-20 11 10 | 1593-310-540-00 16 8 [ 1593-401-007-20 23 2
1593-205-059-20 11 11 1593-312-008-00 17 25 1593-401-008-10 23 12
1593-205-061-30 11 12 | 1593-312-009-00 17 11 1593-401-013-00 24 1
1593-205-062-30 11 13 | 1593-312-051-30 17 8 | 1593-401-071-50 23 4
1593-205-063-20 11 14 | 1593-312-052-20 17 9 { 1593-401-270-00 23 6
1593-205-064-10 11 15 1593-312-055-20 17 18 | 1593-401-510-60 23 1
1593-205-065-10 11 16 | 1593-312-056-20 17 32 | 1593-401-591-10 23 18
- 1593-205-068-20 11 138 1593-312-220-00 17 10 1593-402-051-10 24 5
1593-205-069-30 11 19 1593-312-510-50 17 1} 1593-402-210-00 24 4
1693-205-071-30 11 24 | 1593-312-520-30 17 28 | 1593-402-510-40 24 8
1593-205-073-20 11 26 | 1593-312-530~-00 17 o | 1593-403-001-10 25 11
1693-215-004-30 12 8 | 1593-317-201-00 18 2 | 1593-403-003-10 25 10
1593-215-006-00 12 24 | 1593-317-210-00 18 1 1593-403-004-10 25 3
1593-215-051-60 12 3 | 1593-332-051-30 19 9 | 1593-403-005-00 25 28
1593-215-053-20 12 6 | 1593-332-052-10 19 7 1593-403-007-20 25 22
1593-215-250-40 12 21 1593-332-053-00 19 8 | 1593-403-009-00 25 4
1593-215-500-30 12 1 1593-332-520-30 19 1 1593-403-052-30 25 15
1593-215-520-10 12 15 | 1593-333-500-30 19 12 | 1593-403-056-40 25 16
1593-216-003-30 13 o | 1593-334-052-00 20 3 1593-403-058-30 25 26
1593-216-004-10 13 6 1593-334-054-30 20 2 | 1593-403-500-80 25 1
1593-216-005-00 13 7 1593-334-055-00 20 4 | 1593-403-510-80 25 2
1593-216-051-10 13 3 | 1593-334-056-50 20 1 1593-403-530-60 25 19
1593-216-052-20 13 4 | 1593-334-300-20 20 11 1593-406-004-00 26 10
1593-216-501-10 13 1 1593-334-310-20 20 13 | 1593-406-005-10 26 9
1593-303-051-20 14 4 | 1593-335-058-00 20 19 1593-406-006-00 26 13
1593-303-500-10 14 1 1593-335-500-50 20 15 1593-406-008-00 26 6)

149



150

1593-097-110-00

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-406-240-10 26 12 | 1593-601-009-00 34 10 | 1593-621-510-30 38
1593-406-250-00 26 8 | 1593-601-011-00 34 15 | 1593-622-004-00 39 7
1593-406-500-30 26 1 1593-601-012-00 34 17 | 1593-622-211-10 38 16
1593-407-002-00 21 6 | 1593-601-013-00 34 18 | 1593-622-240-00 39 3
1593-407-004-40 | 27 3 1593-601-014-00 34 30 | 1593-622-250-00 39 2
1593-407-006-00 27 7| 1593-601-054-00 34 33 1593-622-270-00 39 5
1593-407-007-20 217 15 | 1593-601-061-40 34 32 1593-622-280-00 | 39 1
1593-407-051-60 27 1 1593-601-062-20 34 2 | 1593-623-001-00 5 17
1593-407-200-40 21 5| 1593-601-064-20 34 25 40 8
1593-407-510-50 21 11 1593-601-065-10 26 4 41 14
1593-407-520-40 21 16 | 1593-601-067-30 34 3 1593-623-002-00 40 T
1593-407-530-40 21 18 1593-601-068-00 26 3 41 13
1593-411-001-10 28 6 1593-601-071-00 34 4 | 1593-623-003-00 40 9
1593-411-052-20 28 1 1593-601-072-00 34 5 41 15
1593-411-053-20 28 8 34 12 | 1593-623-203-00 40 6
1593-411-201-00 28 1 1593-601-073-00 34 28 41 7
1593-411-610-10 28 2 | 1593-601-074-00 34 27 | 1593-623-272-00 36 4
1593-553-003-20 29 2 | 1593-601-300-00 34 20 | 1593-623-273-00 36 5
1593-553-006-10 29 14 | 1593-601-500-50 34 1 1593-623-280-00 36 3
1593-553-007-20 29 7 1593-601-524-10 34 21 1593-623-503-00 40 4
1593-553-012-10 29 13 1593-601-525-10 34 22 41 4
1593-553-054-10 29 12 | 1593-606-006-10 35 4 | 1593-623-504-00 40 b}
1593-553-280-00 29 1 37 15 41 6
1593-553-500-60 29 11 1593-606-500-71 35 1 1593-623-510-40 40 10
1593-553-550-10 29 6 | 1593-611-001-00 36 13 41 16
1593-5563-670-30 29 16 | 1593-611-011-20 36 2 | 1593-623-520-00 21 45
1593-554-051-00 30 g | 1593-611-013-00 36 10 40 22
1593-554-210-30 30 17 | 1593-611-014-00 36 15 41 28
1593-554-240-10 30 20 1593-611-058-00 36 12 | 1593-623-530-00 40 12
1593-554-310-00 - | 30 11 1593-611-200-50 36 8 41 18
1593-554-312-00 30 12 | 1593-612-004-00 37 1 1593-623-540-00 40 1
1593-554-500-10 30 1 1693-612-005-00 37 2 | 1593-623-610-00 41 8
1593-554-531-30 30 23 15693-612-220-10 37 6 | 1593-623-630-00 41 1
1593-555-011-00 31 1 1593-612-230-00 37 9 | 1593-630-210-00 39 10
1593-555-012-00 31 2 | 1593-616-001-50 37 16 1593-630-211-00 39 11
1593-555-013-00 31 3 1593-616-002-40 37 17 | 1593-630-230-00 39 9
1593-557-001-30 32 2 | 1593-616-004-20 35 2 | 1593-901-006-20 42 o
1593-557-007-20 32 7 37 12 | 1593-901-008-00 42 6
1593-557-220-50 32 6 1593-616-500-21 37 10 1593-901-015-00 42 11
1593-557-500-40 32 1 1593-621-005-00 38 11 1593-901-016-00 42 1
1593-557-570-40 32 11 1593-621-006-00 38 12 | 1593-901-017-00 42 2
1593-558-220-30 33 1 1593-621-230-30 38 4 | 1593-901-018-00 42 3
1593-558-226-00 33 2 | 1593-621-240-00 38 1 1593-901-019-00 42 4
1593-558-227-00 33 3 1593-621-250-10 38 6 1593-901-022-00 42 10
1593-601-002-40 34 13 1593-621-252-00 38 7 1593-904-001-00 43 1




1593-097-110-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-904-006-00 43 4 | 2502-407-001-10 19 2 | 3737-172-011-00 1 5
1593-904-008-00 43 6 | 2703-101-020-00 13 2 26 18
15693-904-011-00 43 2 | 2706-501-003-00 317 T | 3746-111-011-00 20 8
1593-904-012-00 43 3 | 2706-501-004-00 37 8 | 3746-185-014-00 30 16
15693-905-001-00 44 11 3560-201-015-00 317 4 40 15
1593-905-006-00 44 4 | 3600-201-013-00 17 29 41 21
1593-905-008-10 44 6 | 3610-631-002-00 21 44 | 3768-154-006-00 12 117
1593-905-011-00 44 2 34 8 | 3908-170-020-00 35 5
1593-905-012-00 44 3| 3614-261-002-00 38 10 37 14
1593-906-001-00 45 1| 3621-702-003-00 17 24 | 4106-105-303-00 6 5
1593-906-006-00 45 4 25 7 19 13
1593-906-008-00 45 6 | 3623-820-013-00 23 5 21 43
1593-906-011-00 45 2 | 3625-212-007-00 25 17 | 4301-210-002-00 34 11
15983-906-012-00 45 3| 3626-276-003-00 5 18 38 17
1600-112-231-00 5 15 | 3631-221-001-00 9 | 4319-911-001-00 42 15
1600-112-232-00 5 10 | 3631-270-003-00 39 6 | 6213-200-002-10 4 1

5 16 | 3640-108-002-10 23 20 | 6219-755-001-00 4 3

1600-505-007-00 6 9 | 3640-220-004-00 12 9 | 7955-201-026-00 9 18

1600-902-023-00 43 5 | 3640-220-005-00 12 11 | 8595-901-006-00 42 12

1614-922-200-10 46 1} 3640-547-004-00 9 2 | 8595-901-007-00 42 13
1631-401-300-00 23 14 | 3642-496-002-10 30 6
1631-401-310-00 23 16 | 3642-496-202-00 30 13
1631-611-210-20 36 1| 3643-586-001-00 4 20
1636-901-009-00 42 8 | 3645-331-001-00 30 4
1636-901-015-00 42 9 | 3645-383-001-00 38 5
1636-901-022-00 42 14 | 3648-703-001-00 19 5
1640-903-006-00 . 44 9 | 3650-261-261-00 41 9
1640-903-013-00 44 71 3650-262-202-00 41 5
1640-903-015-00 44 10 | 3650-270-214-00 38 3
1640-963-016-00 44 8 | 3650-281-250-00 40 11
1640-903-026-00 43 41 17
1640-903-033-00 43 T | 3652-261-202-00 5 14
1640-903-035-00 43 10 | 3656-221-001-10 23 3
1640-903-036-00 43 8 | 3659-310-004-00 4 19
1640-904-006-00 45 9| 3661-212-001-00 34 6
1640-904-013-00 45 7 31 11
1640-904-016-00 45 8 | 3664-276-001-00 21 46
1640-904-019-00 45 10 40 26
2111-101-011-00 9 13 41 32
2144-117-002-00 36 17 | 3737-112-006-00 12 4
2145-542-230-00 40 27 | 3737-113-005-00 9 8
41 33 | 3737-172-009-00 34 29
2145-542-232-10 40 28 | 3737-172-010-00 39 8
41 34 40 14
2500-901-027-00 42 7 41 20

151



152

12 ¥ ve 1y 8 g GZX9H/110d | 81 0€

8T ¥ Lz 1v ¥1 o 0¢ 9TX8"0XSH/L104 | 02 &2 _

T ¥ 82 0% 2 9y 09XZTN/104 | € L $SE029/94 DNINVEE
6 ¥ Z1-01/8¥IA/dWVT0 | 12 OF 91 21 06X0TH/1T04 | € 12 £029/44 ‘DNTUVEY
v 11-60/34IA/dHVTID | ¥ 9¢ vz o 09X0TH/1T08 | L 0¢ $52029/94 ‘DNI¥VEA
g1 8¢ | e dRVTO 2 ee | o] 10085 2 | e ___lee___1z | ___2079/84°ONTHVAG
T €7  [KSSV SISSVHD | 6 Ve 77 Ll 0SX0TH/I0d [ 8T 12

LT 1z uvad OLdESYD [ 0T  o¢ vZ 6 0€X0TH/1T04 | 01 12 £009/8¥ ‘DNIY¥VEE
g 01 INANI‘dsSVD | 2 91 LT B2 g 02 $S5009/94 ‘DNIUVEE
v o¢ yvancEsyo [ 11 ¢ g V2 Z 01 §009/94DNINYAYE
1 q1 44IQ3SYD | 2 v | 91X8W (S) SWAs‘itod {01 €2 g1 L2 SY009/94“DNINYRY
6 ¢ 6 MY NOISSINSNVML/HSVO | %1 8¢ |  lez_ ez | ggXouw/it08 {21 4%} L
T 6 T NOISSINSNVVL/dSVD [ 6T €2 ¢ £ 0ZXOTH/IT0d [ €1 12

1 L2 ONI¥HELS/HSYD | LT €2 g1 62 0EIX0TH/1108 | 9 12 ¥009/94 ‘DNINUVEE
g Z1 LAVHS #ONVHO/ESVD | 6T €7 12 12 ZIX0TH/LT08 | 6T 6

z 12 asvo | 0T 01 ~(S) SWAS‘lT08 ¢ a1 GZXSZ IXOTH/17T04 | € 6 Z0LOCYL/UN DNIYYVAL
g 82 ; gz I¥ 0z 8 , g 01 | ZSISZVL/¥N‘DNI¥VEA
e 8T | AAVA B¥ILdvo ler oy f ] g ] T | __0ZXSZ°IX0IW/L108 |32 1 1 _[A%22€S2 LN/ UN ‘BNTUYAY |
9 Le AINVI“dVo [ 1T ¢e 3 R ZEX90NH/1106 [ ¢ 2

L1 07 dK0D(V)14VHS‘dVD [ 61 92 6 g 8ZX90K/1708 [ G2 11 Aa94N ‘ONIUYAE
v 187 L 21 (dS) swES‘1T04|¥T 6 ggX8 W/L704 | 6T  o0€ $S20Z9/9NI¥YHE
v 0¥ X049 ASNA‘dVD | 2T B¢ 8 33 06X8 W/L704 | 1 ¢ [ASSY 10z88¢/A¥ALLVE
4 g RYBILVE‘dVO | €T 8¢ 1T 6 0VXe W/l704 |0z o0¢ LEVRETT:
8 8z | I LT YZ AN A S v O X Y T I oexg W/1to8 |1 02 | o« 0Ld/¥VE
8 8¢ v 9 () “Swas“Io0d | L 34 0zX8 K/LT06 [ €1 o€ PRI
g 8¢ e ¥e . 91 B 91X8 W/104 | 12 1%

z z avo | e 2¢ L ¥e ST 0¥

9 z¢ HOLATO“NVD | € 0e 9T 02 91 o€ ASOH“aNvd
8T ¢ AMIA“HTEVO | ¥ L2 g v 9TXgR/(dS)1108 | 02  I¥

F. 8 | _HIMVEATEVD |2 YA R ¥ A 1A e vi__ov |
6 81 [KSSV 01d/d16v0 |6 74 L g 8 6¢ SSHNUVH ANV
1 9 H0LVHATADOV/A1GYD | 88 12 [ S ST 1¥ ,

e ¢ anavo | 81 02 61 2 6 0y anvd
6 92 NHNT0D°HSNd | 9 L1 8 Z 0ZX8H (dS)1108 |61 12 T1ve
g Ve gzX8ZXsz/Hsnd | 61 21 . Z 0¢ ¥ vZ [kssy INOY¥A/ATXY
(21 8 | GoTXzz/HSnd |61 & | % SHAS‘IT08 |9 ¢ 9z | I V1 St A NVHLId ‘KUY
£ £z OTXLTXST/HSNG |28 1% GZXOR/S 106 [ ¢ 33 g L1 VAT RYY
2 81 TIXLIXST/HSNE | 2T 9¢ dowy‘iiod | ¥1 02 GZXOTH (S)1108)¢€2  0f LATIT WYV
Z 92 0TXZTIXOT/HSNA | § g A¥AILYE L1086 | LT 8¢ 1 28 HOLATO ‘ K¥Y
g £e Hsnd | § g 0zX8/1108 | 11 ¥ (9TX9N/S) 1104 | 1 61 [ASSY 0Ld/NY¥¥
v B¢ ATZAZI/dWyT@T0g | LT 92 3 02 8€09A/17188 | ¢ 67 KOO HY/ETHIANA/KUY
e 8¢ | o A YA ds/zito8 |4 L2 | Z0ZL/RM ONINYAL | T ____ §% WO HT/ATHDNNN/KMY
v 82 v 3 9 XA 700L/94“DNTHYHE | 2€  ¥E GOOH/NYY
v 81 a1nd | § 0¢ Z 11 G0L9/94‘ONINVAG | 81  LZ [dWOD DYHa/NYY
L Le dvo UNVI‘¥auivaud [ ST 1 $/1104 | 6 11 V0E9/aY“DNTYYEE | T L1 ANVHA-HOLNTO/KYY
g1 02 4/01d°13¥0vyd | 82 - 12 0SX8K/1104 | 6 g1 £029/94“ONTH¥YAL | 9 91 FAVEG/HYY
z 1 HY/ANIDNE13NOVYE | 2 8 LL/SPX8H/1704 | 8 11 9079/d¥‘DNTUYVAG | 16 17 Kuy
1 1 H1/ANIDNALAYOVYE | ¥ Z1 0ZX8K/1708 | & 82 $56079/AY‘ONTHYVAY | 2T 8¢

ON * 434 NOILdI¥OSAA ON * Jay NOIL1dI¥0SHA ON * 434 NOI1dI¥0SHa ON * 43y NOILJI¥OSHEQ

1 °d 02°20°L6 *xx  XHONI TVOILHGVHATV  **x Y0-011-L60-86S1 6v0d4




153

9 oy 02 ¥ HdAL-1INIOC |2 97 ¥ £7 YYHY/93A0D
9 g% | NOILAVD IJdVHSTd4V1| 11 67 HY/71TVE“INIOC | L1 8 LAHKOYD | 02 ve |kSSY HAM0T/4TA0D
72 oy 2/AsSn4°134v1 | 01 67 H1/11IVE*INIOr | 62 LT HAVEGdI¥D | 8T ¥e HY/INOY¥A/4HA0D
g 194 a/14n44184Y1 | 82 44 TIVA“INIOC | €2 21 Z8X¥1/d1¥8 | €1 ¥e HSHK/INOYA/¥HAQD
9 4 GONY HONVHO 14V | 2 €7 22/401V10OSNI | 71 11 T4-18/4NdS¥vap | 81 49 H1/INOY¥A/43A0D
L S 2 2 A/NOTLAVO“AEY T2 L8 | eOX0EXOT/HOIVIASNI f2 81 | 06/40dS‘¥vED | LT ] e ] 2/1NOYA/HAAQD
I Sy |- #/NOTILAYO“1Hdvi | 9 I YOLYTASNI | €1 11 2d-Ty/dnds“uvan | L 8¢
¥ 134 01 97 | NHNT0D ONIMHAIS ANH | ¢ 11 SA-0F/UNdS“¥YHD | 2 1¢
1 137 a/NOTLIAVOCTHEVT | 8 24 INO¥Z QLd*dNH | ¥ 11 pa-ve/uNdSUvVED | 21 0¢ 4300
6 v | 3d01S/DNINYYA/THAVT | 1T 01 OVX9LX09/90H | Z1 11 I-FE/UNdS UV | T 8 ONIT4N0o
el 4 LOH/DNINYVA/THEVT | 11 LT (0TXZ1X80)dNH | 81 11 ge/40ds yvEy | ot H . H0L03NNOD
|21 ___2F _|_17A9/DNIN¥VA/THEVL)S 2 | ﬁEbﬁEthtzc ....... E&bﬁ@mmﬁw@ ...... ﬁiwzmbﬁﬁﬁhk§ﬁﬁ
L (37 01 Z dN/Y0IVIAYY“HS0H | ¢ 11 ed-62/40dSHVED | L 87 YIXZEX9Z “4VT10D
L 44 11 A AT/H0LVIQVY HSOH | L 12 §2/4NndS*Y¥¥AD | 81 ST
L 197 YoIVIAvU/A/139V1 | L i 08IXZIX9/4S0H | 01 11 . G4-£2/¥NdSCUYED | ¥T ST | LSNYHL THAHAYVTT0D
6 374 L1 id ‘ 00%/dS0H | 9 11 L 24-22/4ndSuvaEn | Z e1 YAIATHS “¥V1100
6 1A' ¥1 Z 0LZ/3S0H | §1 12 L1/40ds“¥van | L1 21 | YBAHT FONVHOUYTI0D
6 ev | NYA/A/THEVT ] ST /A 01z/8SOM f¥2 11 | _gr/4ndseuvan [ 8 ] 12 | ____EXLSX8¥/UVTI00 |
L 5¢ AWV avau/AS/1adv1 ] €1 2 0L8T/4SOH | LT 11 UNds“uvan | 91 11 CIXSYAVE/UVTI00
g Py | NOIINYD IJ4IHS/1H8VT{ 21 i/ 00%1/4S0H | ¢ a1 21/18A39°¥vED | ST IT 20XSPXVE/4VTI0D
29 12 01ld/189Y1 | 61 ¥ 0ZTIXETXL0/HSOH | 1 Al (s1-28/4van | 91 G
g 47 A/BNINYVd/ 138V | 8 ¥ S8IX0TIX90/4SO0H | 11 12 (ZLL/VIT1HH)YVED | 21 81 COXIVXIL/HVT100
o Sy H/9NINYVA/ 149V ] 21 g YANVATO YIV/dSoH | 1 01 13s ¥vap | 22 gz 90X8EXT1L/HVT1I00
£ g ev _|____ Q/ONINYVL/THEYT | ¥1 62 _| --mgwucngcuwmwp:uuw A S v UvED | LT 1 0
H 2 A/NOIIVYad0/ 139V [ €2 F "INV YOIVIGVY“M00H |6 LE HENERERIVER K g1 €0XSEX9Z/4V 110D
Z 32 A/NOILYYHJO/THEYT | OF Ve 4/000H | 2 £ YATAANK LRASYD | 9 82 £6X7€X92/4VT100
Z £y G/NOILYHEd0/ 734V | 1 e ldKoD V/000H | 8 Le IANSYD | ¥ 02 1¥X2eX92/4V1100
8 A 06/Vd1/dSION/ 184V | ¥ S RYALLIVE“YIATOH | 2 187 21 01 Z0XSEXSZ/4VT1100
11 A4 HONVNAINIVH/T138V1 | 2 9g HOLIAS/4307I0H | 9 0¥ ¥0ZAZE/4SNd | ST L2 80XSZX12/749VT110D
ot sy | ] g b __| (481114 TANDEAQIOH | & ] w.\ ] R Y A ZX0EXLI/¥VT100 |
01T . w¥ 1 zz |13s YVH/HOLIN | ¢ 1} VOTAZE/ASNd | 92 11 Z0X0EX9T/4VTTI0D
01 147 yaI¥vIS/a/8av | 1 1§ S/NIVH/SSENYVH | 2 1¥ 6 12 AVA-ENO “HOLOTD
8 137 1 0% |ASSY NIVH/SSANYYH | 2 11¥4 VEOAZE/HSNA | T L 6E8T/HIINTD
8 27 91 1§ 91 12 0ld LJIHS*Y¥04 | 22 4 L°8-1°8/4S0H/dITD
8 137 AYALLYVE/Q/739YT | 01 0y HOLOK LAIT/SSANYVH | 1 £1 IATHS ‘Y04 | 81 L (4)d119
- 4 A T HONVHO/188V1 (8 1520 IR HOLVYANHD/SSHNUVH | 9T 22  |dHOD _1OMINOQ/HONVIA |9 ¢ € __|___ASSY MIVYANVHTI |
L v Ho/HAVT | 8 7e 1 ¥ TANA “YALTTA | 02 ¥4 YHANY1D
01 Zv | MOLOW/NOILNVOD/THEVT | ¥¥ 12 I¥0ddNS“YHEONVH | T Sg |dNODD HAaNES | 62 ve SSHNYYH NIVH*dHY1D
ja! IV MALLYE/NOILNYOD/TTHEYT | €1 1 ANIDNA HY/3Q1If9 | 2 i INGHE1E | 81 9z
17 747 THEYT | 21 I ANIONH HT1/HQING | € 91 HAVHERNUG | ¥ £
6 71 HY 11vE-1] €1 ¥ g 17 ¥0°€/HA0IA | 6 Z
11 2y ] HT yve-1]4 ¢ oy | OST/LANWO¥D | T g8 | 1 ASSY ¥AdWV¥Q |G 1 ] SSEANYVHJHYTD |
[ £2 ZT/1ASdONY | 21 Le 6 T [MEggny/Tvaad “NOIHSAD | ¥1 4 SG-Ly/HUTA/AWVTD
£y 12 A qg SXOEX0T/1ANNOYY | €6 12 TVIARCYHA0D | €1 2 9y -8E/AUTA/ANYTD
el 61 A 47 ST 07 KOO 0Ld/44¥39A00 | 21 Z 0V-2€/3UIN/dNVTD
g 9 40Ny | 8 0¥ 1 91 AAVYE“YHAOD | 91 72
iz eI LATHS“AAN | ST 8¢ g a2 OTXPH/HHAQD | 0T 4 ET-11/34IA/dHYTD
01 8g ASSY Ad¥ | 9 og IANKOYUY | 9 Be HOLIAS/¥3A00 | 02 Z ST-0T/HYIA/dRYTD
ON ° 484 NOILdI¥DSHA ON * 439 NOILdINDSHA ON ° Ja4 NOIL4I¥OSHA ON ° 434 NOILdI¥2SHA
Z °*d 02°20°L6 *xx  XAANI TYOTLAGVHATY  *®x VO-0TT-460-€6ST 67044



154

9T oy dy/iviad | 1€ 9¢ it 12 BNIE-0

8 g¢ ASSY ¥0LDET4HY | 6 1A TS 1 9d/0334S ‘10N

1 Z ASSY HOLVIQVY | ST 61 ¢ZX €/1INdS°NId | €2 ¥¢ ¥d/Qaads ‘10N

v v 1and‘dRnd | 11 9¢ 6 8¢ 0°TX8ZH/DNIY‘INN

1 02 gL14ZA/AT10d | 22 0F ve 1y

6L 0Z | SoTSg/A‘ARTING |42 41 | __ 02X _S/1TNdSNid )8t __ov | |lve___®e | _______________ L
g Bl LYX08Ld/XATINd |9 3 L a¢

1 12 |13s uva¥/0Ld | 1¥ 12 02 92

A S 3 11 61 18 12

1 0F TYRYAL“¥010AL0N¥d | 1€ LI 0§ 12

v Z INO¥A“HOLDALONd | L1 LI STX €/IITdS‘NId |12 LI
K200 N 40108108d | 4 L | 8ZXS 2/1ITdSNId |4 L L lez ar . L
T 97 |KSSV UNTWHAIS/IS0d [ 9T 97 3 A

€T 6 1I0°O07d | 82 62 T8 8H/¥00T° 10N

8T 6 (¥/1) NIVHQDATd | ¥T  §2 0ZXS°2/LITdSNId | € 62 HAHSYA/LON 10N
z 6 §°9X05/9NTd | § Lg LT 9e ,

LT 2 aNd |11 9 GIXG Z/LITdS‘NId | §T LI 49K-8/8SVAYD ‘B1ddIN
I 1 73 I OVIX8IZ/Z°HIVIA | W1 _ 28 | ] A A N ___SW/IONILS w2 | ASVRYD *A1ddIN
3 L7 ONINEHLIS HIVTd | S g¢ 8/dVNSNId [ €1 6¢ HY/4GA00 UGAOTELAN
z ze 4aIS‘FLVId | ¥E 12 0Ld‘NId | 9 ¥ 9N/LON HT1/43A00 $AA0TLAN
82 LI ONINOVA‘ALV1d | 9 e1 THYVYUVANId | 8 62 0ZH/LON 88EX001/18N
6 0e HOLOW‘3LVTd | 8 6 ¥OONYNId | 0T 02 9TH/LON YATAANK
1 0€ ASVo 14I7°41Vd | L g1 NOINId 44IQ‘NId |61 22 ASSY YOLOKR
T e | GLYXZZ/I‘AIVIA |9 8 | SYX8/NId |62 82 | o lou _se | ) ASSY MNOH‘UALEK
£ i3 0vZXzZ/1°alV1d [ ST LE 8 4 67 TXZTH/LON Lds WNOH/MALEN
14 S 1 RYD HOLNTDALIVId | ¥ ge 9EX8/NId | € 9y HYVIAIT V1R
L ze NNV HONVHO‘HLVTd | § 91 LYXSI/NId | L2 G2 ZIH/LON HOLATO *TYLER
g g AYALLYE ALV | L 62 ZEXST/NId | § L G2 TXOTH/LON HY/LVR
£ 9 ATXVEIVId | 2 62 8OTIXSI/NId | ¥1 9% H1/LVR
B O 9ZXZE/HAIVIA |01 98 | Z9EX0T/NId |81 2 | s wv | 44771304 ° X4VH
Z 33 GTzX0L1/81V1d [ 6T 11 | doudAdy WHINNOD/NI4 [ LT ¢z B TIT ]
g1 21 2eX2e-n/ALV1d | 0T &I (8TX0T) NId |92 12

81 €2 L8X2€/1/aL¥1d | 12 2 HOLVIAVH/TANVd | ¢ 81 4791804 ¥NIT
1T 68 §SXGT/1/81V1d | 1T 8¢ INGHNNISNI/TANYd | 02 2T V/INIT
21 €2 0SX¥€-T1/81V1d | 1 8¢ | 1dS NHKNUISNI/TANVA |81 21 dH00 ANIT
26w | s €197 | ndmHA oNIMAmls‘avd | ¥Z2 2 | QUW/ZLON [ YT 2 |
9z 0F L LT avd |91 ¢ 06 /BNINIT
9% 12 GEXETIXHI/ALV1d | 6 3 0T S 90K/10N EX0SXET/DNINIT
g 21 ZyX61-¥I/HIVId | 81 2 DNI¥OVd | ¥¢  ¥E K00 0L2/1411
g 8 DNI¥dVO/41Vd | € v £eT/INANVNYO | 6 z¢ 01d‘¥3A8T
9 g1 11/TAABA“NOINId | 2 v HM/LNARYNNO | 1 LI ADNVHO ‘ HAAET
9 6z | A zex S/DNINAS‘NIA | T ___ 4 20 I H1/ZINEWYNYO {01 2l | I R T A7TXY “ ¥HAET
721 ¥ v 4/INTRVNUO |2 1 § W/LON H0D 0Ld/¥4EAET
8 8 | A 0zX G/DNIMAS‘NId|gz  TI Z1d/ONI¥-0 | 0T  1¥ SNa'T
3 L1 0€Xe/LITdSNId | 2 2t 11d/9NI¥-0 | 9 ge avat
0T 62 LT 8 8 d/ONI¥-0 |9 g YOLINOKdHV1
g 62 gg 12 01 1 9 W/LON ASSY QVaH*dRY1
22 17 gZX_ £/LITdS‘NId | L 6 0SD/ONTH-0 | 6 ge g H/LON 138 Qvan/dny1
ON * 48Y NOILdI¥OSAd ON * 43y NOILAIHOSAA ON °* 43¥ NOILAI¥OSHA NOILdI¥0SAA
g °d 02°20°L6 *xx  XZANI IVOILAGVHATY  #x* V0-0T1-L60-€65T  6v0dd




1565

62 Y4 Z LI 0ZH/HAHSYA | 8 61 £80AH/DONINdS | 9 3 (0FEXOTX0T) TVES
sg ye SI 62 L 61 PI0dH/ONIUdS | L Z (LZXS0X01) 1vaS
8 £2 S 92 S g1 1€0DH/DNIY¥AS | 22 A (0E1XS0X01) TVHS
S 21 At 61 L e1 8Z00H/ONTH¥dS | 92 ve dS/AHYDS
61 6 0¢ L1 q1 g¢ 9=0/9NI¥dS | ¢1 €32 9TX9H/ATYOS
L 8 . 9 N 6T Lr 4 DNINdS | 68 1 4 I LIXSK/AHUDS
3 8 4 g q1 34 AdAL-T/4ANNYAS | L2 ve GZX9N/ATUDS
8 I 8 W/dS*YAHSYA | 92 Z OTH/43HSYA | € 2 NV4°QONYHS | 62 187

Z1 147 12 08 9 1¥ £2 (Y4

L gg 0z Lz S 0y |d/4Y34/4814000 1YOHS | LY |4 0ZXEN AHYDS
11 I 9 N/dS“MHHSYA | 92 L1 ZIH/ YAHSYR | 8 91 [SAISY NON/BWVIE/HOHS | 61 147
| 0T ¢ se |\ . S 2 S A 4 U U | S oV e
S1 0¢ S N/dS“¥dHSYA | 01 9 i / YHHSYA | LZ 11 Z/MIHS | 81 ¥e

0¢ v 4 44 4aHSYA | 82 11 9°I/NIHS { 91 ¥e AHY¥IS
44 1}4 01 g HATVA | 62 11 2°T/HIHS | 8 9¢ (V) NOIHSND‘¥agany
134 1z € N/dS‘MdHSVA | €1 L1 SH/ATHINANYNL | 9€ 12 , 91 14 €6IX0TH/HIL/A0Y
L 67 24 Z1 L1XS1/84n1 | 8 01 , L*O/NIHS | 6 L1 ZLIX8H/Q0Y
¥2 LT | y@ggb@w@&@&:wwwm ..... ve { I VA ww R . S A U T __OTIX8R/A0Y
g (4 8TN/1d“YdHSVA | S ¥e 09€X9XT/HI¥L [ 6 01 Z°0/WIHS |97 4 ovya/aoy
B 62 £ ve 0LSX90XT/NI¥L | T 21 L4IHS | o1 14 ¥6°8-06°8=0/404
| 62 PIN/TdMAHSYA | 2 81 21-82/44Nn1°A¥1L | 81 g1 HY/THAHA‘LAVHS | 8 21 €1°L-L0°L=0/00Y
g1 Lg I 97 2-9T/44NL ‘AYIL | 11 S H1/T33HATAVHS | 01 L1 JAvig aoy
£ LE 4 14 ISNYHL | § L ONIYHHIS‘IIVHS | 6¢€ 12 aoy
£« e¢ | R | S Le 1 __ANACANVI (8 erl ‘p.,._,u.ﬁmiﬁm.ﬁ__‘m L ez |\ ]
[4 £e £e (7 L 11 IJIHS HONVHOCI4VHS | 9 01 3 LY/dVNS‘D

8 €2 Lz 0¥ HSNd‘HOIIAS | € 02 QIK/0Ld/14VHS | b1 Lz

1} 2 12 |2 8¢ AVTHY YOLOW‘HOLIAS | ¥ 12 dN02/01d/13VHS | 6 LZ

01 61 82 1¥ 1 11 HONVHO 4VAD/LAVHS | 02 ]

g1 L1 A4 34 4 8 HATIHA/1AVHS | ¥ 6 0 ZV/dVNS‘DNIY
A N I S N o 8y ] ww-.---l,--mmmmt.mwpwmm..Pw--,uxw‘.-x----l-- ...... L1AVHS | 12 ¢ 8z | o
Al Z1 g H/TdHHHSYA | ¢ 6¢ dNVT QVEHCHOLINS | € g¢ |ASSY HOLIASIVES | ¥ L J 0F/dVYNS*DNIN
8 02 NNYQ FNVUE‘YAHSVA | 62 ¥ 1 9¢ |ASSY Ivas | 11 | ¥4 D SE/dVNS‘ONIY
4 L [LAVHS DNIANIG YAHSYA | 61 oy | 13S HSNd/HOLIAS | 01 L2 9Z¥0Z0A/1I0T¥ES | 9 02

91 9¢ ZXZEX6/4HHSYA | 9 8¢ JASSY (MHIYUVIS)HOLIAS | 62 12 8GGSE0L/TI0“1VAS | & Al

01 z¢ ZX2ZX6/4AHSYA | V1 I YAddOIS | 12 6 14 01 2 S2/dVNS*HNIY
81 88 | EXVIXG/MHHSYA | OT | LE _MROD dAIS | S B __ 1 __8ZV0EDL/IIOCIVAS | ¥T 12 | 20Z/dYNS ‘ONIY
8 L IXZPXTIC/YAHSYA | 9 €2 NOISSIH-I1“AVIS | L 01 8L%SZOL/1I0°TVAS | ¥ 91 J LT/dVNS*DNIY
4 61 ZXVZXST/4aHSYA | 91 144 HY/YHANHS“AVIS | €2 6 LSE0ZOL/TIOTVAS | 8 61 D 91/dVNS*HNIY
e1 g¢ ZOXSEXTT/YAHSYA | V1 £2 H1/49ANTI“AVIS | 0¢€ 12 LS2ZTI9L/110°¥aS | 9 81

44 44 8 9¢ |dHOD IVAS/RVIS | 22 8 £ 61 D GI/dVNS‘ONIY
12 1 02 L1 98/NOISNAL“DNI¥AS | 9 6 1I0°1VES | €€ 12 01d‘DNIY
9 Lol EXZZXTT/YAHSYA | 02 1 | ¥ SR xmwucﬁw%gmmmw.wu ..... S HANVATIOIVAS |8 ee \
9z 0¢ 9 9 ASIA‘ONI¥dS | ¢ 92 0SX0€X0€/IVES | ¥2 12 dI 14T “ONTY |
14 12 ZX0ZXO0T/YAHSYA | 6 91 HOHS HYVYAONINdS | ¥ 14 08SXSTX0Z/1¥AS | 2 82 INOYA THAHAHIY
82 pe TOX9TX90/4AHSYA | 81 LT TSOLH/DNIYdS | 2 45 069X0IX0Z/1VHES | 1 g1 THHHA ‘KIY
1¢ 1§72 ¢ L1 SI0LH/DNIYdS | S2 ve 0L1X0ZXS1/1YHS | 81 147

52 oy A 62 0SYAH/BNIYdS | € 97 0ZIX0ZXS1/TVAS | 21 0v JASSY dg‘Ay13Y
6% 12 SH/UHHSVA | ¥ £g BROHH/DNINAS | ¥ 7e (oeIX0IX02)1¥dS | 22 1¥ dp/AV1aY
ON * 414 NOILdI¥DSHA ON * J3Y NOILdI¥DSHd ON * 43¥ NOILdI¥0S3d ON ° JA3Y NOILJIYOSH]
¥ °d 02°20°L6 skx  XHANI  TVOILHAVHAIV % VO-01T-L60-€6ST 6v0dd



156

1 g 0¢ RYOA
6 8 AYIA
. 1 9z | ASSV DNIMHHISTHHHA
I 9y | L3S CT1/LHOIAN
6 02 9TH/dS  YAHSYA
.......... [ N A S S 0 £ A 1 2 S
o¢ YA ZIN/dS “HHAHSYA
el g2
11 ez
L2 12
12 02
.......... v s s
v L3
22 11
gz 6
1z g
7 I OTN/dS*YAHSYA
g ¥ 8 H/dS‘HHHSVA
ON ° 494 NOILdI¥DSHa ON * A8y NOILAINOSHC ON ° 43¥ NOI1dI¥OSHQ ON ° 434 NOILdIY¥2SHq
g °d 02°20°L6 *xx  XAANI IVOILZAVHAIV.  #xx V0-0T11-L60-£69T 6044



